Directions for use of Parts Catalogue

All component and option parts used for TU320,F tractors are listed in this parts

catalogue.

1) MODEL TYPE ,
T : 2WD F:4WD
H:HST (No worked for standard transmission)
M : MID PTO
U : POWER STEERING
B : For local fitted cabin

2) Tyre
1 (ex. E21, E41, E51) : Agri tyre/Low lug
2 (ex. E22, E42, E52) : Turf tyre

3) AREA (Country) code
E2 : Germany , switzerland (C)
E4 : England (G) Scandinavia (S)
E5 : France , Italy (T)

E6 : Oceania

2. Explanation for head paragraph

TYPE OF MODEL

KEY | PART CODE DESCRIPTION aTy s 1117 | TFIe

Do

REMARKS

O~
o0

126 | 1614-508-200-00 | FILTER(SUCTION) ASSY
127 [V121-103-103-50 | 0-RING |
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY| 1
129 | 1614-508-262-00 | FILTER(LH)

assy| 1

o )




Parts numbers begin with ~V =~ and W = are standard parts of the market.
"LH "~ and RH ~ on the parts name are described against the moving direction
of the machine or are described on the condition how to install parts on the
machines.
QTY shows the number of parts to be used for one unit of machine.
"M~ is indicated for parts supplied by a meter long.
" £~ is indicated for parts supplied by liter.
" AR~ is indicated for parts need to be adjusted or regulated.
The following symbol classifies parts to be used for machines.
" %~ means standard parts.
T~ shows that the parts can be instalied as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.
Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1999.

ITC : Interchangeability
"1 -0OLD < NEW

New parts can be used in place of the old parts.
"2 ~-0OLD — NEW

Old parts can be used in place of the new parts.
"3 0OLD —»< NEW

Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.

Exsample : Parts marked @ can be replaced by parts marked @, and © for
©, so the rest follow in the same alphabetical order.

Remarks
* Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color:

The following colors are used for color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER 4K DRUM 16K DRUM
4 F COSMO BLUE 1300-952-001-10 | 1300-952-003-00 | 1300-852-0C4-00
6 F FLASH WITE 1300-853-001-10 | 1300-953-003-00 | 1300-953-0C4-00
7F MIRROR BLACK 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color parts.

4. Serial Numbers :

1) For engines serial number is stamped on CYLINDER BODY ASSY.

Please see Fig. No. 2 —1.

2) For chassies serial number is shown on the LABEL.

Please see

MODEL
TYPE

NO.

5. Parts Order

1) Parts numbers listed in the parts catalogue are all registered in

computer”.

NESH HBENERIRGEAER

ISEKI & CO.,LTD. MADE IN JAPAN

TU324F
MHUE22C

00001

2) When you order parts, please make sure of correct numbers.

“ISEKI on-line

3) When substitute parts is available, the part number ordered will be automatically

turned to a new part number.

4) Please be sure to use

“ISEKI GENUINE PARTS".




Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



k kK STRUCTURE TABLE OF MODEL X %k K
MODEL |T
U
SFFFRFFFFHNFFFFRHAFFFFEREFFFFRFFFFRAFFFFRAFFFFFFFFFRFFFFFIFFTT
2BEEEEEEEEEHHHHHHHHHHHHHBHHHHHHMMMMMMMMMUUUUUUUUUU[UUHH
0E224445566EEEEEEUUUUUUUUUUUUYUHHEHHHHHH1BEEEEEEEEEEEE
2121221212224 466BERNEEEEEEEEEEEUUUUUUUUULGE22444455|66686
2 S 1212112232244 4444A566BBEEEEEEE| 412111212)1212
S § 41122111222212EE2224455 2 GSG
2 g C G§ GS 241222212 G
G 22C |[C G
FIG G
1 % ok %k k[ %k sk sk sk K[k sk ok ok k[ sk ok sk k| Kk sk sk k| 3k sk sk skisk sk sk sk ok|sk sk sk sk sk{sk sk sk sk k| sk ok ok ok k| k sk koK
2 %k 3k K[k sk ok sk k(s sk sk ok K[ sk sk sk K|k Sk ok sk k| sk 3k ok K|k %k 3k 3k K|k sk 3k sk k| sk sk sk K|k sk sk ok k| k ok ko
3 k 3k 3k koK sk sk K kK sk sk sk sk [k sk sk ok k| ok sk sk sk sk[sk sk sk sk sk sk sk sk ok k| sk sk sk sk(k sk sk ok K[k sk sk sk k(k k k%
4 sk sk sk sk sk sk ok sk sk sk sk sk sk [k sk sk ok k| K sk sk sk sk|sk sk sk sk sk| sk sk sk sk ok|sk sk sk sk k[ sk sk sk K| sk sk sk sk k| k ok k%
— D |k R Kk ok ok ok ok ok ok ok ok sk k ok ok ok kPl ok sk ok kR ko Rk ok ok kR oKk ok ok ok ok k ok oKk Rk R kkok kR |
6 sk 3k 3k k|3k ok 3k 3k k% sk sk sk sk[sk sk sk sk sk sk sk sk k| sk sk sk K|k sk ok sk K|k ok sk ok k[ sk sk sk K|k sk sk sk K[k ok k%
7 sk 3k ok Sk{sk sk sk ok k(s sk sk sk sk sk ok sk k(K sk sk sk k(s sk sk sk sk ok ok sk sk sk{sk sk ok sk sk{sk sk sk ok K| sk sk sk sk k(K ko ox
8 % %k ck[ok sk sk ok k|% %k k 5k 3k |k % ok %k k[ X
9 sk 3K sk[sk sk sk K K[k sk sk ok K[k sk sk sk K[k ok ok sk k| sk sk ok K|k sk sk sk K[k sk sk sk sk sk sk sk k| sk ok k kKK ok ko
Lo |LTTT Lo _]_ TT__[___ TOTT L ____l_ T_TOT_ ___|__ TT |l __J_____
11 TTTOTTTTTTTTTTTTT T TTTT I TTTOTTTTITTTTTITTTTOITTTTITTTT
12 TTTOYTTTTTITTTTTTTTTTTTTTTITTTTTT T TT T TTTTTITTTT
13 TT OQTTTTOTTTTT TT
14 TT TTTTTTTTTTT TT
IR RN AR S II____L_________JJI_T_T_T_T_T_III_Tk______________T_T _______
16 TT TNTTTTOTTTTT TT
17 TTTTITTTT TTTT TTTITTTTTITTTT TTTOTTTTTTTTTTOTTTTT
18 TTTOTTTTTITTTTTITTTTTTTTTITTTTOTTTTOITTTTT) TTTOTTTTTITTTT
19 % %k ok k|k sk ok k k| : % %k kX ¥k %k k ok k|x% %
200 o __]_ Pt E_*_*.L*_*_%{ i ol 0 AU RN AU FUNRU AU S
21 % ok ok |k % k% k[x sk ok ok 3k K|k k ok %k sk[k %
22 3k 3k sk sk [k 3k sk ok k| sk sk sk k| sk 5k ok 3Kk sk sk 3k k| K ok K %k * %
23 kX K|k % %k ok k[ sk K K K|k 3k kK K|k 3k
24 X % % % % 3k k| sk sk ok k|% ok k%
NP2 PR NP WU . J. SN U NS HEK R RRR R F K |3 o B
261 % ok K k|% %k %k % k% % Kk sk K|k ok ok X K[k %
27 3k ok sk [k sk sk ok |k sk sk sk k[ sk sk ok Kk sk sk sk k| ok ok sk ok * %
28 k% %k K|k k %k %k k% k %k sk K K|k %k sk ok K[k %
29 X k X % k 5k K|k %k %k ok k% ok % ok
B30l ~ KUK K K K KK K Kk % % %
31 | kkkAkxxxxx [ 7] I Kok kKK k ok x KRk xRk |
32 % sk sk K[k 3K sk sk k(K sk ok ok k| sk sk sk k| sk ok sk ok |k sk ok k ok
33 LS [k sk kK k% % ok ok % X %
34 k 3k sk K[k sk sk sk sk|sk ok ok sk k| sk sk sk s sk ok sk ok K|k ok ok kX % %
35 % ok sk sk [k sk ok ok sk|sk sk sk sk k| sk sk ok sk %k sk sk K|k sk %k ok ok * %
36 | [T 771 Kok k kPkoK K ok R[K Kok ok k(R ok kok [k Kk kR Kk ok x k% || xx |
37 sk 3k sk k| 3k %k sk sk k(% sk sk sk sk[sk sk sk sk k[ sk ko sk sk[sk sk sk sk s sk sk sk K Sk[k sk sk sk sk sk sk K K[k K kK K|k ok k%
38 k 3k ok sk[ok sk %k sk k[ sk sk sk ok [sk ok ok sk skfsk sk sk ok ok [k sk sk sk sk| sk sk sk sk sk{sk ok sk 3k sk(sk sk sk ok K| sk sk ok ok K|k ok sk ok
39 %k K K|k sk sk ok K[k sk sk sk sk [k sk sk kK| sk sk sk kK sk sk sk K| sk %k sk sk sksk sk sk sk sk sk sk ok ok| sk sk sk ok K|k Kk k¢
40 sk ok sk k| sk skosk k| sk sk K K[k sk sk ok sk|sk sk sk sk sk [k ok sk sk sK| sk ok sk ok ok|sk sk sk sk sk sk ok sk K| sk ok sk K|k ok ko
AN x| i xxxx | T[S * kK% |5 xx | [ 77T 777
42 |k sk %k K[k % [k k% % ok k[ ok oskok klk X %k %k sk okl % |k sk ok ok k| ok %ok
43 % 3k sk ok[k Kk K k[ 3k ok ok K[k 5k sk sk sk|sk 3k 3k sk k([ sk sk sk sk ok 5k 5k ok K|k sk sk sk ok [sk sk ok kK| %k 3k k sk [k ok ok %
44 * % %k %k % k[k % % ok k% X %
45 |k k% %k k[ * K|k ok ok Xk ok[k %k ok k|k X %k ok K K[k ok ****iﬁ****




I S

STRUCTURE TABLE OF MODEL

%k ok ook

T M oo = % * *x ox * %' x HOH KR KKK K ¥ % * %* * % * ¥ R ¥
=T o * * %% % *i* | N I TE A I R * %% % % % K ¥
O M © o " R ¥ ST R T S ST IR IR S I R S * * ¥ ¥ %
(D M © * = % *, K ¥ Ky F KK KK K K K K KK R[(K K K K R ¥ * %% % * ¥ K ¥
(= DM o o B % % ®* * R R AT E E ETEEEE T * 1% % % * % %
59 M@ 0 X o X% % I R e R R R LR I * 4% ¥ ORI % % ®
LD m< N O =% % F| K # I R e R R L R % ¥ 1% P B
[z, DM <D * =% *1 % ¥ KX X % ¥k % % % B % X X XIX X % % %% * % % EE R L
(oD Mmoo O * B % *1 % % A I IR I S I T I * % x * % w % ox
o ¥ = % X% % KT ¥ X X XK K XX ¥R KRR XX RRR ¥ % ¥ X% ¥ %
(DM e o % % ¥ % % * % % % xlx % ox o %! ***f****i** * "* *n***
fr D [ O % % xlx % el xR R B M K X ¥ R )R R X X X% x % % X% % %
LDMME O I T S T SR S S I S S S T ¥ %, % R %
D o % % % % % %M K % K K K K K K K K K% K K K KKK X% R
2R N ST f~ % RIS *| ¥ ¥ A E R E EEETE ¥ ¥ K Ky % ¥ %
L SmPomw—~ * = KKK K * K H KK K K K W K K KK K KX K KR X * &3 ¥ K ¥ oK ¥
29 eslie IS N = % % K| K X X % % D O I 2 BT VR [ R A %* ¥R R I RS
S I DM e = % XK K ¥ * % % IR X % %] X K K OKIH K K X KIN R % 1% X X1 % ¥ ¥
SO MmN N O = % ¥ KK X ¥ * ¥ KX X X XX ¥ K K KIX X XX XX * % 1% X1 ¥ ¥ % %
[CTap= el oo I SIS % EEE IR IR ¥*1 * % XTX X % B XT % % ¥ XTx ¥ ¥ % ¥Tx ¥ * T % *T % % %
S IO moa O * * XX ¥ xl % % *¥lx % % % =0x % % % %lw % % % %y x % 1 ox * % x % x
mSmomme O I L S S B G LR R Ay VR A R R T R O IR A
EET oMM e o T A T e el A I S S R I I TR
T D Mmoo = % * % % % * % % KK K KK K KK K K KK K K ¥ * ¥ ¥ L
o m© * & EE ®x % B N A 2 I R e ¥R ¥ ¥ ¥ ¥ X %
T D MmN S * KK ¥ *y X % IR AT I NIRRT R %% NI R T
LD M N W =% oKX K *, * % TR IR 2 R U A I A s % ¥ % Y ST
EID DM % * KK X X ¥ % KIHK K % B XD N K K KIX K K K RIN X % % X KL N % %
e 0D M) B % %Ki ¥ ¥ % X ¥ KR K KRR K K KIN R X K XIX ¥ % 1% * K1 N % %
oD Mm 7 ¥ = ¥ Rl K ¥ ¥*1 * ¥ ¥Ix ¥ ¥ ¥ [~ KoK K RKIK K ¥ ¥ ¥Ix * ¥ [ES AR S
O OoMmMt — O * ¥ KX ¥ *1 * ¥ *Ix % ¥ % ¥ ¥ % ¥Ix % ¥ % xIx * ¥ Ix ¥ ¥ X % %
fz D M) * X ®lx % *l % % *¥bx % % %) %o % wlx % ox % %¥lx % * 1 * % % % %
LT MmN O = % X ®lx % * % % T N A A A s x % Vox % % % %
D M o X % %lx % ® wow owlxox ok x! ok ok ok xlx ox o o xluew % 1 x ® % ow
O SN~ ¥ LR ®TOX ¥ i****i****ﬁ****ﬁ* * % S *m****
el e * K X K K T A A R IR N A ¥, X % %
LoD MMm < O — % ® % X X % *, X % I R SR T I T S R Y xR K% % % ¥, % *
fz, IO M © ™ = % ® oK K K *, % I I N R A * K% ¥ % K K *
fz, IO M © % f H KK X *) % LK K % % Bl K K K KIK K X K KK * ¥ 1% X 1% % ¥ %
ETARAY R = % EE *) ¥ Kl ¥ ¥ % ¥ KoK K KN K K K XK ¥ ¥ | % EE A o
=N ol GRS IS * X K1 * * *1 % KIH % % K ] K K K KIX X % ¥ wIx %* %1% % ¥ % % »
=M e = % ¥ KL% ¥ Hi ¥ Hlx % % = %! FoOX ¥ XX X ¥ ¥ ¥Ix % * 1 % *1 % % %
fz O MO0 * * Xl ¥ ¥ *1 % ¥lx % % % ) % % % %% % % ¥ x!x x * 1% *! % % %
fr ] ©© O % % %! % % *! % * %Py % oo x % % wlx % ox % xlx *x % Iy * Iy o % %
Mmoo~ ¥ = % *T % % *T % ¥ KK K K ¥ ***i****%* FE R ¥ N ¥ % ¥
fm @ 10 ¥ % %% ox %! % X R K X ¥ %) XK K K K K K X XK X X% % oxlo% % %
fz, (1 1O — * % i** i* KoK E KK K R KK K H K K X K XX ® % T
fr (£ N D % % EIE *, % ® O K K R R K K KK K K K ¥ % % %% * OFOK K R
I (1 ™ — % % * ¥ % * % KKK K KRR K K KR R K R X ¥ ¥ * % X K| % ¥ H
i < * = % ¥ % % %) % R N EEE I EEE EE TR * % % ¥ * *® *
f, (M N N % % %) % % *| * K ORIHR K % KD K K K KK K K K KIX ¥ * 1 % FOE T
fr, () Q1 * % * ¥ ¥ *) % X OKIX K K X X K X RIX X X X XX % * 1% *1 % % ¥
[ a W 2SN -] % % K ¥ ¥ K *1 % ¥ *1 % % % ox! ¥ ¥ ¥ X% % ¥ % ¥%lx x ¥ X! ox % I *
DO mao | 1 | 1 | 1 1 1
T 1 T T T T T T
= O OM~ODNNO N HO O~~~ mmiagwo~-looo ~ Mt om0 o b O~ ©
2 . 4444A5555j5555ﬁ6666ﬁ6666ﬁ677717777778888@8888
= e | | 1 | i i I
1 1 I i |




k ok ok STRUCTURE TABLE OF MODEL k ok ok

MODEL (T
U

BFFFFFFFFFFFFFRAFFFFRAFFFFRAFFFFRAFFFFRAFFFFFFFFFRAFFFFFFFTT
2BEEEEEEEEEHHHHHHHHHHHHHHHHHHHHMMMMMMMMMUUUUUUUUUUUUHH
0E224445566EEEEEEUUUUUUUVUUUUUYUHHHHHHHHHIBEEEEEEEEEEEE
2121221212224 466BEHEEEEEEEEEEEUUUUUUUUUSE224444556666

2 S 1212(12E2222444444566BBEEEEEEE| 4121112121212
S8 41122111222212EE2224455| 2 GSG
2 g C GS§ GS 241222212 G
G 22C |[C G
FIG G

89 % sk sk k(s sk ok ok k[ sk sk ok ok Pk k sk sk k(K K sk sk ok [k sk ok sk K| sk sk ok sk k[ sk sk sk sk sk sk ok Kk sk sk k[ %k k%
90 * %k |k k % x * % % % % |k %k ok K k[% ok ok ok * K|k %k %k k % % ok K[k X % k%
91 * % % % * % * * % ok ok
92 % 3Kk k| K sk ok k[ sk sk sk sk K sk sk sk K|k K K sk sk [k sk sk sk K] sk sk sk sk K[k Sk sk sk sk sk sk ok KK K Sk sk sk[k sk sk k

95 % % ok K[ ok ok ok k[ %k ok sk ks sk ok sk k| sk ok ok ok ok sk ok K|k sk sk sk k[ ok ok ok k(K sk sk sk K|k Kk sk k[ ok ok %
96 sk sk ok K|k ok ok ok k(K sk sk ok k[ ok ok sk k| ok sk k k[ sk ok ok K|k sk ok ok k| sk k sk k{k sk sk ok K|k K ok Sk k[ ok ko

97 | TTTTTTTTT TTTTTTTTTT|T

_98 L o . Jt S | Y A S M+ T Tl o ____ kkxk |
99 | TTTQTTTTT T« TTT*T*TTT

100 TTTT *TTITTT*T|T*TT TxTTITT*TT

101 TTTTTTTTT| TTTT *TTITTT*T|T*xTT TxTTTT*THT*TTO*xT*xTT|T
102 | TTTOHYTTTTT| TTTT| TTTTTTTTLTTTT | TTTOTTTTTITTTTTITTTTT|T
103 TTTOTTTTTTTTTTITTTTITITTTTITTTT T T TT OTTTTTTTTT

104 TTTTTTTTTTTTTTTTTTHTTTTTTTTTTT T TT TTTTTTITTTT
105 | TTTOYTTTTOTTTTYTTTTTTTTTTTTTTT T TT |ITTTTTTTTT']




CONTENTS

TU320
ENGINE (E3AF1-B01K)

CYLINDER HEAD AND OTHER PARTS  treererreerrrrnsetrtiormnmeneetnetinerereies Fig.
HEAD COVER AND OTHER PARTS  rreeeerereeeraserutetnetmuemiamtetieerienaeeren Fig.
INLET MANIFOLD AND OTHER PARTS  crreeerererernernneunrnnmeettnereiieeeaeia Fig.
EXH MANIFOLD AND OTHER PARTS  crreeerrrsrereseecumeruunetintmntraneietinans Fig.
CYLINDER BODY AND OTHER PARTS  rreerrreserserumeunetnmmuamturetetinertaeeeiae. Fig.
CRANK BEARING SYSTEM  ceeeeeersreesrsnstusesuantunmunmeunetontimsomtmteeitetenees Fig.
OIL PAN AND OTHER PAIRTS  cereeererrerruertiaruuemumrtiaruetinruisasaineeerietaetetinm. Fig.
REAR PLATE SYSTEN  +eeeererrernsrsnrarnastaeeunntuneunemnemmortineimmeesetinttteen Fig.
TIMING GEAR CASE AND OTHER PARTS  ceereeeereererarernrinrnserieenneeimmoreno Fig.
ENGENE, HANGER AND FIXING PARTS  creeeeereeeeeeeeaamemmmnannnnnnn, Fig.
VALVE MECHANISM  +eererreernerunersnnstnteummtinetietunttetinrunarnsnattsraaaesetnrirenn, Fig.
CAM SHAFT AND OTHER PARTS  rrerereeerseeruoermiemtuaemtuemmiatriieeriateeeieran Fig.
PISTON, CONN, ROD AND OTHER PARTS  ceereseeereerereemmimmmiaenanniriiii Fig.
PISTON AND PISTON RING (OPTION)  reeeerreeervumiemmmuuneriemiii Fig.
CRANK SHAFT AND FLY WHEEL  ceereeereesssrastarseraeiaeacmiorieranminmnamannsaam. Fig.
OIL FILTER AND OIL PUMP  ceeereererereseeruomniomtuettneiietinetieriorteseiirtinemmeaar Fig.
COOLING SYSTEM  +eeeeeereresreneensenaetentetieteenetatataeaetaataeeaassaasrieseraeraresintarrnns Fig.
WATER PIPE AND THERMOSTAT  ceveerreeneresnsrnnesunerumemuiersaertentiieeiereae. Fig.
COOLING FAN AND PULLEY  reerrreerereneemutmunamnetnatieiiaeiieretarestnrnereaein Fig.
NOZZLE AND FUEL PIPE  teercerertttrteuattamtneietteiiiiieieeisseesisraessnsiarens Fig.
INJECTION PUMP AND OTHER PARTS  rerererereersertamtaenimirrieetinrirteronriarnans Fig.
RUBBER HOSE AND OTHER PARTS  reererrrrerrerermmtatnamtaieiieariraaeienerieesnnnn. Fig
GENERATOR, STARTER AND OTHER PARTS  ceereeeeeeeruumrecnmmetmmean, Fig.
ELECTRICAL PARTS  eeerrererueetneettmttmeuitiaeietieeiaetettataessesiasenesirirarsaesinns Fig.
COMPONENT PARTS FOR 6215 — 300 — 110 = 00 ON FIG.20  rerereeeeeerereeneeens Fig.
COMPONENT PARTS FOR 6281 — 200 — 004 — 00 ON FIG.23  coreveremrerereennes Fig

COMPONENT PARTS FOR 6281 — 100 — 009 — 10 ON FIG.23  rereveereereemneeeenen Fig.

W .o ~N O U s W N

[ N T A A T A T N T S R N R i e Y UG U U U U GRS U
~N O Ul e WD = O W e Y Ul s W N —m O



CHASS IS

ENGINE STOP AND FILTER SYSTEM tereeesreensrurecensssmanmaunrerunnemianeennmumeiaeen.. Fig.
RADIATOR SYSTENM -veeeeeeersrurernertnamuummsnemuertineterersnererssseriarrseriietiemaraerre Fig
MUFRLER SYSTENM  +eveeeeraresssneesumtmuuemutettineemmnmuamteiettimemtimmmmetraetetreon Fig.
ATR CLEANER SYSTEM  +eeeereereerareruoenuantnrmuareuatuiemstinetmtmimmmiertometemirtimmmmmeeiis Fig
BATTERY SYSTEM ceverreesereestastnemuiamuamtnattietintieenmeraetsariiemeioemortsmmtimmiemormiosinres Fig.
ACCELE SYSTEN ++eerreeraseeaeesunstummntamtuamertommtimesaemieiinmtinmmntummmisraneiemaraasaersnees Fig.
CLUTCH HOUSING SYSTEM :rrrssesssstsesssssssssmssusssiusssts sttt Fig
CLUTCH GEAR AND DRIVE GEAR SYSTEM «:creereeeserstersoaaruaeeennrumonmnrmmiinennnns Fig.
CLUTCH PEDAL SYSTEM creoereeerrsrereeuarenetuommummmmmertettiertiemeiirssnsnrrinsamierrsss Fig
FRONT P.T.O. SYSTEM (20) (OPTION)  +eeeeeeeerivmmursareetaernnetetimiimmiietenanes Fig.
FRONT P.T.O. SYSTEM (B) (OPTION)  eccrerermnmuunnreeereerterttetmmiimiiieereenieens Fig.
FRONT P.T.O. SYSTEM (C) (OPTION)  «reeerreeeeeennsermmmuannentertiimiaeaeeiiieetainenns Fig.
P.T.0.(FRONT, MID, E20) (OPTION) ccevreerseeeermmmrmermumminnnneieeiiinnieiiiiannina Fig
JOINT (MID,/E20) (OPTION) ++erereeeesssnssssrranaensmmmianinssnntenssisnsieeteeaesaetssnnnsnennees Fig.
P.T.0.(FRONT,/ MID, E40) (OPTION) crrreterereceruteruneetmminmettieiaiineiierieee. Fig
JOINT (MID,/EAQ) (OPTION) ++rereeersssonurssmseereeanimiiiasssstaeenemiusireeeeesaaasenssnnsnnees Fig.
FRONT 3P SYSTEM (1) (OPTION)  ceeeeeerserenuuneruuettmuieteetitiintiuieerieri Fig.
FRONT 3P SYSTEM (2) (OPTION)  ++oreeeerreereneeeeaaassnsnmumesenmiisnentetaaanenaenannnns Fig.
FRONT TRANSMISSION CASE SYSTENM rereeeseeerecereetnrrnneuunrraeesnernermennrmarenonins Fig
FRONT TRANSMISSION CASE SYSTEM (HST) eceereeeeeerrermmuarsremmnernianaeians Fig.
INPUT GEAR AND CHANGE GEAR SYSTEM «:ceveerrrerernererneuieruarsrmunmnnminisonenns Fig
INPUT GEAR AND CHANGE GEAR SYSTEM (HST) ceeeveeereersereereemeuminnaeienenin Fig.
FRONT TRANSMISSION GEAR SYSTEDM rerreeerearerseeneruommunimmiriieeineiiaaes Fig.
FRONT TRANSMISSION GEAR SYSTEM (HST) (1) creerervvremeeenrseeeaceriimiiianennnn. Fig
FRONT TRANSMISSION GEAR SYSTEM (HST) (2) ceeveeeevreoreeeeseeecummmieneriieni Fig.
MAIN LEVER SYSTEIM «rreerreteetasasstaanararaarartaeuaesimarsarsareatsieeieiassasssssanamansnsansens Fig.
COVER METAL SYSTEM (HST) eeceereeneeermuunteruumemmmitiiiiereetiieeeneieinanne Fig.
CHANGE SHIFTER SYSTEM tereererrerresssenetumtunmmmuortueriietiatineressaeiierierasinras Fig
SUB CHANGE SHIFTER SYSTEM (HST) (1)  ereeeeersereemrmmiinmmarineiiriecennnn. Fig

SUB CHANGE SHIFTER SYSTEM (HST) (2) +teeerervrrrrtemtttmtannaittiateaanaiiiiiini. Fig.

«w o N Oy U AW N

[ N B A A N A o G A G A N i e e e T S e S o G S A
(eI oo | (@3] an AN w Do — [@»] w (o) | o Ol AN w oo — [@»]



10

FRONT SHIFTER SYSTEI ceeereeerrreremnmmioiteiaaaaaemmmmmiaaaaeaaeerereieetanaeeaaee. Fig. 31
FRONT SHIFTER SYSTEM (HST) veeeeeeeesersnnsreeereeaasammmuiumiiraasiiniinnisiniiere Fig. 32
FRONT DRIVE SYSTEM (HST)  ++ersereenersssssssennsennnmmmmmumiinmmmmmnuminirererninnans Fig 33
UNIT SYSTEM (HST)  ceeeereresseremmmmmmmnnttttmttiiaettii ettt ee et e e e ene e e Fig 34
PEDAL SYSTEM (HST)  ++oveeeessrreeessunteesnumtteentmmtttteeitittteentitttennienieaee e e Fig. 35
PIPE SYSTEM  (HST) +teesrrereeesasseasaasseeeraaurtesmnnnsmtetaansnetestataretenststaenee e ssnnnees Fig. 36
REAR TRANSMISSION CASE SYSTEM «reeeeerrersenrersreeenstireunneiortnsmnernminesnieines Fig 37
DIFF — CASE SYSTENM  creeeeeersrurmssmmmmmmmneeeteenaeeetmmmminaasteeerretettaieeeees s Fig. 38
REAR AXLE HOUSING SYSTEM  ceeerereeesrsossesaaaaemmmmmianaaaaareereieeiiiaeaeeee. Fig. 39
DIFF — LOCK SYSTEM  cecceeereeremmsmmmmmmmmaninaeeeeeimtaenaerereeteree e Fig. 40
BRAKE SYSTEM (E2() «+erreseeesarsresasssseraassssereasammissieaanstttaesnititeansaniseasesnenss Fig. 41
BRAKE SYSTEI eeerrermesesanstnenaetamtmautetamtaeiarieatstetertaenaetstetterasastenenereisieeses Fig 42
BRAKE PEDAL SYSTEM cerrereseeesrsastartanuaemtetmntmtetemiemimiimmierarsamieoreernsion PR Fig 43
PARKING BRAKE SYSTEM (E20) evereerersessossnssssrrrreesassaroniunueresssssenssionsssnness Fig. 44
PARKING BRAKE SYSTEM «reerrereeiaeeateeaamtatitiiiiiiaaaaaae e eieiiiiin e s eaiaienes Fig. 45
REAR WHEEL SYSTEM «rerereeerermroaaeemmmiieaanieiennarenen. S F P Fig 46
P.T.O. DRIVE SHAFT SYSTENM creeeeeeeeeeeeeansamaeermammammtieamianeiiermenne Fig 47
P.T.0. DRIVE SHAFT SYSTEM (HST) sreeeeeeessrsrrsssunrereeaesmmmioiuseneeaneaeenessosnsnnens Fig. 48
PT.O. LEVER SYSTEM +eeeerreeesruuaremumutemmueetueaneerttiermrierirmn Fig 49
REAR HITCH SYSTEM croeeereresrtnrarartrmuaruaruaeuarmarietarentenemormarserserinsmirirrsmmiamirms Fig. 50
FRAME SYSTEM  ceeeeserrrrsnneeaeaemmmmmneeettmiesertmuneetimseeeieeeeeineeeiraean Fig 51
FRAME SYSTEM (BE)  c«eteeeereeennretemuuettttnettiiettietiiitetiii et eettieeiee e e Fig. 52
FRONT AXLE SYSTEM (TB0)  ++eeeerrrrnrmrmsmmmmmmmmmmnnnnnmmnssssssssnssssnsssessnssnsnnnsnens Fig. 53
STEERING WHEEL SYSTEM ceveerrreerereratseantmtusttneittmetnttrisinn. Fig 54
STEERING CASE SYSTENM teevereteeereroanerearemmneniunmntntinmneiininieeeaeeeens Fig 55
POWER STEERING ASSY ()  ceerrerreerennctnntcimntmtttittintiititniiertiaetonareaneanes Fig 56
STEERING CASE SYSTEM (1) eeererereureruarentoeriueruerieetnertetiieeritaeiaeeieennarans Fig. 57
DRIVE SHAFT SYSTE crereorreereseerearaanosraretttuaruersnnmneritiemeteimmimnerimm Fig. 58
BEVEL CASE SYSTEM rrrrerrerrseeseermmmnmremtmmmetairentetie e enieeriens Fig 59
FRONT AXLE SYSTENM crrrrereerrmreteetmmmmtatttmti ittt e aeainit e eeeieeeeanannns Fig. 60
FRONT GEAR CASE SYSTEM (1)  cereeerermreermueenmmemiettiitii it Fig 61
FRONT GEAR CASE SYSTEM (2)  ceecersereutetuaetintmuiiittttttaninetieeet e Fig 62
FRONT WHEEL SYSTIEN teetreeraseesrertnttuatammamtteetetetietuereiaeteaaeartereieiaensian Fig 63

64

DRIVE SHAFT SYSTEM (C TYPE) ............................................................... Flg



CYLINDER CASE SYSTEIL +eeverereereersnrasnntunaesuueetunmemnermuaetennetamtemtirtaennns Fig 65
LIFT ARM AND CYLINDER SYSTEM ceereeeteeseersneesnsstusnerenecuneminmetuameiaeeneennnnes Fig 66
VALVE COVER SYSTEIM ceeeeeresessersasetuntuuaretunnrmunnerunertonmmineniemimrtreeteaeme Fig 87
POSITION LEVER SYSTEIM  +eeeeeeeereensennetuaetetnttmummtuietmieuateenmmtiteteee Fig 68
HYDRAULIC PIPING SYSTEM (1) reeeeeesesnmmmmmummmteeattntetettiiiiieneneiiiiiee Fig. 69
HYDRAULIC PIPING SYSTEM (2)  rtreeeeessrmmmmmmmmtiiintin ettt es e Fig. 70
LOWER LINK SYSTEM :cereeereereesersneruoetiinereneriareiienmnienne e Fig. 71
LIFT ROD SYSTEM +reveeerrersrenserertunaeenetniertnoestiontuieetsiiettiomsnerminesmmemnmemteaces Fig 72
HOOD SYSTEM  ceeerereresrseermneenmmunmtuemmuamuaeiietettioemiesiettaeesiieeiartesinrmiermssmnenessatis Fig 73
GRILLE AND STEERING COVER SYSTEM :rreeeererserseessssersneraoranamuumesiaruneceaenes Fig. 74
SIDE COVER SYSTEM ++reerrerreserenernntetunetuanemnetminmmmunmeminmetiomtuertmmrsmotememarmons Fig. 75
SIDE COVER SYSTEM (MUFFLER, LENGTH TYPE) erecereeerrermmmmmmmmmmmiennnnns Fig 76
FENDER SYSTEM (E20, EBD)  +reeeeevssrrseereetettmmmmmmtiiiiiini ettt es e Fig. 77
FENDER SYSTEM (B)  cevvereereeeeeettttttmmiuintttttteee ettt ittt et e et e ee e Fig 78
FENDER SYSTEM (E40, ESO, EBQ)  +tereeeeereeerermsmmmmmmiiiiiiimiiiiiiiiiiiiiiii Fig. 79
FRONT COVER SYSTEM (FE20) -rreecerenererruummumtetmiiiiranettitieeriiiiereieernaienes Fig. 80
FRONT COVER SYSTEM (B) ceeeeeeseeeesnuneettttmmmuneettuiiiiettrtiieteriiiiteriieereniin Fig. 81
FRONT COVER SYSTEM (E40, E50, EBQ) --rroooververrermmmmemsiimmniiiniieeenn Fig. 82
SEAT SYSTEIM ccreevrererecnarenanaenmmutmtamtetnttntnetiaetetenstianreressereeannsisansraaenerasns Fig. 83
SEAT SYSTEM (EB1, EBD2) +rcrrerrrreetennmtttumtiiinatttiitee ettt Fig 84
FUEL TANK SYSTEM eereeeeensernetnoetumtntntmtamtniietiaeitmetsetsieieeieeertaas Fig 85
STEDP SYSTEI -ereeeeereesrssnstnamnmuamuattnenntuetcteetrsieeeiesteraerteretaraererrieraraeeiaeaaass Fig 86
STEP SYSTEM (HST)  cereereeesreeeeerossmeaetaniiusmteniseesaaaitaeessssinieeeesineeeasessanreeeess Fig 87
STEP SYSTEM (C TYPE)  ereeeereeneeeettummttmmmiiiietttitiien ettt et e e e eeceannes Fig. 88
METER SYSTENM  +eveeeereersesnmruetuemuamtamtnetetiettrtarraei ettt eiaeertariaeteeneas Fig 89
BULB SYSTEM reerrestestttettnemutmunttmnmtitttntteetnteettstt sttt iaeeereieereenes Fig. 90
BULB SYSTEM (EB1, EB2)  «+tererereeeeranuntetmimiineeetiiii e tttaiiine ettt e eneii e Fig 91
SWITICH SYSTEI +errereeeerrrnrenssneeuaesnamnnttamuettettneieeietneetrtrinretaereeeeren.. Fig. 92
WIRE HARNESS SYSTEIM cereererrrensernernetnatuamtuetieetteeinesineaeteietrener. Fig 93
WIRE HARNESS SYSTEM (E61, EB2, ULD) creeereeeereeteeaammmaanaenaaiiiiiaaiiiimmiiaians Fig. 94
IMIATRIS +eveversssunnanaeunttnteunttneiaettetistteetetrteertetiaeet et sttt eteteretaeaaraenennennns Fig. 95
010 DT Fig. 9
CREEP MISSION SYSTEM (OPTION) (EXCEPT H « M) crereeereereermimmenececiinnnn Fig 97
TRAILER HITCH SYSTEM cecereeeresrortententutmmetuitnatieeintoniniemi Fig 98

11



12

VALVE (SUB/l) SET SYSTEM (EXCEPT H- M) .......................................... Flg
VALVE (SUB,/1,/H) SET SYSTEM (H » M) ceereeeesrrreeesoouresanmimmeceminiriietnannns Fig.
METAL COVER SYSTEM (G)  ++eeereeeersernmmmummmmeneeettttmiiiiiiiiii e e e Fig.
VALVE (SUB,/2) SET SYSTEM (OPTION) +eseserseresesemessmamimmmssssnsessnensesane. Fig
VALVE (SUB,1) SET SYSTEM (OPTION) +reeeerereerureessisrmmnnrarissesssnisinssansneeess Fig.
CONTROL VALVE SYSTEM (OPTION)  srerersereuremuminmmuiiiii e Fig
VALVE (SUB,1,/H) SET SYSTEM (OPTION) +reresrseeeeesrorureeernsieressanriienieeens Fig.

WIRING DIAGRAM



ENGINE
E3AF1-BO1K:--TU320




FIG. 1

17

CYLINDER

HEAD AND OTHER PARTS

13

S
TYPE OF MODEL] 1 [ C [G
KEY PART CODE DESCRIPTION ary Eot TI9|R REMARKS
1 6211 -110—-004 - 10 | HEADCYLINDER  ASSY | F
2| 8211 -150-004-00 | PLUGHOT  ASSY l ¢
36911129006 - 00 | CAP,SEALING I
4| 8911 -129-081 - 00 | CAPSEALNG K
B T I I
6 | 6911 - 129 — 083 — 00 | CAPSEALING 3l *
7|6909-860-522-00 P0G [ L Y
R T B vy I O
9 | 6511 -715-020- 00 | SEATVALVE I
10 | 6511 - 711 ~ 023 - 00 | SEAT.VALVE 3
11 | 6911 —721 - 113 ~ 00 | GUIDE,VALVE 3 *
12 | 8511 = 721 = 013 - 00 | GUIDEVALVE g ¢
o B L e
14 | 6211 - 141 — 044 — 00 | GASKETHEADCYLINDER gl
T esos o0s 510 oo | e A B e R R
16 | 6894 - 453 — 344 — 00 | DOWEL 7/
17 | 6909 - 830 - 212 — 00 | STUDHEAD COVER [ Y A




14

FIG. 2

HEAD COVER AND OTHER PARTS

6002-1104
. ' TYPE OF MODEL | 1 | C |G :
KEY PART CODE DESCRIPTION aTy ng g (L) f; REMARKS
1 (6211 -170-002 - 00 | COVERCYLHEAD ASSY 1.
26911 - 750 - 602 — 00 | cAP AssY [ Y
3 [ 6211 -173-001 - 00 | PACKINGHEAD COVER 1
46911 -175-011~00 | NUTHEAD COVER | N
516911 -179— 105 - 00 | WASHER R
6 { 6911 - 179 - 030 ~ 00 | PACKING,COVER NUT 2




6002-120

FIG. 3

11 /CT@(@

[

15

INLET MANIFOLD AND OTHER PARTS

10

4-1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3AF1
BO1K

O-—

oo

TR

REMARKS

GO R

6214-111-005-00

6214 -319-001 - 00

MANIFOLD,IN

X

%

%

Uk

SPRING,EYE

8209 ~ 630 — 005 -~ 00 | GASKET 3
T e e I
e Rt I R o
WASHERPL/MB | 2 7
R




16

FIG. 4 EXH MANIFOLD AND OTHER PARTS

6002-140G
TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION QTY [ E3aF1 g @] i; REMARKS
BOTK

1|6214-141 -009 - 00 | MANIFOLD,EXH 1|

2 | 6214 - 146 - 001 - 00 | GASKETMANIFOLD

3 | 8904 -~ 411 — 025 — 00 | STUD




§002-2014A

17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3AF1

—oO

REMARKS

6211 -210-005-10

6209 - 605 - 004 - 00

BOLT

BODY,CYL. ASSY

BOTK

x

%

%

¥

8509 - 605 - 01 10

6909 - 201 - 356 - 00 |
8909 - 201 - 318 - 00

PLUG
PLUG,PLATE CAM BRG
PLUG,PLATE

PACKING
BEARING,CRANK SET

METAL,CRANK

NIPPLE

PIPE,WATER DRAIN

METAL,CRANK

BEARING

PLUG 1

CAP,SEALING




18

FIG.

6

CRANK BEARING SYSTEM
1

9.10
1
5
—
TYPE OF MODEL[ I | C |G
KEY PART CODE DESCRIPTION aTY [ E3m1 T|0 |R REMARKS
BOTK ClL|P
1 | 8211 - 540 - 004 — 00 | BEARING,CRANK,/UN,/SET i T
S aert oat o500 | meraomme e e
""" 3| 6511 - 544 — 022 — 00 | METALCRANK g 7
""" 4 [ 6211 - 599 - 002 - 00 | BEARING of 1T
5 | 8211 - 560 — 004 — 00 | BEARINGCRANK,/UN/SET | T
6 | 6511 ~ 561 — 033 -~ 00 | METALCRANK 4 T
""" 7 | 6511 -564-022-00 | MeTALcRANK | 4 T | | |
"8 | 6211 -599-002 - 00 | BEARNG | o T
9 | 8212 -266-001 - 00 | METALCONN ROD/1.0 of T [
10 | 8212~ 264~ 001 — 00 | METALCONN ROD A N A




FIG. 7

18

OIL PAN AND OTHER PARTS

0022108
TYPE OF MODEL| | [ C |G
KEY PART CODE DESCRIPTION ary e T\o R REMARKS
1 | 6211 - 361 ~ 005 - 30 | PANOIL 0
e B R R ot
3| 6901 -910-845 - 00 | BOLTSEMS M8X45 | ) A e
T e e e e
o s R A R S
6 | 6209 - 623 ~ 001 - 00 | 0~ RING,/G25 -
S rvELoves I




20

FIG.

8

REAR PLATE SYSTEM

6002-220F
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION aTY [ Eamm T|Oo|R REMARKS
BOTK ciL|P
1| 6211 ~341-004 — 10 | PLATEREAR 1l F
2 | 6908 — 161 — 022 — 00 | PINSTRAIGHT 11 F
3 | 8509 - 000 — 227 — 00 | BOLT l ¢
4 | 6989 - 112 -911 — 00 | BOLT,REAMER i
5 | 6901 —911 - 020 — 00 | 30LT.SEMS,/M10X20 2l *
6 | 8909 - 110 - 410 - 00 | NUT./M10 il




6002-240

FIG. S

20

TIMING GEAR CASE AND OTHER PARTS

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3AF1
BOTK

O-—

REMARKS

6211 -310-001-10

6511 -321 -059 -00

CASE,GEAR ASSY
COVER,GEAR CASE

6211 - 322 — 005 — 00

GASKET,COVER

6508 - 623 - 073 - 00

BOLT
STUD

PACKING,GEAR CASE

SEAL,OIL

6904 - 110 -8565 - 00

ol

6809 - 110 -408 - 00

SPACER
GASKET,HYDRIC

NUT. /M8

6808 - 150 - 508 - 00

6801 - 9C0 — 822 - 00

WASHER
PLATE (F)

GASKET,PLATE




22

TIMING GEAR

CASE AND OTHER PARTS

24
6002-240
TYPE OF MODEL] 1 [C |G
KEY PART CODE DESCRIPTION ary e g o R REMARKS
26 | V520 - 101 =002 — 20 | PIN 2
27 | 6212 - 530 - 003 — 00 | SHAFT,HYD.  ASSY o
28 | 6212-525-001-00 | GEAR 1 N
29 | 6212 -533-001 - 10 | sHaFt | I R
30 | V60O - 110 — 600 — 70 | BEARNG /8077 | o ]




FIG. 10

23

ENGENE, HANGER AND FIXING PARTS

|
: Q !
. O
< 1 YA
6002-290)
TYPE OF MODEL| [ [ C |G
KEY PART CODE DESCRIPTION TY ["Eaar g E g REMARKS
BOTK
1 | 8211 - 777 - 005 — 10 | HANGERF .
2 1 8211 = 777 - 004 — 20 | HANGER N
3 | 6901 -910-818-00 | BOLT 2




24

FIG. 11

VALVE MECHANISM
20—

21 —®
20— gu
L S
9 ~19 g K 17
& 12 % 14
18 \ 10
15
ﬁ/m g N
16
'@\ 18 10
\
9 15 4 _L%
S gﬁ 3
13 38
14 1
17 7
B!
s002-201
TYPE OF MODEL] 1 [ € [ G
KEY PART CODE DESCRIPTION aTY T E3aE T|O|R REMARKS
801K cl|L |F
1| 6512 -551 —~020 - 10 | VALVEINLET 3l
2 |68512-552 028 - 20 | vawveexs o 1 ]
3 6912-561-037 - 00 | SPRNGVALVE B
4 | 6894 - 253 - 556 - 00 | seaTsPRNG | of * | | | | |
""" 5 | 6512 - 565 — 004 — 00 | COLLARSPLT | 1 *
6 | 6912 - 571 —801 — 00 | TAPPET 6| *
L e
8| 6912-600- 127 - 10 | SHAFTROCKER ASSY | 1 * |
9 [ 6912 -611~347 - 00 | ARMROCKER ASSY | o 7
10 | 6912 - 611 ~ 349 — 00 | ARMROCKER ASSY 3
11 6212 -616—-001 — 00 | SCREW,ADJUST 5
12 6900 -111-508-00 | noT T T e
13 | 6912-621-127-10 | sHAPT o
14 | 8912 -626-005-00 | PLUG | of L |
15 | 6912 - 628 - 093 - 00 | sRACKET & | | | |
16 | 6909 ~ 940 - 607 — 00 | SPRING 2
17 | 6909 - 180 — 019 — 00 | RING,SNAP 2
18 | 901 ~ 050 - 850 — 00 | BOLT,/M8X45 o
19 | 6909 - 164 - 008 - 00 | wASHER i
20 | 6909 - 110 -508 - 00 | NUT/M8 B
21 | 6909 - 164 — 508 ~ 00 | WASHERPL, /M8 vi




FIG. 12

CAM SHAFT AND OTHER PARTS

16

1
15

12

13

by

G

B002-310
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION aTY e TIo|R REMARKS
1 | 6212 -511-003 - 00 | SHAFT,CAM 1t
""" 2 | 6212 -522-002-00 | cearcam {1 ‘(1
""" 3T 8505 000 = 086~ oo Taolr T g
4 | 6512-519-002-10 | WASHER )
""" 5 | 6908 - 000 - 716 - 00 | KEY 1|
6 | 6212 - 535 — 003 — 00 | PLATE/THRUST/CAM .
T A R R
SHAFT N ] """ F 2 O e
e e S B I I
10 | 6212 - 535 - 006 - 00 | PLATE T Y e
11 | 65609 - 030 - 037 — 00 | BOLT 2l ?
e s
13 | 6212 - 531 — 002 - 00 | SHAFT )|
14 | 6209 - 800 - 001 — 00 | BEARNG o
o esos 503 - 055 00 | weemn e R
16 | 6509 - 000 - 162 - 10 | BOLT |




26

FIG. 13

PISTON, CONN, ROD AND OTHER PARTS

§002-340A
KEY PART CODE DESCRIPTION ary gg?%OF VOREL i § Ez REMARKS
1]6212-111-025- 00 | PISTON 3t
e T
"3 | 6212-141-004 - 00 | compresson R | 3 | || | (
4 | 6212 — 141 - 005 - 00 | COMPRESSON RNG | e
5 |6512-161-052-00 | RNGOL | [ L
6 | 6512 -211 021 ~ 00 | PIN,PISTON 3l *
7 6909-950-115-00 | RNG SNAP 6 *
8 | 6212 — 230 - 002 — 00 | RODCONN.  ASSY | i
S T e
T e e e
11 | 6894 — 221 — 168 ~ 00 | METALCONN ROD 6| *




FIG. 14

7.

27

PISTON AND PISTON RING (OPTION)

— 8- 3
2—— 9 4
~10- 5

=

{

5002-349A
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION oty e 7|0 |R REMARKS
BOTK clL|P
1| 8212~ 114-025-00 | PISTON g T
2 | 6212 - 124 - 003 - 00 | RNG.PISTON SET OV | /R I e A
"""" 3| 6212 - 144 - 004 - 00 | comeresson NG | o (| [+
4 | 8212~ 144 -005 - 00 | cOMPRESSION RNG | A I
T Y= vl Sy S B A B
6 | 6212 - 116 - 025 — 00 | PISTON,/OV 3 T
7| 6212-126-003~-00 R
8 | 6212 - 146 - 004 — 00
9 | 6212 - 146 - 005 - 00
10 | 6512 - 166 — 052 — 00




28

FIG. 15
13

12

CRANK SHAFT AND FLY WHEEL

6002-350Q
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary £ g O |R REMARKS
1 | 8212 -300 - 002 - 00 | SHAFT,CRANK ASSY 1 * |
e B e
e s o
R T ORI g
5| 6212-330-012-00 | FLYWHEEL ~ ASSY 1 Y I e
6 | 5912 — 333 - 036 — 10 | GEARRING I
7

PULLEY ASSY
WASHER

BOLT

1 %
1 *
1 %




FIG.

16

29

OIL FILTER AND OIL PUMP

QIL FILTER

6002-4011
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION oty E TIoR REMARKS
1 | 8213~ 100 - 001 — 00 | PUMP,OIL ASSY 11
2| 6901 -970 - 825 - 00 | BOLT.SEMSMBX25 | 7,
3| 8513-200- 196 - 40 | FILTEROL ASSY T A
4| 8213 - 240 - 001 - 00 | cARTRIDGE 1
5 | 8513-210-019-30 | BODY ASSY 1 N e
6 | 6213 -212 - 001 - 00 | BODY 1
*
*
10 | 6209 — 032 — 001 - 00 | BOLT B I I
11 | V211 - 260 - 803 - 00 | BOLT 2l
e T e e
13 | 8213-311-002 - 00 | PPEOIL ASSY | | | |+
14 18909 - 906 - 105 - 10 | soLTdomt (b ¢ty
15 | 6909 - 920 — 843 — 00 | PACKNG - 74
16 | V200 - 260 - 601 ~ 00 | BOLT 7{ I
17 18909 - 150 - 506 - 00 | wasHersP M6 | 1 I (N R R I




30

FIG. 17 COOLING SYSTEM

B002-420
‘ TYPE OF MODEL] 1 | C | G

KEY]| - PART CODE DESCRIPTION aTy £ T19|R REMARKS

1 |6213-610-003~ 10 | PUMP,WATER ASSY 1 !
2 |es213-611-001-00 | BODY BT e e
3 6213-612-003- 10 | COVERWATER PUMP 1 e
I T I e e e
R B 4

6 | 6801 — 800 — 828 — Q0 | BOLT 1 f
T RN Ut FSTY SN N

10 | 6894 ~ 205 -~ 886 — 00
11 | 6508 - 030 - 037 - 00




FIG. 18

WATER PIPE AND

A
4

< D3
~‘ ~N= T G

//k"‘\-_‘\L@,\

N ETST ee—
N7 =TSN
>

T W\ ‘\ } ¢

31

THERMOSTAT

3
7))
6002-430
TYPE OF MODEL| I [ C | G
KEY PART CODE DESCRIPTION 0TY T E3am g E E REMARKS
BOIK
1 {6213 -711 — 004 - 00 | PIPEWATER OUTLET N
2 | 8513 - 770 — 022 — 10 | THERMOSTAT 1.
3| v723-102-005~50 | 0-RING,/S55 o
4 | 6901 ~ 910 — 828 -~ 00 | BOLT,SEMS 2l ?




32

FIG. 19

COOLING

FAN AND PULLEY

6002-450D
TYPE OF MODEL| 1 | C | G

KEY PART CODE DESCRIPTION Y e 7|0 R REMARKS

. BOTK c|L P

1 | 6213 -660-014 - 00 | FAN,COOLING -

"2 |'s213-641-001-00 | PULLEY 1
3| 6213-669-006- 00 | SPACERFAN T
------ 4 6213—*671 - 007 —~ OO BELT,VA38.5,/FAN 1 LA
T s Bl e e o o




FIG.

20

NOZZLE AND FUEL PIPE

33

s00z-501
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION QTY 83565 T|0|R REMARKS
BOTK cClL|P
1| 6515 -300~- 110~ 00 | NOZZLEINJ 3
2 | 6915 - 315 - 026 — 00 | WASHERNOZZLE HOLDER R
3| 6915-315- 027 — 00 | SHELDNOZZLE HEAT B
4| 6915315 - 028 — 00 | WASHERHEAT SHIELD 3 |
O R R T R [ R
6 | 6515~ 411 — 809 — 00 | PIPEFUEL ASSY 11 F
""" 7 | 6515-411-810-10 | PPEFUEL ASSY |1 *+{ ~(( |
8| 6515-411-811-10 | PPEFUEL ASSY 1 e
|9 | 8915 -419 - 072 - 00 | cup Assy o< 0 0




34

FIG. 21

INJECTION PUMP AND OTHER PARTS

s002-5115
TYPE OF MODEL] 1 [ ¢ |G
KEY PART CODE DESCRIPTION aTY £ T1o|8 REMARKS
1| 8215 — 600 — 056 — 00 | PUMP,IUNJ. ASSY 11—
P e e B e e
3 18515 -619 061 -00 | 0-rRNG 77 I e
4 |8212-524-001 - 00 | GearPUMPING. |l ¢+ (| ||
"5 | g9l - 325 - 466 - 00 | BOLT I <¢<7T 11 (1
6 | 6115 - 639 — 008 — 00 | GASKET 2 7
,,,,, e eV R S Y S S
e (i R B O
e B e R R
10 | 8215-619-008-00 | eve 1o ¢
11 | 6511 -319-077 - 00 | PACKING 1
P e L B
e I B
S I IO K O B o




FIG. 22

35

RUBBER HOSE AND OTHER PARTS

002-550G
TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION TY [ EaAm T|0|R REMARKS
BOTK C|L |P
1 | 209 -360 - 011 — 00 | HOSE,RUBBER 1.
2 | 6509 - 360 - 912 - 10 | HOSERUBBER 7 R e
3 | JOB2 - 076 — 082 — 00 | CLPHOSE/7.6 - 8.2 6| *




36

FIG. 23

GENERATOR, STARTER AND OTHER PARTS

6002-801%
TYPE OF MODEL] 1 [C |G
KEY PART CODE DESCRIPTION oY B T|0|R REMARKS
BOTK ClL|P
1 | 6281 - 200 — 004 — 00 | GENERATOR ASSY i
2 [ 6219 - 711 -002 - 00 | BRACKET,GENERATOR T
""" 3 | 6901 - 911 =020 — 00 | 30LT.SEMS/Mi0X20 g
e T ort Cone —oo Ta e A R
5| 6909 -110-410-00 | NUT/MI0 T R
6 | 6213 ~ 674 - 005 — 00 | PLATE,ADJ 1.
e B T R A
8 | 1373~ 121 -001 - 00 | wAsHER /oxe2x2 | 1| * | | |
9 168281 -100-009 - 10 | sTaRTER assy T 1
B IS Sy A e




FIG. 24

ELECTRICAL PARTS

37

5
1
6002-820)
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION aTY a7 o|R REMARKS
BOTK
1|6281-971 -001 - 10 | SWITCH,PLESSUREQIL 1| F
2 | 6281 -410-001 - 20 | PLUGGLOW 3 o
3 | 6918 - 732 — 075 — 00 | CONNECTOR STttt
4 | 85871 — 420 — 033 — 00 | RESISTANCE,CONTROL T I R A N
5 | 6582 — 450 ~ 014 — 00 | SWITCH,THERMETER ' 1




38

FIG. 25

22

COMPONENT PARTS FOR 6215 —300—-110-00 FIG.20

2= 5
! S,
18
4
3 &
SN
19—
1
6002-501
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION aTY [E3ar] g cL> f; REMARKS
BOTK
1 | 6215 ~311-018 - 00 | NOzZLE l f
2 | 8215 - 330 - 012 - 00 | HOLDERNOZZLE  ASSY 3
3 | 6215 - 342 - 003 —~ 00 | ROD,PUSH 3l ~f
4 | 6215 - 343 - 003 — 00 | SPRING,NOZZLE 3l
5 | 8215 — 345 — 054 — 00 | SHIM 3 *
6 | 6215 — 345 — 055 — 00 | SHIM 3
3

6215 - 345 - 059 - 00

6215 - 345 - 060 - 00

6215 - 345 - 064 - 00

6215 - 345 - 065 - 00

6215 -332~003 -00

6215 - 355 - 004 - 00
6215 - 359 - 004 - 00

3
3 ........ o
A
...... 3 g
B
...... 3)(
,,,,,, 3¥
...... 3)(
AE
3' *




FIG. 26

39

COMPONENT PARTS FOR 6281 —200 — 004 — 00 ON FIG.23

6002-8011
TYPE OF MODEL] 1 [ ¢ [G
KEY PART CODE DESCRIPTION ary Eoi TIo R REMARKS
1| 6281 -213-006 - 00 | FRAME ASSY il
o B | i o A
,,,,, e e e e e
"4 6281 -229-009 - 00 | BEARNG U4 {1 Vv o
5 | 6281 -229-008-00 | BOLT | 7 ER N
6 | 6281 - 214 — 003 — 00 | FRAME 1.

S S I e R R
8 | 6281 -217-001 - 00 | HOLDERBRUSH ASSY | 1 I Y A B
...... s enst “aieoor— o Tommn |
10 | 6281 - 216 -001 - 00 | SPRNG I e

11 | 6281 —~ 271 - 002 — 00 | REGULATOR ASSY T
I A I
T e S e e
14 6281 —229-011-00 | BUSH Vb0V
15 | 8281 - 229 -017 - 00 | BOLT J Tt
16 | 6281 -229-012-00 | BOLT 2
B TP S e
18 | 6281 -229-018-00 | NOUT R

19 | 6281 -221-001 - 00 | ROTOR ASSY o
20 | 6281 - 229 - 005 - 00 | BEARNG R R

21 | 6281 - 229 ~ 004 — 00 | COVERBEARING |t

25 | 6281 — 229~ 014 - 00 | BOLT it




40

FIG. 26

COMPONENT PARTS FOR 6281 — 200 — 004 — 00 ON FIG.23

$002-8011
I | C |G
KEY PART CODE DESCRIPTION QTY [ E3aFT g CL) l; REMARKS
BOTK

6281 -229-013-00




FIG. 27

41

COMPONENT PARTS FOR 6281 —100—009—10 ON FIG.23

—
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION aTy Eoi] Tlo|k REMARKS
116281 -111-007 - 00 | YORK.STARTOR  ASSY 1
2 [ 6281 -121-008 - 00 | ARMATURESTARTERASSY | 1| °
B e K A el
4 |6281-129-039-00 | BEARNG | 1
5 | 6281 = 124 - 007 — 00 | CLUTCH.STARTER ASSY R A
6 | 6581 — 129 — 099 ~ 00 | ROLLER,CLUTCH 5| ¢
e e (1 B B s
8 | 6281 — 123 ~ 005 — 00 | PINION,STARTER N
9 | 6281 - 129 — 041 — 00 | HOUSING STARTER ASSY 1 A I
e Mt SR e N B
11 | 8281 — 116 — 006 — 00 | HOLDERSTARTER ASSY |
O B T SRS O B
13 16281 = 151 - 013 — 00 | SWITCHMAGNETIC ASSY T e Y
B N B > e
L e AR e B
16 | 6281 ~ 129 — 055 — 00 | BOLT 2l F
I e R A [
18 | 281 - 129 - 044 - 00 | seRNGRETURN | 1| * | | |
T o D e R R e
20 | 8281 - 115~ 009 - 00 | BUSHDRAN I
21 | 6909 - 111 =508 ~ 00 | NUT 1| 7
o i R e
23 | 6281 -115-010- 00 | COVER gt
e I
e e e




CHASSIS




FIG. 1

ENGINE

3,-4——@

43

ENGINE STOP AND FILTER SYSTEM

73-2 8

>
~15-11

?»)T ENGINE
9 10

X
7%6

@7 @
2%
1603-101
TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION ary g (B '; REMARKS

TU320 | TU320F

1
e e
s e I
4| 1421 -621-007 -~ 00 | NUT/M14 |+ N
B R e R
6 | V500 - 161 - 601 - 00 | PINSPLIT/1.6X10 1l - !
7| v411-260-005- 00 | washerPLM S | 1] ¢ | ¢
8| 1509-101 -001 - 06 | BOSS.PTO SPLNE | 1| * | O
10 | V401 = 160 ~ 008 — 00 | WASHERSP/M 8 4 i
11 | 1588 - 105 — 200 — 00 | HOSE,FUEL ASSY 1|
T T e B I L
B B L P R Rt L
s s~ ant — oo T o mmer e
e e om - 000 —o0 e . | e
16 | 1444 - 102 ~ 204 - 00 | NUTRING 1. *
17 | V720-101 - 004 - 40 | O~RNG P44 ] A
18 | 1415-102~011-00 | eLevent |1 | S
19 | 1415-102-012 - 00 | PLUGBREATHNG 7 I 4 e
19A| 15672 - 102 — 003 — 00 | BOLT,/MOBX08, UPSET g M| 128
20 | 1415 -102 - 013 — 00 | PACKING 2l F *
i R e ——
BoLToM™ 870 | I R
23 | V401 - 160 - 008 - 00 | WASHERSP,/M 8 | ¢
o Tiere Tton oot o0 Troa ! R




44

FIG. 1 ENGINE STOP AND FILTER SYSTEM

19a14
¢ 21
195@& 7

o e,

20 <R
& —13
r \
15—% Luf\/
ENGINE -

16—@ 3 -4_,/@

26
1988-105
KEY| - PART CODE DESCRIPTION aTy TYPE OF_MODEL T6|R REMARKS
TU320 | TU320F | ¢ P
25 | JOB2 ~ 111 =120~ 00 | CLIP/HOSE/11.1 =12 v
26 | 1588 - 105210 - 00 | PUMPFUEL  ASSY ]
27 | v210-360-601 - 60 | BOLTSP/MEXIE | I L
28 | 1575 - 105 - 002 - 00 | Hose T




FIG. 2

ENGINE

»

™~

=1

1A-1

19//

%
s

&gEQIGIE

RADIATOR SYSTEM

45

, "\\
//// 21 33 2
\ w14
e
KEY PART CODE DESCRIPTION Ty OF MODELI L 1§ | R REMARKS
TU320 |TU320F | | L | P
1 | 1603 - 102 - 200 ~ 00 | RADIATOR ASSY 1 1
""" 1A| 1603 - 102 - 200 - 10 | RADIATOR ~ assy | 1| [ mEp T
2 | 1588-102-202-00 | ouzewre  comp | 1| | . |
""" oA 1603 - 102 -202-00 | NETWRE  comp | 1] | WL
3| 1588 -102-203-00 | HOSE 1| A
4 | 1575 - 102 - 203 ~ 00 | PLUG ASSY 1
e R e
O ], R A
P RETR R %0 ....... I e
7A| 1803 — 102 — 500 — 10 | RADIATOR ASSY IR T o
8 | 1588~ 102~ 202 - 00 | GOUZEWIRE comp 1Y
© 8A| 1603 - 102 - 202 - 00 o I
9 |1s88-102-203-00 | HOSE |/ *+~{ =111
10 [ 1575 -102-203-00 | PLUG  Assy || | F
11 | 1588 - 102 - 204 - 00 |
12 | 1421 - 101 =313 - 00
13 | 1588 - 102 - 005 - 00 |
B L ERT A R R e
15 | 1588 - 102 - 001 - 00 | HOSERADIATOR/OUTLET | 1| * | * | |
16 | 1588 - 102 — 002 ~ 00 | HOSERADIATOR/INLET 1 L
17 | JOB61 - 230 - 038 — 00 | CLAMP,WIRE/30 - 38 1
o e —

1560 - 104 - 009 - 00

CcLip




46

ENGINE

1A-1

FIG. 2

RADIATOR SYSTEM

1603-102
KEY PART CODE DESCRIPTION aTY TYPE OF MODEL |} 1 5 13 REMARKS
TU320 | TU320F |C | L | P
22 | V210 - 360 — 601 — 60 | BOLT.SP/M6X16 | 7
T . o e R
T o
T | S R
e B 0 et e
27 | V401 — 180 — 008 — 00 | WASHERSP,/M 8 *




47

FIG. 3 MUFRLER SYSTEM

| &)
_,/\\ ‘ -
=
I'11a-118B

" FOR VERTICARL
1603-103
KEY PART CODE DESCRIPTION ary e OF MODEL) 4 & 1 & REMARKS
TU320 | TUS0F [ C | L |P
1 | 1603 - 103 -210 - 00 | MUFFLER CoMP 1 oho
1A| 1588 - 103 -310- 10 | MUFFLER C comp I L
2 | 1603-103-220-00 | PPETAIL come [ i N
""" 24| 1588 - 103 - 220 - 00 | PPE/TAL  comp | 1| | ¥
3 V211 -360-801- 60 | BOLT.SP Mexis | i | N
4| 1594 - 105~ 001 — 00 | GASKET T !
5 | v333-500-010-00 I
6 | 1603~103-001-00 | PLate 1A <1 ">,V 1+
7 | 1600 - 103 - 006 - 00 sPomextosxes oo < o<,
8 | 1603 - 103 - 240 — 00 | INSULATOR/F COMP | L
9 | 1603 - 103 ~ 260 — 00 | INSULATOR/R COMP 1 s
OA| 1603~ 103 - 260 - 10 | INSULATOR/R comp | 1| | sy
10 | 1600 - 103 - 006 ~ 00 | BOLT.SP,/MBX1.25X25 4 L R
1 | 1603 -103-310-00 | MUFFLER 1 m
11A| 1603~ 103 -310— 10 | MUFFLER covp | 1| N
118| 16803 - 103 - 310 — 20 | MUFFLER COMP 1 107-

14 | V401 =160 -012 — 00 | WASHER,SP/M12 2

15 | V411 =260 - 012~ 00 | WASHER /M12 v !
16 | 1800 - 103 — 320 — 00 | PIPETAIL < comp o T LA
o W e e P
e R O B - OO S s

18 | V411 ~ 260 - 008 - 00 | WASHERPL/ME | 2|




48

FIG. 3

I11a-11B

MUFRLER SYSTEM

FOR VERTICARL

1603-103A

KEY PART CODE DESCRIPTION aTy TYPE OF MODEL 11 § | R REMARKS
TU320 |TUROF | c | C |P

20 | V401 - 160 — 008 — 00 | WASHERSP,/M 8 1.

21 | V304 - 260 - 008 - 00 | NUT/M 8 T




FIG. 4

(E61-E62) 16

4

)

G

1

2

2A

5 14—
15—
13

AIR CLEANER SYSTEM

5>

8

K

9-9A

¢

49

6
10

7
11
1603104
KEY PART CODE DESCRIPTION qry |LPE OF MODEL | 21 & 1 8 REMARKS
TU320 | TUS20F [C | L | P
1 | 1588 - 104 - 200 — 10 | CLEANERAIR ASSY | F
2 | 1550 - 104 - 202 - 00 | eLementpaPer | Sl rEb b
24| 1510 - 103 - 360 - 00 | ELEMENTPAPER  ASSY [T I ol I
3| v271-160-602-50 | oT mexes R
4| 1544-104-204-00 | PACKNG  ASSY ) L
5 | 1544 — 104 — 205 — 00 | VALVE 1 f
6
7
8
9 | 3621 - 304 -~ 003 - 00 | CLIP,/56 1| IS B
94| JOB1 — 247 — 055 — 00 | CLAMP/WIRE“47 - 55 |
10 | 1588 - 104 - 003 - 00 | PIPENLET 1 S
o e 1
12 | v211-260-801-60 | BOLTS MBXIE ol U
o e o T e
14 | V304 - 260 — 008 ~ 00 | NUT/M 8 v




50

FIG. 5

BATTERY SYSTEM

1-1

3:13A(EB1-EB2)

8
1603-112
KEY PART CODE DESCRIPTION Ty OF MODEL | 11§ | & REMARKS
TU320 | TUS20F [c | L | P
1| 1434 -621-210~20 | BATTERY ASSY 1
T R N A
3 | 1579- 112 - 003 - 00 | BOLT/M6X250,/BATTERY of * ] ¢
Ty 1875~ 112 -004-00 | PLATE T
T aag 005 00 [z B
6 | V301 — 260 - 006 - 00 | NUT/M§ 4 :
7 [ 1480 - 112 -003 - 10
8 | 1579 - 112 — 230 - O
9 | 1603-112-200-10
10 | 1427111 -229-00
11| 15756 -112~007 - 00
12 | V211 - 360 - 801 - 60
13 [ 1480-112-200-10




FIG. 6

13

FOR H-'M

ACCELE SYSTEM

1603-116

KEY PART CODE DESCRIPTION ary L OF MODEL) 11§ | R REMARKS

TU320 | TU320F [c [ L | P

1 | 1544~ 116 - 001 — 30 | ROD,ACCLE 1
2 | vB00-162-501-50 | PnSPLT 25k o S I

lvait o see - ess T as Tomemmne -
4| 1568 - 116-210 - 00 | PEDAL ASSY 1|

5 | V120 - 266 - 001 — B0 | SCREW SEEMS,/M6X16 2

6 | V411 — 260 — 006 — 00 | WASHER,/M6 2
L o e e
8 | V4Tl -260-006-00 | wasHerR/ME8 .| of | rrt
9 | VB0O - 162 - 501 - 50 | PINSPLIT 2515 | oo ] N I A
10 | 1588 - 117 - 001 ~ 00 | SPRING/HEOB® T A
11 ] 1600 - 117 = 200 — 00 | LEVERAXLE COMP 1
12 | 1603 - 117 — 200 — 00 | LEVERAXLE ~ COMP H
13 | 1544 - 117 - 005 ~ 10 | CRIP/10X115 i
14 | 1600 = 117 - 002 - 00 | LINING,/11x40X03 g
15 | 1404 - 117 - 008 — 00 | SPRINGPRESS, 22 i

16 | V411 =260 ~ 010 — 00 | WASHER/M10 1
17 | V328 -262-110-00 | NnuT miox12s o <o
18 | V800 - 162 - 502 — 50 | PNSPLT 28x25 | 1| * | A
19 | 1575~ 117 -220 -~ 00 | caBLE Assy | 1 AR
20 | V411 -260-008-00 | WASHERPL/ME 2

21 | V50O — 162 - 502 — 00 | PIN,SPLIT,/2.5X20 1
22 | 1326 - 401 — 007 ~ 00 | PINMAIN CLUTCH CAM 1|
23 | V411 - 260 -006 - 00 | WASHER /M6 1
24 | VB0OO - 162 - 001 ~ 50 | PINSPLIT 2 X15 R o
e O R PR R o




52

FIG. 6

ACCELE SYSTEM

1500-127
KEY PART CODE DESCRIPTION ary TYPE OF MODEL 1 5 | REMARKS
TU320 |TUS20F | Cc | L |P
26 | 2100 - 217 = 002 = 00 | PINVALVE ARM 1
27 1'VBOO - 182 — 502 - 00 | PINSPUT 2.5%20 [ I
28 | 1480~ 117-002 - 00 | sPRNGTENSON &2 | | < ({( ||
29 | 1603 - 117 — 220 — 00 | CABLEAXLE assy | 1] ] (O
30 | 1603 - 117-210-00 | armm@ coMp I
31 | V411 — 260 — 008 ~ 00 | WASHERPL/M8 1
32 | V00 - 162 - 002 - 00 | PNSPLIT 2 x20 B
O B N IR R [ S S
34 | V304 - 260 - 008 -00 | NUT M B 1
B S R T Rk (o ! R




53

FIG. 7 CLUTCH HOUSING SYSTEM

1803-120
TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION ary g (B g REMARKS

TU320 | TU320F

1 1575 - 120 - 200 — 00 | HOUSING,CLUTCH  SET

BUSH.”19X22X20

)
al
N
N
|
N
(@]
}
(@}
(@]
]
|
(@]

3 | V252 — 261 - 002 — 50 | BOLTSTUD MIOX25

4 | V252 - 261 ~ 002 - 00 | BOLT.STUD./M10X20

5 | V203 -261-010 - 00 | BOLT/MIOX1.25¢100 2| *
6 | V203 — 261 — 003 — 50O | BOLT./M10X1,25X35 v\ *

5
4
BOLT,SEMS 7 i 3 rrrrrrrrrrrrrrr
BOLT./M12X35 3 *
L e N R [
T 1o S
11 17665 508~ o0~ 00 T eamoires P
15 | 7955 - 201 ~ 026 - 00 | PLUGDRAIN (1/4) |
16 | V780 = 140 — 000 - 40 | PLUG PT1./4 1.
S R R s R i
TR E ) e I A 0 O —
1575 ~ 120 —= 003 — 10 | TUBE/650 1 S12-
19 | 3737 -172-011 - 00 | CLAMPHARNESS | 1 Lo
20 | V520 - 101 ~ 001 — 80 | PINST./10X18 11 ° i

24 | 3737 - 172~ 011 - 00 | CLAMPHARNESS R |




54

FIG. 7 CLUTCH HOUSING SYSTEM
19

FOR H-M

1603-120

KEY PART CODE DESCRIPTION ary TYPE OF MODEL ':’ (C) g REMARKS

TU320 |TU320F |Cc | L |P

25 | V520 - 100 — 801 — 60 | PINST/8X16 2
26 | 1444 - 120 - 002 - 00 | BEARNGCLUTCH RS. | 1| * | ¢
o B R | R R S e
28 | 1850 - 120 - 002 - 00 | cubEsLeeve |l LI N
T e e

30 | V211 - 260 - 802 ~ 00 | BOLT,3,/M8X20 2 !
31 | v211 - 261 -002 -850 | BOLTS MIOXZS | Jd N
"3 | V744 - 125 - 470 - 80 | seaLoL Te2s478 | 1] | LI
33 | V720-105-705-20 | o-RNG/PS2 | 1| °
34 | 1803 -120-200- 10 | CLUTCH, 200 assy | 1 | *

35 | 1603 -120-210 - 10 | CLUTCH,DISK/200 COMP 1 '
3 | 1444 - 120 - 202 - 00 | COVERCLUTCH R | R R A
37 [ V211 -260-802-50 | BOLTS MEX2S R A A A
38 | 1603 - 120 ~ 053 - 00 | SHAFTINPUT e
39 | V704 - 140 -020 - 00 | RNGSNAP/20 ¢ ot S

40 | 1427 - 212 =002 —~ 00 | WASHER,/20X28X2 2l '

44 | 1600 - 120 — 500 — 00 | JOINT,UNIVERSAL ASSY gl ¥

45 | 1548 ~ 120 — 302 - 10 | JOINT,UNIVERSAL,F N - !
48 | 1800 - 120 - 501 - 00 | SHAFTJONT | | * | ¢
e B e o e
R T e e B e T O
49 | V401 - 180 — 008 - 00 | wastersPoM 8 | o v (2 I R




FIG. 8

55

CLUTCH GEAR AND DRIVE GEAR SYSTEM

603121
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL 'Il‘ 8 (RS REMARKS
TU320 |TUB20F | | L | P
1]1603-121-001~- 10 | GEAR/21T 1
e B .
3| V704-140-025-00 | RNGSNAP/25 C R L
4 |1802-122-001-10 | cearsaar | 1] | S
5 | V60O - 110 — 800 ~ 40 | BEARNGRB8004 | 1| | S
6 | V60O - 110 — 620 — 50 | BEARING,RB/6205 1
7| v744 - 125 - 400 - 80 | SEALOL/TC25408 1| e
B N S B Lo el L
"""""""" 1603 — 122 — 200 - 00 | JOINT.UNIVERSAL ASSY 1|
9 1 1603-122-210-00 | JONTR Coassy | 1] S
10 | 1550 — 122 ~ 203 — 10 | JOINT.UNIVERSAL /F i !
11 | 1544-122 -004- 10 | BOLT M8X30 | of | G Y
12 | V401 - 160 - 008 - 00 | WASHERSP M 8 | o | S I




56

FIG. 9

CLUTCH PEDAL SYSTEM

1603-122
KEY PART CODE DESCRIPTION ry [LIPE OF MODEL 0\ 813 REMARKS
TU320 | TUS20F | c | L [P
1| 1575 -123-200- 10 | ARM,CLUTCH CoMP 1
2 | 1588 -123-200-00 | ARM come | 1] *f ] L R
R I I e —
4| V782 - 150 - 000 - 00 | NIPPLEGREASE,/B - M6F i *
5 | 1575 - 123 - 002 - 00 | SPRNG/HEI30 gl * L
6 | V201 — 260 — 802 — 50 | BOLT/M 825 . *
e e e R L S —
T8 |1800-123-210-10 | RODO55 om0 V0 v
911600 -123-220-10 | Pns1axss  cowe |1 | (V||
0 | 1432 -242-001-00 | Ul <00V
11 | V411 = 260 — 008 — 00 | WASHERPL/M8 F ¥
12 | V50O - 162 — 002 - 00 | PNSPLT/2 X20 I L
13 | 1444 - 122 - 002 - 00 | TURNBUCKLE/M8 Rl 0T
14 | 1560 - 132 - 007 - 30 | NUT /M8 | *
15 | V304 -260-008-00 | NUT/M 8 o *
16 | 1644 — 123 — 005 ~ 00 | ROD 1. *
17 | V411 - 260 - 006 — 00 | wasHeRM8 | ] ] G
18 1 VvB0O - 1682 — 001 - 50 | PnsPUT 2 X185 A< rcqevcUv¢vim
19 | 1432 -616 - 002 - 00
20 | 1480 — 122 — 001 = 10 | YORKCLUTCH I *
21 | 1544 - 123 - 003 - 00 | BOLT,/M8X20 1| o
21A| V211 - 560 ~ 802 — 50 | BOLT.SEMS, /M8X25 7T g -
Rt et S S 1o O
R I e e L P —
24 SPRING,TENSION/41 1 """"" PR P

1415 - 125 ~ 025 - 00




FIG. 9

CLUTCH PEDAL SYSTEM

57

1603-123
" |KEY PART CODE DESCRIPTION aty TYPE OF MODEL'}' 8 S REMARKS
TU320 | TU320F|Cc | L | P
25 | V762 - 150 -000-00 2 * *

NIPPLE,GREASE /B — M6&F




58

FIG. 10

FRONT P.T.O0. SYSTEM (20) (OPTION)

1603-130Y
KEY PART CODE DESCRIPTION aty TYPE OF MODEL "}' 8 (R3 REMARKS
TU320 |TU320F|c | L | P
1| 1603 - 130 -270 - 10 | PTOFRONT,/A20  SET ] T
2 | 1603~ 130 — 200 — 10 | PTOFLONT/A  SET | T L
3 | 1603 - 130 - 220 — 00 | JONTUNIVERSAL Assy | 1| | A .
4 | 16803 - 130 - 230 - 00 | PTOFRONT /A ASSY | T
5 | 1603 - 130 — 240 - 00 | BRACKET,PTO/A  COMP R T
6 261 ~ 202 - 50 | BOLT/M12X25

341 -202 - 80

WASHER,SP./M12

BOLT,STUD,/M12X28

[l 1603 — 130 — 002 — 00 | BEARING,RB,60062RDC3
12 1 1422 - 181 - 019 - 00 | COLLAR 30x38X17 | =« | || |~
13 V707 -140-055 - 00 | RnGsvae T [
14 | V704 - 140 - 030 ~ 00 | ANG,SNAP/30 C BB T
15 | 1422 - 181 - 020 - 00 | SHMPULLEY PIN 9 T
16 | 1422 - 181 - 022 — 00 | PULLEY,V 158 1 T
17 L1422 2181 - 023 200 | shaFTPTO O [ U e
18 | 1600 — 130 - 003 — 00 | BEARNG, RB62052RDC3 | 1 O
19 | 1427 - 130 - 224 - 00 | METALPTO SHAFT | 2 | L I
20 | 1422 - 180 - 207 — 00 | SHIMPTO SHAFT A | I L
21 | 1422 - 180 — 208 — 00 | SHIMPTO SHAFT B 4 T
o T 1425 T80 509 — 00 | shimpro sarr o | e
e B N T
o4 | v211 - 260 -802 - 00 | BOLTS Mex20 | 4 ST
25 | V211 - 260 - 802 ~ 50 | BOLT.S M8x25s Y IR




FIG. 10

Ay 60 51-30

59

FRONT P.T.O. SYSTEM (20) (OPTION)

603130y
KEY PART CODE DESCRIPTION gry LPE OF MODEL | 1\ &) 8 REMARKS
TU320 | TUS20F |C | L | P

26 | 1603 - 130 — 001 — 00 | BELT.VBO44 3 !

27 | 1509 - 130 — 250 — 00 | STOPPERBELT I T

%8 | V211 - 260 - 801 - 20 | soLTs mexiz 2| L

29 | 1603 - 130 - 250 - 0C | CASEPTO A COMP 1| B A

30 | v211-361-001 - 60 | BOLTSP MIOXTE o T

31 | 1509 -130~-260-0 ARM,TENSION comp 1 T

32 | 1422-181-039-00 | PuLLEY,TENSON | 1| | T
33 | 1603 - 130 - 003 — 00 | BEARNGRB 62022°0C3 | 2| | LA
34 | 1422181 - 040 — 00 | COLLAR 15X22x35 1 B
35 | V705 - 140 - 035 - 00 | RNGCRCLIP ' | T

36 | V704 — 140 — 015 ~ 00 | RING,SNAP,/15 C 1 T

37 | 1509 - 130 - 003 - 00 | SPRINGTORQUE (48) o T
38 | V411 -260-016-00 | WASHER / M16 1 T

39 | V500 - 163 — 002 — 50 | PINSPLIT/3 X25 H et
40 | 1600 - 130 — 240 — 10 | LEVERCLUTCH,/PTOASSY R T

41 | 1600 - 130 — 250 — 10 | STAY,CLUTCH CoMP 1 T
42 | v201 -261-003-00 | BOLT MIOX30 N L
43 | v305-260-010-00 | nUT MO 7/ LA
44 | 1600 -130 - 260 - 10 | casecLuten comp | 1| T
45 | 1600 - 130 - 270 — 10 | LEVERCLUTCH  COMP 1| T

4 | 2101 - 230 -001 - 00 | KNOB 1 T

47 | 1422 - 180 - 331 - 00 | PINLEVER 1| T
48 | 1600 — 130 — 280 — 10 | TENSIONERWIRE COMP | RN
______________ e e A o

T e e I e ——




60

FIG. 10

FRONT P.T.0. SYSTEM (20) (OPTION)

o~
KEY| - PART CODE DESCRIPTION oty (e OF MODEL © ) & 13 REMARKS
TU320 [TUs2oF | c | L [P
51 | 1509 — 130 — 005 — 00 | WIREPTO CLUTCH 1 T
52 | 1422 - 180 - 332 - 00 | SPRINGTENSION,/70 o L
53 | VAO1 - 180 — 012 — 00 | WASHERSP /M12 | 3 R
54 | V201 - 261 - 003 — 00 | BOLT mi0X30 o B
55 | V305 - 260 — 010 - 00 | NuT M10 T O
56 | V304 - 260 -—010 - 00 | NUT 2 T
57 | V401 - 180 - 010 — 00 | wAsHerse M0 | 2| | T
“es 1396 1005 563 = 00 Tamwime a0 T F S e
o B — e B
60 | 1603 - 130 — 260 - 00 | COVERJOINT  comp Tl B




FIG. 11

FRONT P.T.O. SYSTEM (B) (OPTION)

ﬁ%f

- 4

37

38~61

¥ 47—#>
@ 48—
1603-135Z
KEY PART CODE DESCRIPTION ary TYPE OF MODEL + 8 S REMARKS
TU320 [TU320F | c | L | P
1 PTO,FRONT /B SET T T

1603— 135 -300-10

5 | 1603 - 135 - 320 - 00 | PTO,FRONT/B ASSY T T

6 | 1603 - 135 - 210 ~ 00 | BRACKETPTO/B  COMP | T T
| 7| v201-261-204-00 ot MIZM0 B A e A O
8 | V201 - 261 - 203 - 50 | BOLT/M12x35 T T

10 | V401 ~ 160 — 012 — 00 | WASHERSP,/M12 4 T T
11 | V411 - 260 -012 - 00 | WASHER /M12 il T T
12 | 1603 - 135 - 001 — 00 | PULLEY./v3B108 R . L
13 | 1600 - 135 - 004 - 00 | BEARNGRB/BO12VY o T T
RV '\'/'%bér:iéib """" b'éb” 00 | RNGSNAP T T
15 | 1600 - 135 — 250 — 00 | FRANGE COMP | T T
16 | V211 - 260 ~ 802 - 00 | BOLTS,M8x20 4 T T
17 | 1603 - 135 - 002 — 00 | PULLEY,V3814] [ T
s 116002 135 Z 006 o5 s oo sozms | A S A S A Y A
19 | 1600 - 135 - 005 - 00 | sHAFTPTO |4 T |7 S
20 | V704 - 140 - 030 - 00 | ANGSNAP 3O C | of T T
21 | 1603 — 135 - 230 — 00 | ARM,TENSION COMP 1|t T
22 | 1422 - 181 - 039 - 00 | PULLEY.TENSON | T T
S '6"3"":556"'—'”065 ....... gl ggmaag;sg@gageg ________________________________ oy e —
24 | 1422 - 181 - 040 - 00 | COLLAR 15x22X35 T T
25 V705—14O 035 - OO RlNG,CIRCUP 1” T T




62

FIG. 11

FRONT P.T.O. SYSTEM (B) (OPTION)

1603-1352
KEY PART CODE DESCRIPTION qry LPE OF WODEL | 1| &1 8 REMARKS
TU320 | TU320F |G | C | P
26 | V704 — 140 — 015 — 00 | RING,SNAP/15 C 1 T
27 [ 1800 - 135 -240-00 | ARM ccome | 1| T T
e A S :
o0 TVa0a 550 Z 008 — 00 Tavrom s T e
30 | 1422 - 181 -038 - 00 | sPRNG.TENSON | 1] T | T
31 | 1603 — 135 ~ 260 — 00 | BELT,VBO38X3 SET T T
32 | 1803 - 135220~ 00 | cAsEPTO B comp | 1| T e
33 | V211 - 361 -001 - 60 | BOLTSP MIOXS B
34 | 1600 — 135 — 280 — 00 | COVERSEALED ome Y S R
35 | V303 - 260 - 008 - 00 | NUT/M8 B 2 T T
36 | V401 - 160 — 008 — 00 | WASHERSP/M 8 9 T T
37 | 1603 - 135 — 330 - 10 | LEVERCLUTCH/PTOASSY T T
38 | 1600 ~ 130 — 250 — 10 | STAY.CLUTCH  COMP T T
"33 | v201 - 261 - 003 — 00 | BOLTMI0%%0 | J T (R I
e B o e
41 | 1600 - 130 - 260 — 10 | CASE,CLUTCH COMP i T T
42 | 16800 - 130 - 270 - 10 | LEVERCLUTCH  comP T Lo
T e e -
44 | 1422 -180 - 331 - 00 | PNLEVER g T T
45 | V401 - 160 — 010 — 00 | WASHERSP,/M10 o T T
46 | 1800 - 130 — 280 — 10 | TENSIONERWIRE COMP if T T
, e [ R S .
PINSPLT,25X15
WRECLUTCHPTO
50 | 1422 — 180 — 332 — 00 | SPRINGTENSION./70




FIG. 11

63

FRONT P.T.O. SYSTEM (B) (OPTION)

1603-1357
KEY PART CODE DESCRIPTION ory e OF MODEL o 161 8 REMARKS
U320 |TUS20F [ | L | P

51 | 1376 — 402 — 003 — 00 | BAND,WIRE/140 2 T !

52 | 1603 - 135-340 - 00 | coveR | assy | 1 L Y
53 | 1603 - 185 - 240 — 00 | COVERFRONT/LH comp | 1| * | L
54 | 1603 - 135 - 250 — 00 | COVERFRONT/RH COMP T R
ot BT ] R -

56 | 1603 - 135 — 004 — 00 | COVER i| T T
57 | V210 - 260 ~ 601 — 20 | BOLT.SEMS/M6X12 oy ! T
58 | V706 ~ 140 — 060 — 00 | RING SNAP [ T
59 | V201 - 261 - 003 - 00 | BOLT/MI0X30 [ R R A R
80 | V305 -260-010-00 | NUT/ M0 | v (| |

61 | V304 - 260 -010- 00 | NUT 2 ! T




64

FIG. 12

FRONT P.T.O. SYSTEM (C) (OPTION)

6 ~40

4]
—
42~66

|
¥ 51
A 52—
Jon3-1681
KEY PART CODE DESCRIPTION ry e OF MODEL ) 1 81 8 REMARKS
TU320 [TUS20F | | L | P
138 — 200 — 10 | PTO,FRONT,/C SET i1 T
o T o S o o o
V JdNT,UNNERéAL ASSY V 1” T T
1 T T
T e i S ER R
BRACKET,PTO/C  COMP | T T
T S -
T i s -
e e e R
160 — 012 ~ 00 | WASHER.SP,/M12 4 1T B
11 | V411 - 260 - 012 — 00 | WASHER ,/M12 i T T
12 | 16083 - 135 - 001 - 00 | PULLEY/v3B108 | T T
13 | 1600 - 135 - 004 — 00 | BEARINGRB/6S12VV of T T
14 | V706 - 140 - 060 — 00 | RNGSNAP A T T
e B o g S O
16 | V211 - 260 — 802 ~ 00 | BOLT,S,/M8X20 4 " T
0 e e o e
18 | 1800 - 135 — 006 ~ 00 | BEARINGRB,60122RS o T T ]
19 | 1800 - 138 - 001 — 00 | SHAFTPTOC T T
20 | V704 - 140 - 030 — 00 | RNGSNAP,30 C | 2 T T
21 | 1603 — 135 - 230 — 00 | ARM,TENSION coMP | T T
22 | 1422 - 181 - 039 - 00 | PULLEY,TENSION T T
23 | 1603 - 130 - 003 — 00 | BEARINGRB/62022RDC3 I/ A
R B o S T
25 | V705 - 140 - 035 - 00 | RNGCRCLP .| 1 A A A




FIG. 12

65

FRONT P.T.O. SYSTEM (C) (OPTION)

4]

1603-1382
KEY PART CODE DESCRIPTION ary e OF MODEL |1 8 13 REMARKS
TU320 | TU320F | c | C | P

26 | V704 - 140 — 015 — 00 | RINGSNAP/15 C il T I
e B e e
28 | 1404 - 502 - 013 - 00 | sOLT M8x2s S
29 | v304-260-008-00 | nUToME | ] T L
e B e e R ——
31 | 1800 - 130 — 002 — 00 | BERT,/VB044 3 T T
32 | 1603 - 138 - 230 - 00 | CASEPTO/C COMP T T
"33 | V211 -361-001 - 60 | BOLT.SP MIOXTE 2 T T
34 | 1600 - 135 - 280 — 00 | COVERSEALED  COMP T I
35 | V303 - 260-008-00 | NnuToMe | 2 T | T
36 | V401 ~ 160 -~ 008 — OC | WASHERSP,/M 8 2 T T

IASHER e

40 | V210 — 360 — 601 — 20 | BOLT,SEMS,/M6EX12
4 | 1603 - 135 — 330 ~ 10 | LEVERCLUTCH,/PTOASSY ! T
] T T
T T
_______ ]
45 | 1600 — 130 — 260 — 10 | CASECLUTCH comp g T T
46 | 1600 - 130 — 270 — 10 | LEVERCLUTCH  COMP 1 T
e B i R N
48 | 1422 -180 - 331 - 00 | PNLEVER T I
T T R g e
e e I I I e




66

FIG. 12

— 1312

FRONT P.T.O. SYSTEM (C) (OPTION)

4i

—
42~66

% Y

1603-138Z
KEY PART CODE DESCRIPTION TYPE OF MODEL |1 § | ] REMARKS
TU320 | TU320F | ¢ | [ | P
51 | V411 - 260 — 008 — 00 | WASHERPL /M8 1 !
52 | VBOO - 152 - 501 - 50 | PINSPLIT 28x15 T L
53 | 1803 - 135 - 003 - 00 | wiReECLUTCH,PTO | 1 T | T
54 | 1422 - 180 — 332 - 00 | SPRING.TENSION,/70 |
55 | 1376 — 402 - 003 — 00 | BANDWIRE/140 | of T T
56 | 1603 — 135 — 340 — 00 | COVER ASSY i T !
S B T Foa BN I
e B g o] e
59 | 1365-601 ~ 104 - 00 | RUBBER T T
T e (i e S A R R —
61 | V210 - 260 - 601 — 20 | BOLT,SEMS,/M6BX12 4 T !
62 | V706 - 140 - 060 - 00 | RNG.SNAP g T T
T usor ser—bon— 00 Lot B
B4 | V305-260-010-00 | NUT/M10 T T
65 | V304 - 260-010-00 | NUT of T T
66 | 1427 - 932 - 012 — 10 | MARK.CLUTCH ip L !




FIG. 13

67

P.T.0.(FRONT “MID,”E20) (OPTION)

L603-L4ov
KEY PART CODE DESCRIPTION Ty P OF WCEL) 115 & REMARKS
TU320 | TUS20F [C | L | P
1 | 1603 — 140 — 200 ~ 00 | PTO (F/MID/E20)  SET 1 T
"2 [ 1600~ 140 -210 - 00 | JONTMD/E20 ASSY R | FOR Fig.14
3| 1603 - 140 - 001 - 00 | SHAFTPTO MD T T .
4| 1600 - 140 - 002 - 00 | METAL o T T
5 | 1600 — 130 — 003 — 00 | BEARING, RB62052RDC3 B L
6 | V704 — 140 — 025 — 00 | RING,SNAP,/25 C 4 T T
7| V705-140-052-00 | RNGSNAP/S2 ¢ B L Y
8 | 1603~ 140 — 220 - 00 | COVERSHAFT omMp AR L
9 | V210-360-601- 20 | BOLTSEMS /Mex12 T L
10 | 1600 ~ 140 — 003 — 00 | BRACKETFRONT/LH g T T
11 | 1600 — 140 - 004 — 00 | BRACKET,FRONT,/RH T T
) | AR/ 14X25X21 V 4 L
13 | V201 - 261 - 205 - 50 | BOLTMI2xs5 [/ A
14 | V201 - 261 - 203 - 00 | BOLT MI2x30 Y R
T a01 160 01300 | v imes e T T
16 | 1600 — 140 ~ 230 — 00 | BRACKET,REAR/E20COMP 2 T T
ot B R N
18 | V201 - 261 — 212 - 50 | BOLT Mi2xi2s | 4 T L
B O I T O
20 | 1600 - 140 — 005 — 00 | COVERSHIELD R
21 | V211 - 260 — 801 — 20 | BOLT,S/M8X12 g T T
22 | 1444~ 314 - 009 - 10 | CAPPTO SHAFT R T
23 | V210 - 360 — 601 ~ 20 | BOLT.SEMS,/MEX12 o T T




68

FIG. 14

JOINT (MID,7E20) (OPTION)

o
KEY PART CODE DESCRIPTION Ty OF_l_hng;t <§ REMARKS
140 — 210 — 00 | JOINTMID/E20  ASSY 1 T
8592 - 011 - 201 — 00 | TYKESPLINE /A S T oy
"""""" 140 — 211 — 00 | SLEEVEJONT | 1 T -
""""""""""" 140 — 212 — 00 | sHAFTOONT | 1 T
8592 - 011 - 204 ~ 00 | JOURNAL KT T L
140 ~ 020 — 00 | RING,SNAP,/20 C 8 T
"""""""""""" 101 - 240 - 00 | PN 14Xx73 s=T ol T
""""""""" 101 - 242 ~ 00 | SPRING,/HC12x38 ” 2 T
260 — 008 ~ 00 | WASHERPL/M8 2 T
140 — 213 — 00 | COVEROUTER 1 T
140 - 214 - 00 | coverRNNER | ] T | L
"""""""""""" 101 - 205 — 00 | BEARNG | 2 T -
_______________________ e e e
g0 7 - 101 - 204 - 00 | BANDCOVER | Jf T T




FIG. 15

69

P.T.0.(FRONT “MID,”E40) (OPTION)

16031407
KEY PART CODE DESCRIPTION ary e OF MODEL} 31 &1 8 REMARKS
TU320 | TU320F | ¢ | L | P
1 | 1603 - 140 - 400 - 00 | PTO (F/MID/E4D)  SET T ¥
"2 | 1600 - 140 - 410 - 00 | JONTMD.E40 ASSY TR FOR Fig.16
3| 1603 -140 - 001 - 00 | SHAFTPTO MID - AR S
411600 - 140 - 002 - 00 | METAL L L
"5 | 1800 - 130 - 003 — 00 | B2ARNG, RE62052RDC3 | 2| T | (O
6 | V704 - 140 — 025 ~ 00 | RING,SNAP,/25 C 4 T T
Ik '\'/"%6'5"":"'126:6'5"'2"!"66"' L N I
8 | 1600 - 140 -003-00 | BRACKETFRONT/H | 1| T | T

9 00 — 140 - 004 - 00
10 | 1440 - 508 - 002 - 00 | COLLAR/15X19X12 4 T T
11 | V201 - 261 - 205 - 50 | BOLT/M12X55 4 T T
12 [voo1 - 261 — 203 - 00 | BOLTM12x30 | S U B R
13 | V40T ~ 160 - 012 - 00 | WASHERSPMT2 | g T T
14 | 1603 - 140 - 002 - 00 | BRACKETREAR/LH 4 | 1] T | L
15 | 1603 — 140 — 003 — 00 | BRACKET,REAR/RH.E4 | 1] T | I
16 | 1603 — 140 — 004 — 00 | COLLAR/16X22X18 2 T T
17 | V201 — 261 — 405 - 00 | BOLTMi4xso | J T LA
18 | v201 - 261 - 203 -00 | BOLT MI2x30 T L A
19 | V401 - 160 - 014 - 00 | WASHERSPM14 | /| L
20 | V401 - 160 - 012 - 00 | wasHersp M1z 4 T T
21 | 1444 - 314 - 009 ~ 10 | CAPPTO SHAFT il T T
T T

BOLT SEMS/M6X12




70

FIG.

16

JOINT (MID,”E40) (OPTION)

1603-1462
KEY PART CODE DESCRIPTION aty TYPE OF MODEL * 8 g REMARKS
TU320 | TU320F |G | L | P
1| 1600 - 140 - 410 ~ 00 | JOINT,MID/E40  ASSY | T T
""" 2 | 8592 - 011 - 201 — 00 | TykeSPLNE /A o T T
""" 3| 1600 - 140 - 211 - 00 | SLEEVEJONT TR
41600 -140-212 - 00 | sHaFTooNtT |1 T | L
5 [ 8592 -011-204-00 | JOURNAL KIT | I T
6 | V705 - 140 - 020 - 00 | RING,SNAP,/20 C g ! T
B B S IRINOs S T e e ——_
8 [ 7918~ 101 - 242 - 00 | SPRNG /HC12x38 g T T
9 | V411 - 260 - 008 - 00 | WASHERPL/MS 2 ! T
10 | V500 - 162 — 501 - 50 | PINSPLIT,/2.5X15 o T T




FIG. 17

71

FRONT 3P SYSTEM (1) (OPTION)

55

L603-1452
KEY PART CODE DESCRIPTION qry |IPE OF MODEL 2} &1 2 REMARKS
TU320 |TU320F | Cc | L |P

1 | 1603 - 145 — 410 — 00 | LINK,3P/FRONT  SET 1 T
211603 - 145 - 400 - 00 | BRACKET.UNK FRONT | 1| | L

o I o e —

4 | 1603 - 145 - 043 - 00 | BRACKETUNK /LH | 1 R
5 | 1603 - 145 — 044 — 00 | BRACKET.LNK/RH 1| T

6 | V201 — 261 — 204 — 00 | BOLT,/M12X40 6 T
O B . e P —
8 | 1600 - 145 - 045 - 00 | PLATE - 2 B
o TR0 T ae T me T oe Ueiage A e ]

10 | 1600 — 145 — 490 - 00 | LNKLOWER . assy | 1] L

11 | 1800 — 145 — 430 — 00 | LINK,LOWER COMP ] T
12 | 1600 - 145 — 049 - 00 | BUSH,25%x28X25 B L
13 | 1600 - 145-440-00 | PN  comp | T
R R i LM ot SR N -
s s s -

16 | V304 — 260 - 016 - 00 | NUT/M16 1 T
B ) o R -
B P e e e S —
19 | V304 - 260 - 020 - 00 | NUTM20 | I T

20 | 1568 — 541 - 901 ~ 00 | PNJTOX50 | 7 L

21 | V500 - 163 — 003 — 50 | PIN.SPLIT/3X35 2 T
22 [K185~012-000-00 | CYUNDER  ASSY R L
23 | K185-012-100-00 | CYUNDER ~ COMP ol T
L eran o1 26550 | momeran T o e U s
25 | K185-012-001 - 00 | PISTON - T T




72

FIG. 17

FRONT 3P SYSTEM (1) (OPTION)

1603-1452

DE DESCRIPT ary TYPE OF MODEL | | 513 REMARKS
KEY PART CO RIPTION w320 Trus0r 1 & | © | B
2% | K185 - 012 — 300 — 00 | COVERROD SET T

30 | V720 - 113 - 502 - 90 | O-RING 2 T

31 | V730 - 103 -502 — 90 | RING,BACKUP 2 T
B B K R R R
B R e e —
B e P PR i R B —,,,,——
P G S A -

36 | 1600 — 145 — 042 — 00 | PIN/22X81 1 T
37 | V500 - 165-004-00 | PNSPLT |2 | TP
B

39 | 1603 — 145 — 045 — 00 | HOSEDELIVERY come | 4 I Y‘;‘«r
T B e

41 | 1603 - 434 - 002 - 00
42 | V401 - 180 - 010 - 00 | wAsmerse om0 |4 | T
T S I
i P vaor T aet —von " es” e
o aer et oo —es e - S S —

4 | 1548 — 503 — 005 ~ 00 | CONNECTOR,B 1 T
47 | 1444101 - 016 -~ 10 | CLAMPRADIATOR HOSE | 1] T

T A S S B S ——————_l—
T B I s e —
50 | V201 - 361 -~ 204 - 00 | BOLT MI2x40 | o L




FIG. 17

73

FRONT 3P SYSTEM (1) (OPTION)

o
" |KEY PART CODE DESCRIPTION vy e OF MODEL 1 v & 1 8 REMARKS
TU320 | TU320F |C i C | P
51 | V304 - 480 - 012 - 00 | NUT/M12 2 T
5 e T E0s — o0s = 00 | ConmEerome T R N I
53 | V401 - 160 — 012 — 00 | wasHerseomi2 | e | (AN S R
54 | VAO1 - 160 - 012 - 00 | wasHERSP MI1Z | I L
55 | V401 ~ 160 - 012 — 00 | WASHERSP, MI12 | 1 (N I
56 | 1425 - 621 — 004 - 00 | CLAMP,HARNESS 1 T
T B . .




74

FIG. 18

FRONT 3P SYSTEM (2) (OPTION)

1603-1482
IKEY PART CODE DESCRIPTION gry (e OF MODEL +'8 a8 REMARKS
TU320 | TU320F | ¢ | L | P
1] 1603 - 148 - 200 - 00 | LINK,3P/FRONT  SET i T T
BRACKET.SIDE/LH R L
B e B
U e e
e b S A
WASHER,SP,/M12 12 T T
e B R e —
BRACKET,FRONTRHCOMP | 1] T | L
B e I
CYLNDER  ASSY | T oy
11 1 1600 — 148 — 005 — 00 | COLLAR/31X38X11 i T T
12 | 1803 - 148 ~ 220 - 00 | LNK.LOWER Assy o T L
13 11810 -317-005 - 10 | PNs2SXTT o T U
14 | V500 - 163 - 003 - 50 | PNSPLIT 335 | T T
15 | 1600 — 148 - 250 - 00 | PIN/30X319 comP o T T
16 | 3631 — 170 — 006 ~ 10 | WASHER 2 ! T
17 | V401 -~ 160~ 016 — 00 | WASHERSP M6 J T T |
e B e e —
19 | V211 - 561 - 002 - 00 | BOLT/mi0x20 | 4 T oty
20 | 1600 - 148 =260 — 10 | LNKTOP /A covp | | T I
21 | 1600 ~ 148 —~ 270 - 00 | LINK.TOP/B COMP | T !
o Fvnoe “aeo om0 o0 | ot oMP. B S R I
23 | 7927 - 601 - 001 - 00 | PN/19X77 gl T T
24 | V500 - 165 — 003 — 50 | PNSPLIT gl T T
25 | 1564~ 141 — 001 — 00 | CONNECTOR g T T




FIG. 18

5

FRONT 3P SYSTEM (2) (OPTION)

1603-1482

KEY PART CODE DESCRIPTION ory FPE OF MODEL 01 &1 8 REMARKS
TU320 |TUS20F [ | C | P

26 | 1518 - 938 -~ 018 — 00 | CANNECTORA o T T

27 | 1564 - 141 - 002 ~ 00 | CONNECTORHOSE ELBOW i T

28 | 1600 - 148 — 006 — 00 | HOSEDELIVERY = COMP B




76

FIG. 19

FRONT TRANSMISSION CASE SYSTEM

1575-201
KEY PART CODE DESCRIPTION aTy TYPE_OF MODEL + 8 8 REMARKS
' TU320 | TU320F | | L |P
1| 15675 -201 — 001 — 20 | CASETRANSMISSON,/F 1

9
5 | V211 -361 - 003 — 00 | BOLT./M10X30 o U
6 | 1544 — 201 — 002 — 00 | COVER 1
7| 1544 -201 - 003 - 00 | GASKET.COVE 1 b
...... T I R B R o
8 | v211-260-801-60 | BOLTS/MBXIE 10| L
9 | 1425 - 621 ~ 004 - 00 | cLaMPHARNESS (1 <+ UV
10 | 1544 - 201 —= 004 — 10 | METALINPUT 1
11 Iv211-360-802-50 | soLTSEMS I LI I N




1602-201

FIG. 20 FRONT TRANSMISSION CASE SYSTEM (HST)

7

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TU320 | TU320F

o—-

roon

TIO

REMARKS

1602 - 201 - 051 - 00

1602 - 201 - 051 - 10 |

V520 - 100 - 801 - 60
V781
V211 - 361 - 003 - 50

-~ 160 - 000 - 60 |

CASE, TRANSMISSSION
CASE.TRANSMISSION
”F;IVN,ST/VBX176 7
NIPPLE/PT3,/8
BOLT/MIOX35

1._

-361-003-00

1602 - 201 - 052-10

- 361 - 003 - 50

BOLT,/M10X30
CASE,SPACER//HST

-261-008-0

1602 - 201 — 053 - 00 |

WASHER,/M10

BOLT,S//M8X16

””” 8 | v201 - 261 — 006 - 50 | BOLTMIOXES
9 | V401 - 160 ~ 010 — 00 | WASHERSP,/M10

-160-010-00

| V411 -260-010-00

CAP,BLANK

NUT

WASHER,SP,/M10

WASHER,/M10

1602 - 201 - 061 - 00

- 261 -009-00

................. ;..,1 I8 - oﬁno: oo
V411 -260-010-00

1602 - 201 - 062 - 00

CASE,MID/HST
BOLT,/M10XS0
WASHER,SP,/M10

WASHER,/M10

METAL,MID/HST

R R
% ¥
VVVVV E3 ’ E3
% %
........ ).( v
% x




78

1602-261C

FIG. 20

FRONT

TRANSMISSION CASE SYSTEM (HST)

FOR H

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—ro0O

TIO

REMARKS

V520 - 100 -801 - 860

V211 - 260 -802~00
V781 - 160 - 000 - 860

PIN,ST/8X16

BOLT,S/M8X20

NIPPLE,/PT3,/8

TU320F




FIG. 21

79

INPUT GEAR AND CHANGE GEAR SYSTEM

1603-203
KEY PART CODE DESCRIPTION aty TYPE OF MODEL 1 8 | & REMARKS
TU320 [TU320F |c | L |P
1 1603 -203-001 - 00 | GEAR/28T 1
2 | V744 - 125- 400 - 80 | SEALOILTC2s408 | 1| I I
""" oA| V744 - 125 - 400 - 70 | seaLol || @b
311594 -221 - 001 - 00 | BEARINGRE I N
4| VE00 - 110 - 620~ 40 | BEARNGRB/6204 | 1 G
5 | 1603 - 207 — 001 — 00 | BEARING,RB 1 !
S S R -
Ry B! B P N e B
BTy | R B P e e
| BeaRNGRB | 1 N

GEAR/26T

13 | 1602 - 205 - 003 — 00 | GEAR/33-24T 1

14 | 1602 - 205 - 004 — 00 | GEAR/20- 18- 19T | O
15 | V600 — 110 — 620 ~ 50 | BEARING,RB,/6205 1

16 | V60O - 110 — 600 ~ 70 | BEARINGRB, /6007 [ 1 S

17 | V60O - 110 - 620 — 40 | BEARINGRB/8204 | 1 L Y




80

FIG. 22

INPUT GEAR AND CHANGE GEAR SYSTEM (HST)

1602203
KEY PART CODE DESCRIPTION QTY TYPE OF MODEL! 11 & 1R REMARKS
TU320 |TU0F |c | L | P
111602 -203-0561 - 00 | GEAR/ITT 1
2 | VBOO - 110 - 630 - 40 | BEARNGRB/6304 Rl
3| V600 - 110-600 - 40 | BEARINGRB/6004 1
B B - R o
e B e o —
6 | V704 — 140 — 030 — 00 | RING,SNAP./30 C -
7| VvB00-110-620-50 | sEARINGRB 8205 | 1l * | S
8 | V60O - 110 - 600 — 20 | 8BEARNGRB/6002 i 0
B e B L S
10 | 1603 - 205 - 051 - 00 | GEAR/39T 9t L
11 | 1602 - 205 — 064 — 00 | COLLAR,/36X50X02 -
12 | V706 - 140 - 045 - 00 | SNAPRING 1
13 | VBOO — 110 - 600 - 70 | BEARNGRB/6007 |1
14 | V654 - 425 — 352 — 50 | BEARINGNR/KT253525 | s
15 | 1602 — 205 - 056 — 00 | COLLAR/20x39x02 | 1] * | L




FIG. 23

81

FRONT TRANSMISSION GEAR SYSTEM

1505-207
KEY PART CODE DESCRIPTION ary TYPE OF MODEL| 1| § | 8 REMARKS
TU320 | TU320F |C | L | P
1 | 1603 - 207 — 200 — 0C | PINION,BEVEL SET 1 !
2 | 1603 -207-001-00 | BEARNGRB | 1 | L Y
3| 1602-207-003-00 | BEARNGRE | 1| | el |
""" | 1568 — 270 — 002 — 00 | BEARNGRB/S306 | a7
4| 1544 - 322 - 002 - 00 | wAsHER/30xdox2 | 1 L
5 | V704 - 140 — 030 — 00 | RING,SNAP,/30 C 1
6 | V600 - 110 - 600 — 50 | BEARINGRB,/6005 1|
7| 1802 -207 - 001 - 00 | GEAR/35- 24— 18T | A
8 | V654 - 425 - 301 - 70 | BEARINGNR/KT253017 g U I
B T I H S I i B N R
10 | 1602 =207 — 002 — 00 | GEAR/39T 1
11 | 1803 -208 - 001 - 00 | GEAR/2ST |1 | S
12 | 1544 — 208 — 002 — 00 | SHAFT.FRONT DRVE i I
13 | V744 - 120 - 350 - 80 | SEALOLL/TC20358 | %
e T B R L —
14 | V704 - 140 - 020 - 00 | RING,SNAP,/20 C 1
15 | VBOT - 110 — B20 — 40 | BEARING,RB,/6204NR Bl
16 | 1575 - 208 - 001 - 00 | COLLAR/21x27x25 1|
17 | 1544 - 208 - 004 — 00 | COLLARTHRUST20x28x2 | 1 N
18 | V60O - 110 - 620 - 40 | BEARNGRB/6204 | 1| | S
19 | V704 - 140 - 020 - 00 | RING,SNAP,/20 C 1 *
""""""""""""""""""" 208 - 002 — 00 | GEAR/3IT
 CAMFRONT ¢
CPINBACK GEAR :
23 | V580 - 140 — 6071 - B0 | PIN SPRING W 6.0X16 1| o I




82

FIG. 23

FRONT TRANSMISSION GEAR

SYSTEM

1

1602-209
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL |11 § | 5 REMARKS
TU320 |TUS20F [c | L | P
24 | 1602 - 209 - 001 — 00 | GEAR/28T 1
25 | V654 - 422 — 272~ 00 | BEARINGNR,/KT222720 JET Y
26 | 1427 - 204 - 003 - 10 | COLLAR/22X34x2 e
27 | V704 - 140 - 022 - 00 | RINGSNAP 22 C | o




FIG. 24

1603-207A

83

FRONT TRANSMISSION GEAR SYSTEM (HST)(1)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TU320

TU32DF

—ooO

TIO

REMARKS

1603 - 207 - 500 - 00

1544 - 322 -002 - 00

GEAR/7 — 42T

*

V704 - 140 - 030 - 00

1603 - 208 - 052 - 00

COLLAR,“25X38X2

RING,SNAP, 725 C

GEAR, /24T

SHAFT,DRIVE,“FRONT

GEAR, /34T

V600 ~ 110 - 620 - 40
V744 - 120 - 350 - 80
V744 - 120 - 350 - 70

BEARING,RB,76204
SEAL,0IL/TC20358
SEAL,OIL




84

FIG. 25  FRONT TRANSMISSION GEAR SYSTEM (HST) (2)

FOR THEG61

1603-207B
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL + 8 S REMARKS
TU320 [TU20F |c | L | P
1| 1603 =207 — 600 ~ 00 | GEAR/7 - 42T SET 1 i
2 | 1803 -207-001 — 00 | BEARINGRB 1. *
................. et
3 1602 — 207 — 003 - 00 | BEARING,RB 1 R N

3A| 1568 - 270 - 002 - 00 | BEARING,RB/6306

1544 ~ 322 — 002 - 00 | WASHER/30xdox2 | 1|

4
5 RING,SNAP./30 C * *
9 | V654 — 425 ~ 321 — 60 | BEARING,NR/KT253216 i|lor !
10 | 1480 - 211 — 005 — 00 | COLLAR,/25X38X2 2
e T S O S
e B S R A P S
13 | 1602 - 208 - 061 - 00 | SHAFTDRVE/FRONT | 1|
14 | 1603 - 208 - 061 - 00 | GEAR/34T | 1 L
15 | 1602 - 208 — 063 — 00 | GEAR/25T i

19 | V704 - 140 ~ 025 - 00 | RINGSNAP,/25 C 1| *

20 | V744 - 120 - 350 - 80 | SEALOIL/TC20358 1 i

204 | V744 - 120 - 350 — 70 | SEALOIL 1 1188-
21 | 1395 - 224 - 002 - 00 | COLLAR 25X32X14 a0
e B [ [ [ I

23 | 1603~ 208 - 063 — 00 | SHAFT o e




FIG. 25

85

FRONT TRANSMISSION GEAR SYSTEM (HST) (2)

1603-208C
KEY PART CODE DESCRIPTION aty TYPE OF MODEL + 8 S REMARKS
TU320 |TU320F|Cc | L | P
24 | 1602 — 208 — 063 — 00 | GEAR/25T 1F
25 | 1480 - 211 - 005 — 00 | coLLars2sxasxe oo | ||
% | V654 — 425 - 312 — 00 | BEARINGNR/KT253120 BEET L R
27 | VB00 - 110 - 620 - 40 | BEARNGRB, 6204 | oA < T
P e e e e
29 | 1340 — 253 — 002 — 00 | CAP,SEAL,/35 1




86

F

G. 26

MAIN LEVER SYSTEM

18
11 3
1603-215
KEY PART CODE DESCRIPTION ary TYPE DF MODEL 'lr 8 (RS REMARKS
TU320 |TU320F|Cc | L | P
1| 1544 -215-001 — 20 | METAL,CHANGE 1 *

R I o e
'GUDECHANGE a0 S
o e g e

Y Iy ] B R e
BEARING 2

RINGSNAP28 C | 2| S0

S , S R S o

woirs vexie El NN

ARMMAIN SHIFT COMP | A
SPRING,PRESSURE,60 1
BOOT,CHANGE I S
S R R S S A—

LEVERMAIN SHIFTCOMP IR N

TUBE/14X130 1
30LT,/M8X25 1

| wre. 1o |

I o

R 1

CLAMPHARNESS |1 | S
BOLT,SP,/M8X16 1 T




FIG. 27

1602-2154

87

COVER METAL SYSTEM (HST)

KEY

.PART CODE

DESCRIPTION

ary

TYPE OF MGDEL

TU320 | TU320F

REMARKS

|

P

1602 — 215 - 051 - 00
1602 - 215 - 051 - 10
V211 - 3680 - 802 - 5C

V211 - 360 - 804 - 50

V211 - 360 - 804 - 00

METAL,COVER,/HST

BOLT,SEMS
BOLT,SP./M8X40

BOLT,/M8X45

(S B  CR

1602 - 504 - 001 - 00

METAL,BYPASS

WASHER,SP/M 8 3 !
METALCOVER/SuBcoN | 1| L
0 - RING/P14 3
BOLT/S MI0X40 3

PLUG/PT1,/8




88

FIG.

G—12
%—13

26-1

28

CHANGE SHIFTER SYSTEM

1602-216
KEY PART CODE DESCRIPTION a7y P OF MODEL L &1 8 REMARKS
TUS20 | TU320F [ ¢ | L | P
1| 1602-216-001 - 00 | STAY.SHIFT/1ST 1
2 | v720 - 102 - 401 - 00 | 0 -RNGPIOA | J T L Y
3 | 1427-210 - 003 - 00 | BOLT MEX2s : I e
4| V401 - 160 - 008 - 00 | wAssERSPE M 8 | 1] | *rr!rr
5 | VATI - 260 - 008 — 00 | WASHERPL/M8 T G
6 | 1544 — 216 — 002 — 20 | SIFTER,LOWER 1
| SPRNG.SHIFTER ) (N
BALLSTEEL al
9 TRING.SNAP, 14 C |
10 | 1544 - 216 — 003 — 10 | STAYHIGH SHIFTER S
11 | V720 =102 =401 ~ 00 | O-RING,/P10A 2
12 | 1427 - 210 - 003 - 00 | BOLTM8X25 | 1 | L
13 | V401 - 160 — 008 — 00 | WASHERSPM 8 e s
14 | V411 - 260 - 008 - 00 | wAsHERPLME | 1] | (N
15 | 1544 - 216 — 004 ~ 20 | SHIFTERHIGH A L
154] 1588 = 216 — 002 — 00 | SHIFTERHIGH 1 688~
16 | 1507 ~ 307 - 003 - 00 | SPRING SHIFTER al
17 | ve82 - 200 - 001 - 00 | BALLSTEEL Il
18 | 1544-218-001 - 10 | sHFTsus Nl e
18| 1544 — 218 - 001 —~ 20 | FORKSHIFT,/SUB 1 2-
19 | 1302 - 225 -~ 003 — 00 | SPRING,SHIFTER 1
20 | V682 - 200 - 001 — 00 | BALLSTEEL i S
21 | 1575-218-230 - 10 | ARMSUB | comp | 1| | L .
92 | 1844 -218 - 002 - 00 | PLATE AT L2
R e e S




CHANGE SHIFTER SYSTEM

89

AT
2 18a
1603-218
KEY PART CODE DESCRIPTION Ty OF MODEL | 215 | R REMARKS
TU320 [TU320F[c | L | P

24 | V720 - 102 — 401 — 40 | O -RING/P14 1
25 | 16802 - 218 - 200 - 10 | ARMSHIFTSUB  comp | 1 A e e
T B e —
YRR I st P o -
28 | V580 - 140 — 502 — 50 | PIN.SPRING,/5X25 W Lol L

29 | V590 — 131 ~ 007 — 00 | WIRE/1.0X70 1

33 | 1404 —502 ~ 013 - 00 | BOLT./M8X25 2
34 | V304 - 260 - 008 - 00 | NUT/M 8 2
'35 | 1575 - 218 — 002 - 00 | SHAFT,SHIET o S Y
3 | 1544 - 219 - 005 — 00 | KNOBLEVER /12 1 A
37 | 1544-218-005-00 | TUBE/O RN
38 | V704-140-016~00 | RNGSNAP/TEC | 1|
39 | 15756 -218 - 001 - 00 | ROD,SUB
40 | V411 -260-008-00 | waskereLve | o | (| ||
41 | VB00 - 182 - 502 - 00 | PNSPLT 285x20 | o 1 (||




20

FIG. 29

SUB CHANGE SHIFTER SYSTEM (HST) (1)

1603-218A
KEY PART CODE DESCRIPTION ary e 0 WOELF ) 8 2 REMARKS
TU320 | TU320F [ | L | P
1| 1602218~ 051 - 10 | FORKSHIFT./SUB 1 5
""" 1A| 1602 - 218 - 051 - 20 | FoRKsHFT 88 |1 | HEL LT
""" i8] 1602 - 218 — 051 - 30 | FORKSHIFT/SU8 | 1| | B
2| 1302-225-003-00 | SPRNGSHFTER | | | St
""" 24| 1507 - 307 ~ 003 - 00 | SPRNGSHFTER | 1| | ™
3 | V682 - 200 - 001 - 00 | BALLSTEEL 1

1602 - 218 -500 -~ 00

1602 -218-500-10

V304 - 260 - 008 - 00

1602 - 218 =520 - 00

V304 - 260 - 008 - 00

ARM,SUB COMP 1

ARM,SUB COMP 1
ARM,SUB CoMP o
T
,,,,,,,,,,,,,,,,,,, e e
| soLTsomexis | 1

O - RING/P14 1

0-00 | aRMPTO COMP | 1

PINSPRING/BX25 W i

e
NUT/M 8 1 V

PIVOT,SHIFT./SUB SET 1
e o
R E B
- 00 | oLt mex2s | 7/
i —




FIG. 29

20

1603-218A

91

SUB CHANGE SHIFTER SYSTEM (HST) (1)

@722-2.%
ﬁvzzs

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

Tu320

TU320F

REMARKS

V704 — 140 - 018 — 00

15675 -218 - 002 - 00

1544 - 219 - 006 - 00 |
1544 - 219 - 005 - 00
1544 — 218 - 005 - 00

SHAFT,SHIFT

RING,SNAP,716 C

KNOB,712
KNOB,LEVER.12

TUBE./60

X

B Y2

122-

WASHER,PL /M

PIN,SPLIT, /2 X20

FEE NG T S TR I e e S S




92

FIG. 30

A
4

1
i

SUB CHANGE SHIFTER SYSTEM (HST) (2)

16032188
KEY PART CODE DESCRIPTION gty [ IPE OF MODEL |1 81 8 REMARKS
TU320 | TU320F |c | L | P

1 | 1602 - 218 - 051 = 20 | FORK.SHIFT,/SUB 1| TS
""" 1] 1602 - 218 - 051 — 30 | FORKSHIFT/SUB B R o Y
2 {1302-225-003-00 | SPRNGSHIFTER | ] L Lk
24| 1507 - 307 - 003 - 00 | SPRINGSHIFTER T L

s vess 55 sor o0 oo R R

1602 — 218 — 061 — 00 | STAY,SHIFT,/MID 1| Y

4| 1602 - 218 - 061 — 10 | STAV.SHFT MD g B

5 | V704-140-014-00 | RNGSNAP 14 C | 1 *F

6 | 1602 -218 - 062 — 00 | FORKSHIFT/MD |t S I

7 | 1302 - 225 - 003 - 00 | sPRNGSHIFTER BT L

8 | V682 — 200 - 001 — 00 | BALLSTEEL 1
9 | 1602-218-500 - 20 | ARMSUB ~ comp [ L
B R e R o e -
11 | V211 - 260 - 801 - 60 | BOLTS /M8X16 | A
e R L

13 | 1602 - 218 - 600 — 00 | ARMSHIFT/MID  COMP o
14 | V720 -102 - 401 - 40 | 0-rNGPI4 |4l L
T B i e —
T 560 T e Z 60 T ot s meie B N
17 | 1602-218-610-00 | ARMMD  comp | 1] * L

18 | V580 — 140 - 502 — 50 | PIN,SPRING,/5X25 W -
19 | 1404 - 502 - 013 - 00 | BOLT/M8X25 gt ]
20 | V304 - 260 - 008 — 00 | NUT/M 8 1
21 1 1603-218-053 ~ 00 | PLATE gl L
22 | V411 - 260 - 008 - 00 | wasHERPL/ME | )t LN




FIG. 30

41

93

SUB CHANGE SHIFTER SYSTEM (HST)(2)

Q(—E%l

i @—43 1A 20
D__44 27-1
i =< -
Wik F
\1&.«}
A
A\ 39
40
~Ng—42
S
M~
®a et
CN W
e
%}54 18
Ca
SHEh
201191518
ool
19
16032185
KEY PART CODE DESCRIPTION oy OF WODEL 18 |8 REMARKS
TU320 | TU320F | | C | P
23 | VBOO - 162 - 002 - 00 | PINSPLIT/2 X20 vi
24 | 1602 - 218 - 620 - 00
25 | 3640-111-001-10
26 | 1602 - 218~ 64000 | ¢
27 | V704 - 140 - 016 - 00 | RINGSNAP16 C 1|
28 | 1603 -218 -~ 061 — 10 | LEVERMID 1.
29 | 1404 - 502 - 013 - 00 ééL%)Mé’xé’s; """""""""""""""""" i A
30 | V304 - 260 - 008 - 00 | NUT/M B gl S
31 -------- 1 544 2T9—005 7777777 OO KNOBLEVER/]Z 1 ¢ *
32 | 1600 -216~510 - 00 | ARMPTO COMP -
33 | V580 - 140 -~ 502 - 50 | PINSPRING/5X25 W |t
34 """" 1 404 502_03 """" OO """ BO LT/M8>(25 """"""" W P R N
35 | V304 -260-008-00 | NUTMSE R L I
36 | 1602 - 218 - 520 — 00 | PIVOTSHIFT/SUB SET 1 sttt
37 | 3640- 111001~ 10 | BUSH 1exiexi5s | 2 O I
38 | 1603 - 218 ~ 054 — 00 | LEVERSUB | ¥ '
39 | 1404 -502 - 013 - 00 | BOLT/Mgx25 /I S
40 | V304 - 260 - 008 - 00 | NUT/M 8 o
41 | 1575 - 218 - 002 - 00 | SHAFT.SHIFT T
RV P B e IR N -
43 | 1544 - 219 - 008 — 00 | KNOB/12 1
R G | R T —
45 | 1603-218 -053-00 | pLaTe | L
e T e o e O B
47 | V500 - 162 -002-00 | PNSPLT, 2 x20 | I (A N P




94

FIG.

31

FRONT SHIFTER SYSTEM

3
29-20 45:%"
C::?%k 15
vz
1
1603-2198
KEY PART CODE DESCRIPTION Q7Y TYPE OF HODEL T" 8 g REMARKS
TU320 |TU320F|C | L | P

STAY,FRONT SHIFT I
NG AN A AR T I e
"éﬁié%%ﬁjﬁlﬂ%m&ﬁ}iﬁéé"“"M R e —
s, SHIFTER e i ol
BALLSTEEL 1
ARM,FRONT SHIFT COMP 1

10 | 1588 =219 - 200 — 00 | LEVERFRONT coMP 1| A

11 | V580 - 140 — 502 - 50 | PINSPRING/5X25 W I

o vmen e e s | e R A —
e B S o e
e 1544218—005'OOTUBE/60 ....................... s
15 | 1602~ 219 - 561 — 00 | HUB/18X27X100 o




FIG. 32

95

FRONT SHIFTER SYSTEM (HST)

21:21A

=

10 24
| Sp
gj—ﬁl 7 ﬂ\—zs
. & ; i——27
i
o—7 26
1 &6
12
tsus-219
KEY PART CODE DESCRIPTION ary e OF MOOEL 44 S| REMARKS
10320 | TUS20F | c | L | P
1| 1602 =219 - 051 ~ 00 | FORK.SHIFT,/FRONT 1
o | '\‘/“é'éd':"i"é{é """" é'b'é":érdw PIN,SPRING,/5X25 W 1|
3| V590 - 131 - 007 - 00 | wRE/1.0%70 ) N
R R ee 'g;,;’;g,;\';;;‘gggg}gggg ___________________ - L
5 | 1602 -219 - 052 — 00 | METALSHHIET.SPRNG | 1] | o
6 | 1302 - 225 — 003 — 00 | SPRING,SHIFTER 1
7 | v682 - 200 - 001 - 00 | BALLSTEEL | 1] | .
8| '\'/"666 "—miéé """" 66”2 """ 50 | PINSPLIT /2x25 | 1
9| v211-260-802-00 | BoLTS/Mex20 | 1
10 | 1602 - 219 - 510 — 00 | ARMFRONT COMP 1|
11 | 1644 -218 - 002 - 00 | PLATE 1
12 | ver 1-260-801 - 60 BOLTS/MBXTB e L
13 [ V720 - 102 ~ 401 - 40 | o-RNGPE | O
14 | 1602 - 219 ~520 - 10 | ARMSHIFT/FRONT .COMP | G Y
15 | VB8O - 140 -~ 502 — 50 | PNSPRNG/5X25 W | 1 | L R
16 | 1404 -502 - 013 — 00 | BOLT,/M8X25 1
I . N N
o b N A
-”'-BUSH/16X18X15 - 2
20 | 1603 - 219 - 052 — 00 | LEVERFRONT 1|
21 | 1403 - 209 ~ 006 - 00 | BOLT 1 53
21A| 1404 — 502 — 013 — 00 | BOLT,/M8X25 1 634-
B e B 'Q'%}lk}["'é ________________________________________________________ e N
e e o R A
B O e S —




96

FIG. 32

FRONT SHIFTER SYSTEM (HST)

21-21A

22

=

1605218
KEY PART CODE DESCRIPTION aTY TYPE OF MODEL 2 1 § | R REMARKS

TU320 | TU320F ¢ | L | P
25 | 1603 -219-051 - 00 | PLATE 1
2% | V411 - 260 - 008 - 00 | WASHERPL/ME 4 0t
27 | V500 - 162 - 002 - 00 | PINSPLIT, 2 X20 I R S Y




97

FRONT DRIVE SYSTEM (HST)

FIG. 33

1602230
KEY PART CODE DESCRIPTION aTyY TYPE OF MODEL' 11 & 1§ REMARKS
TU320 |TU20F [C | L |P
1| 1602 ~230 - 061 — 00 | COUPLING,/18X45X72 1
s aa0 - 0es 15 | s e R A W
3| V706 - 140 - 045 - 00 | SNAPRNG | L I
4 | V600 - 110 - 600 - 90 | BEARINGRB,/6009 N L
5| 1602 -230-063 - 00 | GEAR/32T R A
6 | V60O — 110 — 620 — 40 | BEARING,RB,/6204 vI i
""" 7116802 -230 - 084 - 00 | GEAR/25T L U=y
8 | V854 - 420 — 262 ~ 40 | BEARNGNR/KT202624 | 1| ¢ | trryr
9 | 1602 - 230 - 065 ~ 00 | wASHER20x36x03 | A S Y
10 | 16802 - 230 — 066 - 00 | sHAFT o LI
11 | V721 =103 - 103 - 00 | O-RING/G30 1
12 | 1432 - 217 - 002 - 00 | STOPPERSTAY 1| o
13 | V211 - 260 - 801 - 60 | BOLTS /M8X16 o L
14 | 1602 - 230 - 067 - 00 | GEAR/B2T 9 R
15 | 1802 — 230 - 068 — 00 | SHAFTMD | 1| | L2
16 | V600 - 110 - 620 — 50 | BEARING,RB,6205 1 F
17 | V600 - 110 - 630 - 50 | BeARNGRB 8305 | 1| * A
18 | V744 - 125 - 470 - 80 | SEALOIL/TC2s478 | 1 * | L Y




98

F

1G. 34

UNIT SYSTEM (HST)

2] ———&
26

tegz-210
KEY PART CODE DESCRIPTION Ty e OF MODEL |01 5 1 8 REMARKS
TU320 | TU320F ¢ | L | P
,,,,,, | | 1602 - 240 - 500 - 00 | HsT SR N NN I Y B B O
1A| 1602 — 240 — 500 — 20 | HST ASSY 1| Mo %
B R A —
3 | V580 - 140 - 603 - 20 | PNSPRNG,6 x32 W . A e
4 vsg0 - 131 -007-00 | wRES1OXTO | v N
5 | V721 - 103 - 106 - 50 | O~ RING,/G65 v
"6 | V201 - 261 - 005 - 50 | BOLT,/M10X55 I N
7 | v201 - 261 - 006 - 00 | BOLT,M10X60 il I
8 | V401 - 160~ 010 ~ 00 | WASHERSP,/M10 | ¢
P By s T —
10 | 1602 - 240 -510 — 10 | ARM,TRANION,”UPPER I
1 1 1600 — 240 - 053 — 00 | msoiaron A e
12 | v301 - 260 - 006 - 00 | NnUTM8 | of | LN R
13| V401 - 160 — 006 - 00 | wASHERSP M 6 | N R
14 | 1600 - 240 - 054 - 00 | HosEtoxisxer | 1] f | S
15 | 1600 — 240 — 055 — 00 | INSULATOR,11X25X02 1
16 | 1600 — 240 -~ 051 - 00 | PINROLLER o I éo """""""""""""""""""
16A| 1600 — 240 - 051 - 10 | PIN,ROLLER il 8-
17 | V401 -160-010 - 00 | wasHERSPMIO g
18 | V411 -260-010- 00 | WASHER M0 i
19 | 1600 — 240 — 052 — 00 | ROLLER,/08X12X15 i
20 | V710 - 140 - 007 - 00 | aNGSNAP/7 £ | 1| * E I
21 | V411 - 260 - 008 - 00 | wasHERPL-ME | 1] * <0
22 | V201 - 360 — 804 - 50 | BOLT Mex4s,/7T | 1| L
P N Y T Y S —




F

IG. 34
20—
2%—=

44

UNIT SYSTEM (HST)

99

—_—
KEY PART CODE DESCRIPTION ary TYPE OF MODEL 1]' 8 (FJ; REMARKS
TU320 |TU320F|Cc | L | P
24 | V304 — 460 — 008 — 00 | NUT | F
o 600 T 540~ as0 — 10 T oameeron  Tassy ULy e e
26 | VAO1 -~ 160 — 008 — 00 | WASHERSP M 8 r L
o 0 008 06 T 2 s
28 | 1602 — 240 — 520 ~ 10 | BRACKETDAMPER COMP 1| -
284 | 1602 — 240 — 520 ~ 20 | BRACKET,DAMPER COMP | S
R e ——
B o S —
BRACKETADJUST COMP ) o
| BRACKET.ADJUST NCOMP | 1| * | a
] * *

BOLT,SP/M8X16

34 | V211 - 360 — 802 - 00 | BOLT (SP) M8X20 i
35 | 1444 -601 - 011 — 00 | WASHER/9X24X16 i
36 | 1600 - 241 — 550 — 10 | ARM NEUTRAL SET 1 i
36A| 1600 — 241 ~ 550 — 20 | ARM,NEUTRAL SET |t 3
37 | 4335 - 121 - 245 - 00 | BUSH 12x14x12 | N (N
38 | VATl -260-012-00 | WASHER ,M12 BT L Y
" TV S 120~ 615 T oo hmaamsrs e B R e
40 | 1329 ~ 203 — 005 — 00 | SPRING,BRAKE 1 3
40A | 3656 — 565 ~ 006 — 00 | SPRING,/HE0G6 1. 38
41 | 1603 - 241 - 510 - 00 | ARMUPPER COMP Y
41a| 1603 -241 - 510~ 10 | A RM.UPPER comp T
e B o o N -




100

FIG. 34

UNIT SYSTEM (HST)

1603-2414

KEY PART CODE DESCRIPTION aTty TYPE OF MODEL + (C) g REMARKS
TU320 | TU320F | ¢ | L | P

43 | V211 - 3680 - 802 — 50 | BOLT.SEMS .

44 | 1444 -801-011 — 00 | WASHER/9X24X1.6 g

45 | v201 -360-804-00 | BOLT gl




FIG. 35

PEDAL SYSTEM (HST)

101

1et3-22
KEY PART CODE DESCRIPTION oty [LYPE OF MODEL| [ 4 & 1 8 REMARKS
TU320 | TU320F [ | T | P

1| 1600 - 242 - 051 - 00 | PIN/12X78 |
e B o N
ol 1330-726-013 - 00 | wasHER Y I KR R
301305 -241-001 -00 | PNHAR BT S .
"4 | w201 - 260 - 805 - 50 | BOLT,Mexxss I (Y

5 | V304 -~ 200 - 008 ~ 00 | NUT,/M8 T :
o 1605 Taan TEi T o Taomreas T e e
7 1560-132-007-30 | NUT,MB ]t LN I
8| 3640 -220-004-00 | L-8ALL RH BRI
" 8A| 1560 - 695 — 021 ~ 00 | JOINT,BALL/MO8,/RH I

9 | 3640 - 220 — 005 — 00 | L-BAAL LH ol osol L

94| 1560 — 695 — 022 — 00 | JOINT,BALL, /MO8, LH |
10 | V304 -260-008-00 | nUTME | R <ty
11 | V401 - 160 — 008 ~ 00 | wasHERSP, M 8 | A S Y
12 | 1603 - 242 ~ 500 - 10 | HOLDERLEVER HsTCOMP | 1] | I

12A] 1603 - 242 — 500 — 20 | HOLDER,LEVER,/HSTCOMP it 63-
13 | v211-260-801 - 60 | BOLTS Mexis |
| 14 | 1600 - 505 — 007 - 00 | LNING,/13X50x3 | S O
15 | 1560 -511-012-00 | PLATE 1R L
16 | 1404 - 117 — 008 — 00 | SPRNGPRESS, 22 BRI S

WASHER (11X30X2)
20A| 1560 — 695 ~ 021 ~ 00 | JONT.BALL MO8, RH | | R




102

PEDAL SYSTEM (HST)
28 32-32a

1503-242

KEY| PART CODE DESCRIPTION ary e F WO 7 S R REMARKS
TU320 | TU320F | | L |P

21 | 3640 — 220 - 005 ~ 00 | L-BAAL LH N

22 | V304 - 260 - 008 - 00 | NUT/M 8 3l f
23 | V401 — 180 — 008 ~ 00 | WASHERSP/M 8 2l ¢
24 | 1560 — 132 — 007 ~— 30 | NUT/M8 i *

25 | V304 - 260 - 008 - 00 | NUT/M 8

29 | 1602 - 242 — 500 — 10 | PEDALHST COMP (1 :

30 | 1603 ~ 242 — 700 — 00 | HOLDER,LEVER,HB COMP 1
B B B B e
B L e T B R

=10 )

11 7718




103

FIG. 36 PIPE SYSTEM (HST)

32-32A 31 30.32A

1603-243

TYPE OF MODEL
TU320 | TU220F

KEY PART CODE DESCRIPTION aTy REMARKS

o--
(foTe)
oy

1| 1600 ~ 243 ~ 500 ~ 00 | FILTERSUCTION ASSY *
2 |v720-103-502-80 | O-RNG/P28 | 1] g
T TVT20 - 1032503~ 00 | o-RNGoP30 T T £
4| v211-260-801-60|sBOLTSMEXIE | 1 ¢ *

5 1602 -243-510-10 PIPE,SUCTION COMP 1
6 | VI20 - 103 - 502 — 40 | O - RING./P24 2l

7| V720 - 102 -401 — 80 | O-RING /P18 1

8 | 1802 — 243 - 051 - 10 | ADAPTERPF1,2 1
3 | V211 - 260 — 804 — 00 | BOLT,SEMS,/M8X40 |

10 | V211 - 260 ~ 803 — 00 | BOLT.SEMS,/M8X30 N

11 | 1603 - 243 -~ 520 ~ 30 | PIPE,BUST comp U :

12 | 1600 ~ 243 - 055 — 10 | PoPPET 1

13 | 1600 — 243 - 056 — 10 | SPRNG/HC25 R
14 | 1600 - 243 - 057 ~ 10 | SHIM.Z08X14X01 !

15 | VIO5 - 140 - 015 - 00 | RNGSNAP/15 C |
16 | V720 - 102 - 401 — 80 | O -RING/P18 2l 7 i
17 | 1435 =201 = 004 — 00 | BOLT,CONNECTOR,”/38 1l - ¥

18 1603 — 243 - 530 — 10 | PIPERETURN COMP

194 | 1602 - 243 ~ 530 ~ 20 | PIPERETURN COMP

20 | 1600 - 243 — 051 — 00 | BOLT,CONNECTOR/M16 - *
21 | V720 - 102 - 402 — 00 | O - RING./P20 2l F *
22 | V720 - 103 - 502 - 20 | O-RING, /P22 2l 7 ¥

23 | V211 —= 361 - 0C3 - 00 | BOLT./M10X30 1

24 | V201 - 261 - 005 - 00 | BOLT il f




104

FIG. 36

32-32A 31 32-32A

PIPE SYSTEM (HST)

1603-243
KEY PART CODE DESCRIPTION ary TYPE OF MODEL| 1 & | & REMARKS
TU320 | TU20F [ C | L | P
25 | V211 - 260 = 802 - 00 | BOLT,S/M8X20 -

26 [ 1860 - 515 — 270 - 00 | ALTER ASSY | o=
2%A| 1560 - 515 - 270 — 20 | FLTER  assy | | CHposel b
277 | 1660 -515 - 272 - 00 | caRTRDGE | | [V (

28 | 1560 -515-273 - 00 | SENSOR o<
29 | V720 - 102 - 401 - 00 | O~ RING,/P10A |

30 | 1603 — 243 - 560 - 20 | PIPECOOLER ComP |

31 | 1435-201-012-10 | HOSE/70 4

A i B R IT ol B 1 U B A
324 JOB1 — 114 — 024 — 00 | CLAMP,WORM,/14 — 24 g | 1265
33 { V211 ~260-801—60 | BOLT.S/M8X16 v/

34 | 1602 -243-590 - 10 | PPEDRAIN comp a0 | e
34A| 1602 - 243 - 590 - 10 | PIPEDRAN  comp | 1| | ne- b
3% | 1602 - 243 - 051 — 10 | ADAPTERPEL2 |1 | < | |
% | V720 -103-502 — 40 | 0-RING P24 |~ I L
37 | V720 - 102 - 401 — 80 | O~RING,/P18 1|

T e

39 | V40T - 160 - 010 — 00 | WASHERSP/MI0 gl A N

e B I BT R "

il a5 T aaa - sto - as | emerero e R R S O S —

42 | 1603 - 243 ~ 052 — 00 | HOSE14X22X90 1. i
43 | JOBT - 114 - 024 — 00 | CLAMPWORM./14~24 | of V1 L I




FIG. 37

105

REAR TRANSMISSION CASE SYSTEM

13 14
ises-so
KEY PART CODE DESCRIPTION oty e OF MODEL {0 1 & 1 8 REMARKS
TU320 | TU320F | c | L | P

1 | 1588 =301 =001 — 10 | CASE.TRANSMISSION 1 IS I
""" 1Al 1588 - 301 — 001 - 20 | CASETRANSMISSON | | i passrop
2 | V252 - 281 - 202 — 5C | sTUD MI2X2S o I
e Rt R e R
""" 4 | V251 - 261 - 003 - 50 | STUD/MIOX 35 2

5 | V251 - 261 — 004 — 50 | BOLT,STUD (SEAL) 2

6 | V251 — 261 - 002 — 80 | BOLT.STUD MIOX28 | I S

7 | vs20-100-801-60 | PnST8%16 | L <t
8 | 1421 - 433 - 004 — 00 | PINKNOCK R AR
T T gt L

10 | 1427 =201 =016 — 00 | CAP,BLANK,M12 -
e e s e
12 | 15850 - 301 — 003 — 00 | METALDIFF CASE/R gl L
e L o e T —
e T e SN B N

15 | V211 — 261 - 002 — 50 | BOLT.S/M10X25
16 | 1550 ~ 301 - 006 - 30 | METALPTO |4 | (1| ({

17 | 1850 - 301 — 007 - 00 | GaskeTPTO METAL | | | < (||
18 | v304-260-010-00 | noT T s f T
B e e e
20 | V252 ~ 261 —~ 205 — 50 | BOLT.STUD,/M12X55 4
e -




F

1G. 38

L5
8—7@@

2

9

DIFF — CASE SYSTEM

?ﬂ?\é

1603301
KEY PART CODE DESCRIPTION aty TYPE OF MODEL 216 IR REMARKS
TU320 | TU320F [c | L | P
1| 15650 - 304 — 001 = 10 | CASEDIFF T
2| 1480 -301-002 - 10 | SHAFTOFF PNON A | 1| *
3 | 1480 - 301 —~ 003 — 10 | SHAFT.DIFF PNON B8 7 I
4| 1425 -431-015-00 | PNONDIFF/1IT | 4 A
5 | 1427 - 301 - 005 - 00 | COLLARPINON THRUST 4 | L
6 | 1550 — 304 — 002 — 00 | GEARBEVEL/20T 2l *
7 COLLAR 4axssx1 | 2 * | I
HOLDERPINION SHAFT I
PINST 8X16 )|
10 | 1544 — 304 -~ 007 — 00 | PINST/A o
11 | 15650 - 304 ~ 007 — 00 | BOLT 4
12 | V401 - 180 -010 - 00 | wAsHERSP M0 | 4 L I
13 | 1603 -304-001 - 00 | BEARNGRB | o F | O I
14 | 1888 -304 - 001 - 00 | PNIONIT/tH il L
15 | 1588 — 304 - 002 — 00 | PNION,ITRH T S
16 | 1588 — 304 — 003 - 00 | CLUTCH,DIFF LOCK I
17 | V600 - 110 - 630 — 70 | BEARNGRB/6307 2| ¢ S
18 | V707 - 140 - 080 - 00 | RINGSNAP B
19 | 1588 - 304 - 004 — 00 | WASHER /30X45X06 g
20 | V704 - 140 - 030 — 00 | RINGSNAP/30 C 2 S




107

FIG. 39 REAR AXLE HOUSING SYSTEM

FOR 61, 62
33

1603-306

I 1C |G
KEY PART CODE DESCRIPTION aty (T: E E REMARKS

1 1588 —~ 306 — 001 — 20 | HOUSING,AXLE/REARLH 1

2 | 1588 — 306 -~ 002 — 10 | HOUSING,AXLE,/REAR,/RH | ?
3| 1550 - 306 - 003 - 00 | GASKETREAR AXLE | 2| * | | | |
4 | V251 — 341 -~ 604 - 00 | BOLT.STUD/MI6X40 2 |
5 | V211 - 261 -003-50 | BOLTS/MIOX35 LI A
6 | V211 - 261 — 004 — 50 | BOLT.S/M10X45 4 *
R o i
WASHERSPAMIO | 4 ] N
| PnsT 8xis I/ L
soLToMmIOXTO | 2 |t
PLUG,DRAIN (1.,/4) 2 ? *
PLUG """""""""" T 1 B a = 7T T
' BRACKET.LOWER LINK ] R e

14 | 1603 - 306 - 230 - 00

15 | 1518 - 621 — 560 — 00 | REFLECTOR ASSY 2
16 | V301 - 260 — 006 - 00 | NUT,/M8 2
|

BRACKRT,LOWER LINK

BRACKET/LH COMP T
BRACKET/RH comMp T L
i L e T
NUT,/M12 6| * ¥
| wasHERSP M12 ' 1§ * !
23 | 1652 - 307 - 001 — 00 | SHAFT.WHEEL | g
24 | 1550 - 307 - 002 - 00 | GEARWHEEL/62 o *

25 | 1550 - 307 - 003 — 00 | PIPE/139 . S




108

FIG. 39

REAR AXLE HOUSING SYSTEM

FOR 61, 62

r—
KEY| . PART CODE DESCRIPTION Ty o OF MODEL) 1§ | & REMARKS
TU320 [TUR20F |c | L |P
26 | 1650 — 307 - 004 — 10 | RING,STOP v{
27 | 1550 - 307 - 005 - 00 | SEALOIL |
S e R A o AR
29 | V600 - 110 - 620 - 90 | sEARNGRB8200 | 2 * | L
30 | V707 - 140 - 085 - 00 | RNGSNAP I N
31 | V201 - 261 - 603 ~ 00 | BOLT MI16X30 12
| 32 | V401 - 160 -016 - 00 | WASHERSP MIE 7 R e
"33 | 1603 - 306 - 202 - 00 | sRACKET e




1588-308

FIG. 40

DIFF — LOCK SYSTEM

109

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TU320

TU320F

O

1550 - 308 — 200 - 00

1480 - 304 - 002 - 00

SHIFTER,DIFF LOCK

%

V530 - 240 - 602 - 80

11 -260-801 - 60

1575 - 308 - 200 - 00

1578 - 308 — 240 - 00

BOLT,SEMS,/M8X25 7T

SPRING,TENSION /121

12 | 1588 - 308 - 210 - 00 | ROD,/260 comp 1
13 | V411 - 260 - 008 — 00 | WASHER,PL/M8 7 *
14 | VBOO - 162 - 502 ~ 50 | PIN,SPLIT,/2.5X25 7l F




110

FIG. 41

BRAKE SYSTEM (E20)

1603-310~
KEY PART CODE DESCRIPTION ary TYPE OF MODEL + 8 g REMARKS
TU320 | TU320F |Cc | L |P
1 | 16803 ~310 200 - 00 | BRAKEDISC ASSY 2
2 | 1602-310-201 - 00 | PLATEFRICTION I Ll
""" 3| 1544 ~310-282-00 | sTATOR i ¥
B T R e P ——
a4 310~ 284 00 | sANG HEoRs N i B
54| 1802 — 310 — 202 - 00 | SPRING/HE023 4 1245~
""""""" 1544 — 310 — 285 — 00 | CONNECTORLINK g
O e — P -
8 | V500 - 162-002 - 00 | PNSPLIT/2 x20 | 4 A e
9 1544 -310-290 - 00 | AcTUATOR assy T JT T 2
10 { 1588 — 310 — 001 — 00 | COVERBRAKE/LH
11 {1588 -310 - 002 ~ 00 | COVERBRAKE/RH 1| A
12 | 1550 - 310 - 003 ~ 10 | GASKET,3RAKE COVER o :
13 | V211 -261-003-00 | 80LT (5} MIOX30 14| S I

18 | V511 = 100 — 805 - 00 | PIN,TAPER,/8X50 1|
19 | 1603 ~ 310 — 220 — 00 | ARM,BRAKE/RH SET 1
20 | VB11 = 100 ~ 805 — 00 | PIN,TAPER,/8X50 1




FIG. 42

BRAKE SYSTEM

111

toi6-110
KEY PART CODE DESCRIPTION ary e OF MODEL |11 & | REMARKS
TUS20 [TUS20F | c | € [P
1 | 1603 - 310 - 200 — 00 | BRAKEDISC ASSY 2l *
2 [ 1602 -310-201 — 00 | PLATEFRCTION | g < <!
3| 1544 ~310-282-00 | sTaTOR | 1 e
4 | 1544 -310-283-00 | BALLSTEEL | s | | | |
5 | 1544 - 310 - 284 ~ 0C | SPRING/HEO23 | A
54| 1602 - 310 — 202 — 00 | SPRING,/HE023 P
6 | 1544 -310 - 285 — 00 | CONNECTORLNK | 2 f S R
e B T N
T Vs00 - 162 — 005 o0 Tememnss xag T A B N
9| 1544-310-290- 00 | ACTUATOR AssY | 7 A
10 | 1688 ~ 310 - 001 — 00 | COVERBRAKE/LH -
11 | 1588 -310~002 - 00 | covERBRAKE/RH | 1] * | L Y A
12 | 1650 - 310 -~ 003 — 10 | GASKET.BRAKE COVER | R L
13 | V211 -261-003-00 | BOLT & mioxso | 14 * | S
14 | v201 - 261 - 013 - 50 | BOLTMiOXi35 | 8 * | £
15 | V401 = 160 - 010 — 00 | WASHERSP,/M10 6| *
16 | V744 - 125 - 350 - 70 | SEALOIL/TC25357 R I B
16A| V744 - 125 - 350 - 60 | SEALOL B e AR
17 | 1588 - 310220 - 00 | CAMBRAKE/LH st | ] ] A
18 | 1588 - 310 — 230 ~ 00 | CAM,BRAKE/RH st | 1l L
19 | VB11 - 100 — 805 — 00 | PIN,TAPER/8X50 v/




112

BRAKE PEDAL SYSTEM

FIG. 43

17
3, 4. .. FOR H
19... FOR B
20 . FOR HB
3
—
KEY PART CODE DESCRIPTION ary TYPE OF MODEL) L1 S | & REMARKS
TU320 |TU320F [c | L |P
1| 1575~ 312 - 200 ~ 00 | PEDALLH COMP 1
2 | 1600 -312 - 200 - 00 | PEDALRH COMP R T A
3| 1600-312-500-00 | P ébALHé%}LA”coMP I T S R
4] 1800 - 3 12 - 510 - 00 | PEDALHST/RH < ’“OMP S
5 | V762 - 150 — 000 — 00 | NIPPLE.GREASE,B - M6F ' 3 7 '
6 | 15675 — 312 - 220 — 00 | SHAFT CoMP I ¥
7| V530 - 160 - 804 - 00 | PIN/8X40 . L
8 | 1548 - 312 -001 - 00 | WASHER“26X38x3 I LN
9 | V704 - 140 - 025 - 00 | RNGSNAP 25 C | S R
10 | 1603 -312-001 - 00 | ROD,/S7TO | 2 L
11 | 1415 - 312 - 500 ~ 00 | YOKELH 2
12 [1415-312-600-00 | vokEAH 2
13 | V304 - 260 - 008 - 00 | NUT M 8 Y
14 | 1560 = 132 - 007 - 30 | NUT/M8 o
15 | 1404 - 312 - 006 - 00 | PINYOKE A I
16 | V411 ~ 260 - 008 — 00 | WASHERPL/MS8 4 7
17 | vB00O - 162 -002 - 00 | PNSPLIT 2 x20 | I S Y I
18 | 1575 - 123 -002 - 00 | SPRNG/HEI30 B L

20 | 1600 - 312 ~ 720 — 00 | PEDALHB/RH CoMP a0




FIG. 44

113

PARKING BREAKE SYSTEM (E20)

Lota-a13
KEY PART CODE DESCRIPTION ry | PE OF MODEL| £ &1 2 REMARKS
TU320 | TU320F [C | L [P

1 | 1600 ~ 313 — 220 — 00 | BRAKE PAKING ASSY 1

5 | 1422 — 355 — 260 — 00 | SHAFT,PARKING i

6 | 1600 - 313 -260-00 | ARM COMP 1

7 | V580 - 140 -502-50 | PNsPRNGSx25 W | 1| | o
8 | v580 - 140 - 802 -50 | PNSRINGBx25 W | 1| | S
B R . N
10 | 1600 - 313 - 003 - 00 | ROD./150 1|

11 | 1603 ~ 313 - 001 ~ 00 | ROD./250 1 s
S e B i o
e o N RS I D S
O B A RS I R
14 | 1560 -132-007 - 30 | nToms [ | S

15 | V411 — 260 — 008 — 00 | WASHERPL/M8 2
e B o N —
e T L 1_
18 | 1600 - 313 - 004 - 00 | ROD./100 g
19 | 1602 -313-211-00 | ROD./320 il

20 | 1444 - 122 ~ 002 ~ 00 | TURNBUCKLE. /M8 1
e B o e —
e e T —
23 | V411 - 260 - 008 - 00 | wasierPL/ME | 4 ] 0 e
24 | V50O - 162 - 502 - 00 | PNSPLIT/25x20 I S Y




114

FIG.

45

-

137

o tey

82-

T o
10
11
16
17

18 +19--FOR BE42G

~

el

PARKING BRAKE SYSTEM

/\){\ z‘/,/
\//T':‘\ﬁ:

J 12'12A
.

7
6
1600-315
KEY PART CODE DESCRIPTION oy P OF WODEL} 1 & | & REMARKS
TU320 [TU320F|C | L | P
11575 -313~001~-10 | STOPPER 1
2 | V411 - 260 - 008 ~ 00 | WASHERPL M8
3| VB00-162-002-00 | PNSPUT2 X20 1|
4 1600-313-001-00 | ROD/225 | ] | A
5 | VAT1 - 260 - 006 - 00 | WASHER/ME 2| S
6 | V500 ~ 162 — 002 - 00 | PINSPLIT/2 X20 2l F
7| 1600 - 313 - 200 - 00 | PIVOT,PARKING COMP Ena L
8 | V411-260-008-00 | WASHERPL/ME o A
9 | VBOO-162-002-00 | PNSPLIT/2 x20 G S
10 | 1575-313 - 201 - 00 | RODPARKING | | | N
11 | 3560 — 503 — 302 — 00 | WASHERWIRE TENSION 1

14 | V500 - 162 ~ 002 — 00 | PINSPLIT/2 X20 9
15 1 1600 — 313 = 002 ~ 00 | SPRING,/HC055 1
6 | V411 - 260 - 006 — 00 | wAasHER MS 1l =0
17 | vB0O - 182 - 002 — 00 | PINSPLIT 2 X20 T 20
18 | 1600 - 313 - 071 — 00 | PLATESTOPPER | 1 A
19 | 1600 - 313 - 070 - 00 | ROD408- | S




1508-317

FIG. 46

REAR WHEEL SYSTEM

115

TURF

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TU320 | TU320F

o=

roo0n

REMARKS

1

1444 - 331 -220-10

V889 — 000 - 832 - 40

V999 - 300 — 001 — 00

1444 — 331 - 220 - 10 |

RIM,WHEEL W7 ~ 24 COMP

CAP,TIRE VALVE
RIM,WHEEL W7 — 24 COMP

V999 - 300 - 001 — 00

1422 - 361 — 211

V889 - 000 - 832 - 40

1603 - 317 — 230 - 00

1509 — 317 - 311 - 00

TIRE/8.3/8 — 24 4PR
TUBE/8.3/8 — 24
CAP,TIRE VALVE

COMP

1422 ~ 362 -213-00

V999 — 200 — 003 — 00

1422 - 362 - 213 - 00

1603 — 317 - 230 - 00

1509 - 317 — 342

V999 - 200 - 003 - 00
1509 - 317 ~ 341 - 00 |

CAP,TIRE VALVE

CAP,TIRE VALVE
WHEVEL V V COMP
fléE/]2.4— 16 4PR 7

TUBE/124-16

SPACER,WHEEL, /50 SET

BOLT

WASHER,SP/M16




116

FIG. 47

P.T.0. DRIVE SHAFT SYSTEM

FOR FEGS61+-FE62-FUEG I

1603321
KEY PART CODE DESCRIPTION aTY TYPE OF MODEL '} & | REMARKS
TU320 | TU320F [c | L | P
1| 1603 -321-001 - 00 | GEAR/15-23T 1
2 | 1544 - 321 - 002 - 00 | COUPLNG 1|
3 | V607 - 110~ 630 - 50 | BEARINGRB/630SNR | il L I
4| V600 - 110 - 630 - 40 | BEARINGRB,/6304 T E
5 | 1603 - 322 - 001 — 00 | SHAFT.PTO I 0 I
6 | V744 — 140 — 550 — 80 | SEALOIL/TC40558 1
t
| BEARING,RB )
STAY,SHIFT /PTO 1
o S S
SPRINGSHIFTER ) A
CoaLLstes e N
15 | V500 — 162 — 002 - 50 | PNSPLIT/2x25 il L]
16 | 1544 — 321 — 002 — 00 | COUPLING 1
17 ] 1603 - 321 - 002 - 00 | SHAFTPTO | 1
18 | 1603 — 321 — 003 - 00 | COLLAR 1
20 | 1602 - 321 - 200 - 00 | CLUTCHCAM  ASSY il
21 | V704 - 140 — 025 — 00 | RING,SNAP,/25 C 1
22 | V607 - 110 - 620 - 60 | BEARNGRB/S206NR | 1| | L
23 | V654 - 422 - 272 - 60 | BEARNGNR/KT222726 | 1 | I
23| 1600 - 203 - 006 — 00 | BEARNG/NR | Jd wo-|
24 | VBOO - 110 - 630 — 40 | BEARINGRB/6304 gl O




FIG. 48

117

P.T.O. DRIVE SHAFT SYSTEM (HST)

12 /
,??
13
15
1603-321A
KEY PART CODE DESCRIPTION ary TYPE OF MODEL 11§ | & REMARKS
TU320 | TUR0F [c | L | P
1| 1602 =321 - 051 - 00 | SHAFT,PTO 1 o
""" | 1602 -321-051 - 10 | swarrero || ¢ | w0
2 | V600 - 110 - 630 - 40 | sEARNGRB 8304 | 1| * | N I
3| V600 - 110 — 620 — 40 | BEARINGRB, 6204 T S I
4| 1544 - 321 - 002 - 00 | coUPLNG | Sl
5 | 1603 - 321 ~051 - 00 | GEAR/18T 1
S B R I e e
7| 1603-321-052-00 | GEAR/28-19T T L I
8 | 1603 - 321 - 053 - 00 | BEARNGNR | 1 ] L
9 | 1568 -302 - 001 - 00 | BEARNGNR KT2532246 | 1] * | N
10 | 1602 =321 = 064 — 10 | COLLAR,/25X38X36 1.
11 | v600 - 110 - 630 - 40 | B2ARNGRB 6304 I G I
12 | 1603 - 322 - 051 ~ 00 | SHAFTPTO )
13 | V744 - 140 - 550 - 80 | SEALOIL/TC40558 i
12 | 1602 - 322 - 003 ~ 00 | SLEEVE/35X40X17 a7
15 | V600 — 110 — 620 — 70 | BEARING,RB,/6207 .
16 | 1603 -322 - 062 - 00 | GeAR 42T | ] * S
17 | 1603 - 322 - 053-00 | GEAR/43-33T R G
18 | 1603 - 321 - 053 - 00 | BEARNGNR | of ] S
19 | 1480 - 211 ~ 005 — 00 | coLLAR 25x38x2 | 1 * | 1t
20 | 1603 =322 - 003 — 00 | BEARING,RB 1
21 | 1602 - 205 - 056 - 00 | coLLtar 2oxasxe2 | 1| F A
22 | 1603 - 325 - 051 - 00 | X 1
23 | 1550 - 325 - 002 - 20 | FORKSHIFTPTO | R
23| 1550 - 325 - 002 - 30 | FORKSHFT.PTO | IR I




118

FIG. 48

P.T.O. DRIVE SHAFT SYSTEM (HST)

1603-3254
KEY PART CODE DESCRIPTION QTY TYPE OF MODEL Tl' 8 S REMARKS
TU320 |TU320F | c | L |P
24 | 1507 ~ 307 — 003 — 00 | SPRING,SHIFTER 1
25 | V682 - 200 -~ 001 - 00 | BALLSTEEL AT e
26 | V500 - 162 - 502 — 50 | PINSPLIT,/25%X25 i




FIG. 49

22A

P.T.O. LEVER SYSTEM

119

22
j
@#‘@ ©
e, 8 2 |
14 14 — 10 1
FOR H:'M 13-13A138 ] /M
g3
1616 A S
%y 6
%—10 |
10A 28
% %
21
27
11328
TYPE OF MODEL] | [C |G
KEY PART CODE DESCRIPTION O =20 Trumor | & | © 1B REMARKS
1 | 1602 - 326 — 200 — 00 | ARMSHIFT/PTO  COMP i
2 | V411 -260-014 - 00 | WASHERPL M14 i+ I N Y
3| 1 544 - 218 - 002 — 00 | PLATE | | L
4| v211-260-801-60 | BOLT.S/Mex1s6 [ £
s | '\7%"2”6 - 102 - 401 — 40 | O-RING /P14 -
6 | 1602 -~ 326 — 230 — 00 | ARM coMP I
T VsR0 140 50250 | ensmmomasw [0 0|
8 | V590 - 131 - 007 - 00 'ww'éé'/'i”éjk'fo” 1
9 | 1404 -502-013-00 BOLT/M8X25 N e
0 | V304 -260-008-00 | NUT/M8 |1 | N
11 | 1602 - 326 - 210 — 00 | ARM,PTO SET 1 e
1Al 1602 =326 - 210 - 40 | ARMPTO s A FE N
12 | 3640 -111-001-10 | 8 Ljéh){”ehé}dé """"""""""""""""""""""""" J ]
R B élév':"é'ébﬁdo' ,,,,, e T Foad
134 1602 - 326 - 580 - 10 | ARMPTO seT (IR B
133| 1602 - 326 ~ 580 ~ 30 | ARM/PTO SET 1 638
”METALTENéION ARM v/
| NIPPLE,GREASE/B — M6F o
:ﬁé% ........
1578 ~ 326 — 002 ~ 10 | PIN/16X129 628
17 | V704 ~ 140 - 016 — 00 | RING,SNAP/16 C -
18 | 1404 -502 -~ 013 - 00 | BOLT/M8x25 1| sl
19 | 1404 -502- 013 - 00 | BOLT/M8X25 1
20 | v304 - 260 - 008 - 00 | NUT/M 8 gl o
21 | 1603 ~ 326 - 220 - 10 | LEVERPTO | coMP 1|




120

F

G. 49

P.T.O. LEVER SYSTEM

22A
22
@J‘i‘ W
0l ‘ @)
| © 8 2 |
14 14 7% 10 1
_ l
FOR H'M 13'13A138B K > .
9 3 5 \
37-1-1A
1616 A S
18 6 2 |
19 NN
4 Py
S
Dy . / |
.- e—15
- —25 { Ve
\\
40-10
10A G
12
26
23
24 12
AR L t
v 11A
27
1603-3267
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL + 8 S REMARKS
TU320 |TU320F [ | C | P
22 | 1603 -~ 326 - 520 — 20 | LEVERPTO COMP (/I
LEVER/PTO coMP 1 Mo 828
SPRING,PRESSURE, 32 1
1
25 | VB80 ~- 140 - 502 — 50 | PIN,SPRING,/5X25 W 11
2% | 1544 — 219 — 005 — 00 | KNOB,LEVER/12 1| .
27 | 1544 — 218 — 005 — 00 | TUBE/60 1 * *
28 | 1603 — 326 - 001 — 10 | ROD/470 11 *
29 | V411 — 260 — 008 — 00 | WASHERPL/MS 2l F
30 | VBOO — 162 — 502 — 00 | PIN,SPLIT/2.5X20 _ 2l *
31 1 V411 - 260 - 012 — 00 | WASHER /M12 1




FIG. 50

FOR 41-42-51-+52

19 !

FOR 61-62

REAR HITCH SYSTEM

FOR 21-22

121

N
KEY PART CODE DESCRIPTION TYPE OF WODEL REMARKS
TU320 | TU320F
1 | 1603 - 335~ 220 — 00 | PLATE COMP
""" 2 | v304-260-012-00 | NUTMi2 | 4 | S
3| V401 - 1680 -012 - 00 | WASHERSPMI2 | 4 | L
””” 4] 1603 - 335 - 230 - 00 | STAv.PLATE  comp | 1| -
""" 5 | 1603 - 335 - 002 — 00 | BRACKET
6 | V201 - 361 - 203 — 00 | BOLT/M12X30
e L e -
e B o e o -

1431 - 566 - 001 - 00

PIN,~19X220

1514 - 248 - 002 - 00

PIN/19X172

1421 - 502 — 002 — 00

V211 -360-801-60

BOLT,SP,/MBX16

V201 - 261 -202-00

BOLT./M12X20

NUT,/M12

V411 - 260 - 006 - 00

WASHER,SP,/M12

WASHER,/MB

& i
P W
% *
........
X 1 X
e
e .




122

Fl

FOR 41-42-51:+5

G. 50

2

FOR 6162

REAR HITCH SYSTEM

FOR 21-22

1603-335
KEY PART CODE DESCRIPTION aTY TYPE OF MODE. * | & | ] REMARKS
TU320 [TU320F [ | L | P
24 | 1603 — 335 - 211 — 00 | COVERSEALED I
95 | V211 — 360 - 801 — 60 | BOLT.SP MBX'8 J4 | LI T N I
%6 | 1603 - 335 - 250 — 00 | HITCHILREAR 60 comP | 1] * | S
O B S S —
T Us0a — 200 575 00 | nor e e
29 | V401 ~ 160 - 012 — 00 | WASHER,SP,/M12 g




FIG. 51

47
44 45146

46 36

42-—é

FRAME SYSTEM

123

1605401
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL 1[' Cc) S REMARKS
TU320 | TU320F |Cc | L | P
1| 1603 - 401 - 210 - 10 | FLAME comP 1 1
"""" 1A| 1603 - 401 - 210 - 20 | FLAME come | 1] =
2| 1603401 -510- 10 | FLAVEHST  comp | A I
. ""ivé'bré”””'4'1}70”1'”:'5”1”O:”.V?'_'dm v e e e
“ 1 roos 201 001 o0 lmremnees 1 I e
4 | V401 = 160 — 018 — 00 | WASHERSP./MI18 2l '
5| 1602 - 401 - 002 - 00 | BOLTSM/MIBX40 | 2| ¢ A
ETvasT T ee L eie b'd""'w}&éﬁ'é%{é;/r\)ﬁé """"""""""""""""""" o N e
7| V304 -260-016 =00 | NUT/MIS B A
i a7 01 018 o | p ey 4
9 | 1688 — 401 ~ 230 - 00 | BRACKETFLH COMP 1.
10 | 1588 - 401 - 240 - 00 | BRACKETFRH  COWP T
11| V203 - 4581 - 002 - 5OWBOLT/M10X25 - I L
T oaar ._..,,.5_6 _______ .(.)_,1_.6 ,,,,, R 1 T —
s T T
14 | 156756 — 401 - 280 ~ 00 | BRACKET,RRH COMP 1.
'§5""'v3o4 260 "Owo 00 |~nT VI L
16 V4O 60 OTO OOHMWASHERSP/MTO 4 * L
a7 ”1544 401 = 001 - 00 | GUMMOUNT | Y
18 | 1575 - 401 - 330 - 00 | PLATESTOPPER COMP 2
19 | 1575 - 401 — 320 — 00 | PLATESTOPPER COMP- 1.
20 | 1575 -~ 401 — 340 - 00 | PLATESTOPPER COMP g f L
21 | v334-260-012-00 | NUTMI2 | I
T e R e —
23 | v201 - 361 - 002 - 50 | BOLTmi0X25 | I S




124

FIG. 51 FRAME SYSTEM

47

1603-401

TYPE OF MODEL
TU320 | TU320F
24 { V201 — 361 -~ 003 — 00 | BOLT,/M10X30 ; '
V304 - 260 -010-00 | NOUT | g

26 | V401 ~ 160 - 010 — 00 | WASHER,SP/M10

27 | 1432 - 616 - 002 ~ 00 | RUBBER,CUSHION

REMARKS

0-—
afeYe!
P

KEY - PART CODE ~ DESCRIPTION aTy

28 \/“7-6'2”—'1"56-— OO'O”— OO NlPPLE,GRE'ASE/B—Mé'#W' - 3
29 | 1427 - 621 - 012 — 00 | GROMMET 1

30 | 1603 - 401 — 001 — 00 | BUMPER 1|
31 | V201 — 261 — 202 — 50 | BOLT./M12X25

4
"3 [ V201 - 261 - 203 - 00 | BOLT.M12x30 ' 14
4

33 | V401 — 180 — 012 — 00 | WASHER.SP.,/M12
34 | 1579 - 401 — 272 — 10 | HOLDERENGINE 1

3B | V211 - 261 -002 - 00 | BOLT,SEMS./M10X20 1

36 | 1575 - 401 — 290 — 10 | STAY,ENGINE coMP 1

37 | 1600 — 401 — 270 ~ 10 | STAY.ENGINE CoM :

38 | 1575 - 401 — 005 — 00 | INSULATOR !
39 | 1575 — 401 -~ 003 — 00 | BOLT./08X46 1

A0 | V720 - 112 - 401 — 20 | O-RING/P12 - 1

NUT, /M8 1

PIN,SPLIT,72 X15 1

NUT/M 8
46 | V411 - 260 — 008 — 00 | WASHER,PL/M8 1 78

46A| 1488 — 607 — 003 — 00 | WASHER /9X40X3 ' 1
A7 | VAOT — 180 - 008 — 00 | WASHERSP./M 8 | | J




125

FRAME SYSTEM

FIG. 51

1603-401
KEY PART CODE DESCRIPTION QTy TYPE OF MODEL T 8 S REMARKS
T
~OPE &9 t TU320 | TU320F | ¢ | L | P
WASHER,/9X40X3 1.

1488 - 607 - 003 - 00




126

Fl

G. b2

FRAME SYSTEM (BE)

o—21

1503-4010
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL | 5 2 REMARKS
TU320 |TUS20F |c | L |P
1| 1603401 - 700 - 10 | FLAMEB COMP 1
T B
O B B
5 [ 1602 - 401 — 002 — 00 | BOLT,SM,/M16X40 7
6 § V401 — 160 -~ 016 — 00 | WASHER,SP,/M16 4
o sos 200 01 00 v )
8| 1427 -201-016 - 00 | CAPBLANK, MI2 8l
9 | 1588401 - 230 - 00 | BRACKETFLH  COMP 1
10 | 1588 ~ 401 - 240 - 00 | BRACKETARH coMP o
11 | V203 ~ 461 —~ 002 — 50 | BOLT/M10X25 4
12 | V401 - 160-010 - 00 | wASHERSPMIO | 4 S I
13 | 1576 - 401 ~ 270 — 00 | BRACKETRLH comp | 1| | S
14 | 1575 - 401 - 280 — 00 | BRACKETRRH cOMP | AR Y
e , I e —
16 | V401 — 160 — 010 — 00 | WASHERSP,/M10 4
17 | 1544401 - 001 - 00 | GUMMOUNT 4
18 | 1575 — 401 — 330 — 00 | PLATESTOPPER COMP 2l
19 | 1575 - 401 - 320 — 00 | PLATESTOPPER COMP | 1|
20 | 1575401 - 340 — 00 | PLATESTOPPER COMP N A
21 | V334 -260-012-00 | NUT/M12 4
22 | V401 - 160 -012 - 00 | wasHERSP M12 V. S I I
o Tva01 Z 361~ 002 — 50 Botromionas T i U e B
“o4 | v201 -361 - 003 -00 | BOLT MIOX30 | A LI
O R e -




Fl

G. b2

FRAME SYSTEM (BE)

A o—21
Ny

1605 4018
KEY PART CODE DESCRIPTION ary ot OF WODELI 1 § | B REMARKS
TU320 |TU320F | Cc | L | P
26 | V401 — 160 — 010 — 00 | WASHERSP,/M10 8
27 | 1432 -616 - 002 - 00 | RUBBERCUSHION | 3
28 | V762 - 150 - 000 — 00 | NIPPLEGREASE/B-MeF <
29 | 1427-621-012- 00 | GROMMET |
P e
31 | V201 - 261 - 202 - 50 | BOLT,/M12X25 4
32 | V201 -261-203-0C | BOLT MI2x30 i L
33 | V401 - 160 -012 - 0C | wasHersPoMI2 | 4 S
N 34 """" T 579 _401_272_10 """ H OLDERENGINE """"""""""""""""""""" 1 I 2 I
35 | v211-261-002-00 | BOLTSEMS MIOX20 | 1] | G Y
36 | 1575~ 401 — 290 — 10 | STAY,ENGINE COMP 1
37 | 1600 - 401 — 270 — 10 | SYAVENGINE coMp b
38 | 1575- 401 - 005 - 00 | NSULATOR a1
39 | 1575 - 401 - 003 - 00 | BOLT/08X46 B
e S e
41 | V411 =260 -012 - 00 | WASHER /M12 1
45 | V304 - 260 - 008 — 00 | NUT/M 8 1|
46 | 1488 - 607 — 003 — 00 | WASHER/9X40X3 1
S Y -
e e B -
e o S e




128

FIG. 53

L 2
~

l

47 34A34—2

1, 44

™~

FRONT AXLE SYSTEM (T60)

2%26
N 28
@1

15854023
TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION T | 5| 9 [B REMARKS
1 | 1550 - 402 - 200 — 00 | AXLE,FRONT ASSY
2 | 1411 -401 - 001 - 00 | BusH 2sx29x30 | 4 | | |
3| 1412 - 401 - 004 BUsH 252090 |2 | 1T
; T e e e
: e ! B e e o
6 METAL,PIVOT /R I
e
Rt R S R
9| V401 - 160 - 012 - 00 | WASHERSP,/M12 oy
T e e B b
11 | V401 - 160 — 016 — 00 | WASHER,SP,/M16 2l *
12 | V520 - 101 - 001 — 60 | PINST/A BV
e B B KRS R
14 | 1444 - 402 - 004 - 00 | coLLARPNVOT | o *
15 | V720 - 102 - 402 - 10 | 0-RING,P21 | 7] S R
16 | V327 — 261 - 220 - 00 | NUT,/M20X1.5 I
17 | V411 - 260 - 020 - 00 | IR
18 | V500 - 164 - 004 - 00 |
19 | V761 - 150 - 000 - 00 | g
20 | 1444 - 404 - 200 - 00 | SPINDLEKNUCKLE COMP B Y
21 | 1412~ 411 -001 - 00 | BOSSF WHEEL 2l ¢
e e e o [ R S O e
T e R
R e e B e R e
25 | 1414 — 403 - 004 — 00 | BEARINGTB/27TAGEDT B/ e




FIG. 53

% F56-
50 519 47
49 k 45

|
Q 4!8
16 @

24

7

(.J“}

47 34a34~
4, 44

FRONT AXLE SYSTEM (T60)
3233

29
| 26
e | Ti:
53
52

N

1550-403
KEY PART CODE DESCRIPTION ary TYPE OF WODEL 1|' 8 S REMARKS
TU320 [TU320F ¢ | L |P
26 | 1411 - 411 - 002 ~ 00 | CAPWHEEL 2 7
27 | v200 - 260 - 601 ~ 20 | BOLT M &X12 | I R A
e s e o B
29 | 1411 -411-003-00 | PACKNG ol
30 | 1407 - 403 — 002 — 00 | SEALWATER [
31 | V744 - 134 — 480 - 80 | SEALOIL/TC34488 2l *f
e e 0s o0l e e e
33 | V327 - 262 - 112 ~ 00 | NUTCASTTLE,/M12X1.25 B
34 | v500 - 153 -002 - 50 | PINSPLIT/3 X25 B/
TN B T R e
35 | 1444 — 404 - 001 ~ 00 | SEALOIL 2 *
% | 1550 - 403 - 001 - 00 | ARMDRAG,L | 1| * | |
37 | 1550 - 403 - 002 - 00 | ARMORAG,R 1 | | | |
38 | 1326 - 708 - 005 - 00 | KEV.ROTARY TOP sHAET | o * | | | | |
I T e e L e
40 | 1421 - 403 - 008 — 00 | WASHER,/13X35X5 v/
e S B R e
42 | 1421 -951 -006-00 | SHMA/QS RV
43 | 1421 - 951 - 007 - 00 | SHMA/1.0 RV
44 | 1550 - 403 - 210 - 00 | ENDTEE ROD L ASSY | ol
45 | 1550 - 403 — 220 — 00 | END,TIE ROD,R ASSY 2 F
"4 | 1550 - 403 - 201 - 00 | RODTIE . JA T T
B e o B
48 | 1550 - 403 - 203 - 00 | NUT/MI7 o
49 | V328 -262-112-00 | NUT/MI2X1.25 I




130

1550-403

FIG. 53

41

@

40—

39—&

FRONT AXLE SYSTEM (T60)

) 1-56-47
50 519

49| \

37&{{

KEY

PART CODE

TYPE OF MODEL
TU320 | TU320F

~—o0
TIO

DESCRIPTION ary REMARKS

V500 - 163 - 002 - 00

V401 - 160-012 - 00

V201 - 261 - 202 - 50 |
V401 - 1680 —~ 012 — 00

PIN,SPLIT.”3 X20
WASHER,SP/M12
BOLT/M12X25

L oo oo s s

WASHER,SP/M12




1603-406

FIG.

54 STEERING WHEEL SYSTEM

131

KEY

PART CODE

TYPE OF MODEL

TU320

TU320F

OO

VIO

REMARKS

2142 -331-210-00

V411 -260-010-00

WASHER,/M10

1600 - 406 - 001 - 00

SHAFT,STEERING

SHAFT,STEERING ASSY

YOKE

1429 — 406 — 205 - 00
1432 - 406 - 007 - 00

15 | V211 - 260 — 802 ~ 00 | BOLT,S,/M8X20 4
16 | 1600 — 406 - 002 - 00 | COLLAR 1.
17 | V600 - 130 - 600 — 30 | BEARNGRB 1|
18 | V704 - 140 ~ 017 - 00 | RINGSNAP/17 C ' 1|
13 | V705 - 140 - 035 - 00 | RANGCRCLP 1
20 | 1575 — 406 — 230 — 00 | BRACKET COMP 1
S R
BALL CAP coMP 1
o e e

BOLT,SP/M8X16




FIG.

54

STEERING WHEEL SYSTEM

1603-405
KEY PART CODE DESCRIPTION ary TYPE OF MODEL} -1 S | 5 REMARKS
TU320 |TU320F |c | L | P
25 | 1544 — 406 — 002 — 00 | CASEBEVEL L 11
26 | 1544 — 406 — 003 — 00 | CASEBEVEL R gl L I
27 | V720 - 102 - 401 - 80 | 0-RINGP18 NI
28 | 1550 - 406 — 004 - 00 | SEALOIL T
29 | V201 - 260 — 804 - 50 | BOLT/M 8x45 3
30 | V201 - 260 - 807 — 00 | BOLT/M 8X70 -
31 | V411 - 260 - 008 - 00 | wASHERPL/ME | L S
'3 | v304-260-008-00 | nUTME | 1N A
33 | V401 — 160 — 008 — 00 | wAsHERSP M 8 | N Lo
34 | V211 -~ 560 — 802 - 50 | BOLTSEMS,/M8X25 7T | L
35 | V201 - 360 - 803 - 50 | BOLT -
36 | V401 - 160 - 008 — 00 | WASHERSP/M 8 o
37 | 4101 - 102 ~ 038 — 00 | WASHER,/24X9X32 o f N I
38 | 1550 — 406 - 220 - 10 | GEARBEVEL/14 |
139 | 1544 — 406 — 005 — 00 | GEARBEVEL/16 e
40 | 1600 — 406 — 003 — 00 | PLATE 1
41 | 1544 - 406 - 007 ~ 00 | COLLARTHRUST. 8 g £
42 | V653 - 418 - 241 -20 | NeeDLE | i * | I
43 | 1600 - 406 - 070 - 00 | COUPLING /16x24x56 | 1| | O
44 | 1603 - 406 - 700 ~ 10 | SHAFT.STEERING/BASSY | 1] | S
45 | 1600 ~ 406 - 071 ~ 00 | GEAR/14T i




133

FIG. 55 STEERING CASE SYSTEM

20---FOR THES61

1552-407

TYPE OF MODEL
TU320 | TU320F

KEY PART CODE DESCRIPTION Ty REMARKS

O-1—
infeYe!
TIO

1 1544 — 407 - 260 — 00 | STEERING ASSY ]

1644 = 407 — 270 — 00 | NUTBALL ASSY

3 | 1544 - 407 - 261 - 00 | SHAFT.CENTER

1544 — 407 — 280 — 00 | COVERSIDE ASSY Rl
1429 ~ 406 — 207 — 00 | SEALQIL :

7 1429 — 406 — 208 ~ 00 | PACKING,SIDE COVER 1

8 | 1429 - 406 - 209 - 00 | SHIMCOVER SET !
9 | 1429 - 406 — 211 - 00 | SCREW,ADY 1

15 | V332 — 460 - 020 - 00 | NUT/M20 7T | 1
168 | V401 ~ 160 — 008 — 00 | WASHERSP/M 8 7 ;

17 | V401 - 160 - 020 - 00 | WASHERSP,/M20 1
18 | 1429 — 406 - 216 - 00 | O-RING 1
19 | 1429 — 406 - 202 - 00 | PLUG/PT1,/4 ]

20 | 1552 — 407 — 201 - 00 | ARM.PITMAN i
21 1580 — 407 — 201 — 00 | ARM,PITMAN 1

4
NUT/M10 4




134
FIG. 55 STEERING CASE SYSTEM

20---FOR THES1

©—23
&—24-25
1652-407
KEY PART CODE DESCRIPTIO aty TYPE OF MODEL 11' 8 S REMARKS
ION TU320 [TUS20F |Cc | L | P
T

26 | V252 - 341 - 003 — 20 | BOLT/M10X32 ¥




FIG. 56

31
5l—@
40—

-

-32
&

34

3~&

POWER STEERING ASSY (U)

135

1590-408
KEY PART CODE DESCRIPTION qry L7E OF MODEL |0 & 1 2 REMARKS
TU320 | Tu320F [ | L | P
1| 1588 ~ 408 ~ 210 ~ 00 | STEERING,POWER ASSY 1 o
1A 588 408— 210 - 10 | STEERING, POWER ASSY 1 1024-
2 550 408 230 """" OO VCASE GEAR ASSY 1' '
"3 | 1550 - 408 - 232 - 00 | BEARNGNR i|
4 | 1550 - 408 - 233 — 00 | PACKINGU g
5 | 1550 — 408 — 234 - 00 | SEALOIL 1 i
6 | 15650 — 408 — 235 - 00 | f AN R
7] 1550 - 408 - 256 """ 00 |o-rRne | S e
8| 1550 - 408 — 300 - 00 | NUTBALL ASSY B .
9 | 1550 - 408 - 301 - 00 | SEALSLIPPER B
10 | 1550 -~ 408 — 302 - 00 | 0-RING 1
11 | 1550 - 408 — 310 - 00 | COVERFRONT ASSY il
2 mééom 408 32 """ 00 | B BEAR[NG NR I
13 | 1550 - 408 ~ 235 - 00 | RING 1l
14 | 1550 - 408 - 236 - 00 | O-RNG g
15 | 1650 - 408 - 313 - 00 | 0-RING 1
16 550 408 320 - O"."HOUSING VALVE V ASSY ] ............. L
17 | 1550 - 408 - 321 - 00 o AN I
18 | 1550 - 408 - 322 - 00 | PISTON o
19 | 1550 - 408 — 323 - 00 | SPRNGCOIL ol
20 | 15650 - 408 - 324 - 00 | O~RING 1
21 | 1513 - 408 - 21 7—OOMPOPPET 1|
24 | 1550 - 408 - 326 — 00 | NUT T L




136

FIG. 56

POWER STEERING ASSY (U)

ts00-48
KEY PART CODE DESCRIPTION Ty [LVE OF MODEL |0\ &1 8 REMARKS
TU320 | TUS20F |c | L | P
25 | 1550 — 408 — 327 — 00 | SPRING,COIL 2
26 | 1588 - 408 — 230 — 00 | COVERSIDE ASSY 1 L
T s e —
28 | 15850 - 408-333-00 | 0~RNG | 1| ]
R 2 e —
30 | 1650 — 408 — 236 — 00 | O~ RING 1
31 | 1550 - 408 — 340 - 00 | COVERREAR ASSY | | | L
32 | 1550 - 408 ~ 342 - 00 | BEARNGNR R A e
e R (1 AR S A -
34 | 1550 — 408 — 344 - 00 | RNGSNAP 1
35 | 15650 ~ 408 ~ 350 — 00 | SHAFT,SECTOR ASSY 1
36 | 1550 - 408 — 352 — 00 | SCREW,ADJUST o L N
37 | 1550 - 408 - 353 — 00 | ADUUSTER | 1| I
O 1 -
"33 | 1850 - 408 - 212 - 00 | BOLT N LI I
40 | V40T = 160 - 010 — 00 | WASHERSP,/M10 7
e b U i
e B T S -
O L N & A
44 | 1550 - 408 - 214 - 00 | COLLAR 2
45 | 1444 - 408 - 325 — 00 | COLLAR 1
............... e i S -
4 | 1500 - 408 — 218 - 00 | NUT ] 4 I




137

FIG. 56 POWER STEERING ASSY (U)

1590-408
KEY PART CODE DESCRIPTION QTy TYPE OF MODEL IT CC) S REMARKS
TU320 | TU320F | ¢ P

426-

—

A9A | 1444 — 408 — 323 — 00 | NUT,SEAL

53 | V251 — 341 — 002 — 00 | BOLT,/M10X20

4
54 | V401 - 160 - 010 — 00 | WASHERSP,/M10 4
4

55 | V304 - 460 - 010 — 00 | NUT/M10 #
56 | 7963 - 201 — 003 ~ 00 | PIN.KNOK 2 e
56A| 1576 ~ 408 — 0CG3 — 00 | PIN,KNOK 2 426-




138

FIG. 57

STEERING CASE

22

SYSTEM (U)
e——20
|

|

N
A

o——721

‘ ';: 3

1590-408
KEY PART CODE DESCRIPTION Qry TYPE OF WODEL ':‘ (C) g REMARKS
TU320 | TU320F |Cc | L | P
1 | K135 - 020 — 000 - 00 | PUMP,GEAR ASSY 1
o A e s
3 |v744-114-280-70 | seALor | 1| S
4 |Vv721-113-105-00 | O-RNG Hse0 G50 | 1| | e
5 | v720-112-402-20 |o-RNGP22 | 4 L
6 | V720 -111 =800~ 60 | O—RING P8 HS90 1 i
7 | K135 - 002 — 009 - 00 | BOLT /M8x2s nto | I S I
T8 V401 - 170 - 008 - 00 | wasHERSPoME | ol I Y
9 | 1404 - 503 - 006 - 00 | PACKINGOIL PUMP 1l
10 | 1588 - 408 - 240 - 10 | TANKOIL comp il
11 | 1488 — 408 — 330 - 10 | FILTERSUCTION ASSY 1 s
11A| 1564 - 407 — 220 ~ 00 | FILTERSUCTION ASSY | 1 =
12 [vi20-102-401-20|0-mRNG P12 R S
13 |v720-103-503-10 | 0-mNG P81 | 1 ] L .
14 | v730-103-703-10 | RNGoPRT | | G e
15 | 1444 — 408 — 005 ~ 10 | GAUGE,LEVEL /POWER ST 1
R
e bt 1}6 ,,,,,,,,,,,,,
BOLT,SP,/M6EX16 1 17
e -
PIPE,OIL COMP 1
T R T —
S T . e (5
HosgolL AssY gl S
e B R e e ——




FIG. 57

139

STERING CASE SYSTEN (U)

1550-408
KEY PART CODE DESCRIPTION ary TYPE OF WODEL 1§ | 8 REMARKS
TU320 | TU320F ¢ | L | P

24 | JOB1 — 114 — 024 — 00 | CLAMP,WORM,/14 - 24 2

PIPE,QOIL COMP T
L s R
28 | 1588 - 408 — 002 - OC | HOSEOLL 1
29 | V210 - 260 - 602 — 50 | BOLT,S/M6X25
30 | v720-112-402-00 | 0-RNGP20 | 1 | |

JOB1 - 116 - 025 - 00

1588 — 408 - 290 - 00




140

1603-431

FIG. 58

13A

e

DRIVE SHAFT SYSTEM
Py

1-
2°2A-2B-2¢C

1A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aTY

TU320

TU320F

O~

—o0n

TIooO

REMARKS

1603 - 431 - 001 - 00

1600 — 431 — 001 - 00

1600 — 431 - 230 - 00

1603 - 431 - 051 - 00 |

SHAFT,DRIVE
SHAFT,DRIVE

SHAFT,DRIVE, /703 COMP

SHAFT,DRIVE /A

SHAFT,DRIVE /FRONT

1~

1427 - 431 - 220 - 00

1427 - 431 - 220 - 00

1427 - 431 - 011 - 00

SHAFT,DRIVE

SHAFT,DRIVE /651 COMP

1427 - 431 - 011
1427 - 431 - 008 - 00

1427 - 433 -201 - 00

V705 - 140 - 020 — 00 |
V705 — 140 — 020 - 00

JOINT,CROSS
JOINT,CROSS

RING,SNAP, 20 C

1427 - 431 -210-00

JOINT ASSY
YOKE,S

JOINT,CROSS

EB

11 -260-802-00

1600 — 431 ~ 002 ~ 00

RING,SNAP,/20 C 4
PIN,SPRING./6 X32 W 3
3 *

BUSH.”20X38X26




FIG. 58

DRIVE

SHAFT SYSTEM

141

1603-431
KEY PART CODE DESCRIPTION QTyY TYPE OF MODEL ":' 8 (FSR REMARKS
TU320 |TU320F | Cc | L | P
16 | V742 — 120 - 320 — 50 | SEALOILVC20325 1
]

20 1600 — 431 — 002 — 00 | BUSH,720X38X26 1
21 | V411 - 260 - 004 ~ 00 | WASHERPL /M4 1
22 | 1600 - 431 - 003 ~ 00 | SCREW,TAPPNG ol S
23 | 1603 - 431 - 200 — 00 | CASEJONT ~ COmP ] S
24 | V201 - 260 - 803 - 00 | BOLTM 8X30 B S
2 x




142

FIG. 59

BEVEL CASE SYSTEM

1550-422
KEY PART CODE DESCRIPTION oty (e OF WODEL |1 | &1 &8 REMARKS
TU320 [TUS20F | ¢ | C | P
1 | 15650 — 432 - 200 — 00 | PINION,VEVEL ~ SET 1
"2 | 1550 - 432 -001 - 20 | cAsevevek | ] EE I
3| V744 - 120 -350 - 80 | SEALOIL/TC20388 | e
3| V744 -120-350-70 | seALOL IR me e
e e L A
5 | 1444 — 411 — 008 - 00 | COLLAR 48X56X4 1
e B I R e
7| 1444-411-011-00| M8 T=01 | P s
8 | 1444 -411-012-00|sim © | 3 | L
9 | 1444 -411-013-00 | saMD T=01 | 2 S
10 | 1444 - 411014 - 00 | NUT.LOCK 1
e e I R O
12 | 1444 - 411 - 003 - 00 | METALDIFFERENTIAL 2|
13 [ 1444411 -004-00 | sHM (A e
B TS o ac DS o T
15 | V201 - 260 - 802 - 00 | BOLT/M 8X20 8
WASHERSEoM B8 | 8 L
CnSEERONT DIFF e e
SH“AFT,DIFF. PH’;I ---------
19 | 1560 — 432 - 002 - 30 | PNION.BEVEL/1T )
20 | 1427 - 301 — 005 — 00 | COLLARPINION THRUST 2
e T T I -
22 | 1427 - 432 - 005 - 00 | COLLARTHRUST 2
23 | V401 - 160 - 008 — 00 | wASHERSP M 8 | il L R Y
24 | 1550 — 432 - 004 - 00 | PINST As8X28 |




143
FIG. 59 BEVEL CASE SYSTEM

1550-432
KEY PART CODE DESCRIPTION aty TYPE OF MODEL] 1} 8 18 REMARKS
TU320 [TU20F |C | L |P
25 | 1650 — 432 — 003 ~ 00 | PIN,ST A/8X14 1 '
%6 | 1544 — 304 - 006 - 10 | BOLTM&x2s S A e
27 | V60O - 110 - 600 - 80 | BEARNGARB/S5008 B




144

FIG. 60

FRONT AXLE

SYSTEM

24, 25, 26 EXCEPT 61, 62, G TYPE
150343
KEY PART CODE DESCRIPTION a1y P OF MODEL 11§ |5 REMARKS
TU320 | TUS20F | | L | P

1 | 15850 — 433 ~ 200 — 10 | HOUSING,AXLE ~ COMP 1

2 | V521 - 101 ~002-00 | PNST B/TOX20 o U

3 | 1444 - 412 - 001 — 00 | PLUGBREATHER | 1 | N
a8 433001 00 mirern e e —
5 | V401 - 160 - 010 - 00 | WASHERSP/M10 g ]

6 | V304 -260-010-00 | NUT 8
7 11803 -433-210-00 | METALPNVOT FRONTSET | 1| | S e

8 | 1550 -433-212 - 00 | Busn 7oxrsxes | 1| | £

9 | V742 -170-950 - 70 | SEALOIL 1 e Y
10 -------- 1 550—433—220 - 00 METAL,P]VOT)R

11 | 1550 — 433 = 222 - 00 | BUSH./70X75X30 1 *
12 |v720-105-707-00 |0-RNG || | A
3T aes T At L oos — o0 IxChne T T e
e e I -

15 | V201 - 481 - 204 — 00 | BOLT./M12X40 4

16 | V401 — 160 -~ 012 ~ 00 | WASHERSP,/M12 4
17 | v201 - 361 - 403 - 50 | soLT miaxss | 2 i
18 | V40T - 160 - 014 — 00 | WASHERSP M14 | oA | A
19 | w201 - 461 - 205 - 50 | soLTmi2xss | i | S
20 | V305-280-012-00 | NUT M2 il G

21 | 1550 — 433 = 004 ~ 00 | COLLAR,THRUST57X69X5 1
s 1ee 190 60 | eenonvemmme P —
23 | V763 - 150 — 000 - 00 | NIPPLEGREASE/PT1,8 2| A I
T . e —
25 """" 1518—306—200~OO CAPOILASSY e 1 """""""""" ¥




145

FIG. 60 FRONT AXLE SYSTEM

N )
) S
23 g 24, 25, 26+ EXCEPT 61, 62, G TYPE
333333333
KEY PART CODE DESCRIPTION Ty TYPE OF MODEL + 8 S REMARKS
, TU320 | TU320F [C | L |P
26 | 1618 ~ 306 — 203 — 00 | PACKING 1




146

28--FOR G- U15,61,62

FRONT GEAR CASE SYSTEM (1)

20~26... EXCEPT 61-62-G TYPE
1550-434
KEY PART CODE DESCRIPTION oy Pt UF_MUDEL 716 |3 REMARKS
TU320 | TU320F [C | L |P

1| 1421 — 433 - 001 — 30 | CASEFINAL/A 2 ,12411;

1A| 1603 = 434 — 003 — 00 | CASEFINAL 2 1248-

2 | 1444 -413-002 ~ 10 | GearBEVEL/TET | A S
3| V600 -110-620-70 | BEARNGRB,/6207 o S
e80T a55 001 30 enasr T Ty N

5 | V201 - 361 — 002 — 50 | BOLT/M10X25 12 9%

S5A| V201 — 461 — 002 — 50 | BOLT./M10X25 12 1297-

"6 | V401 - 160 - 010 - 00 | wAsHeRSP MO |12 | <1 | |
7| 1421 -433-004-00 | PNKNOCK RV
8 | 1444 - 413-004 - 10 | GEARBEVEL /17T | 2| Y

9 | V60O — 110 — 601 — 00 | BEARING,RB,6010 2
10 | 1444 - 413 - 005 - 10 | SHAFTCOUNTER | o | LN I

11| v704 - 140 - 025 - 00 | RNG.SNAP 25 ¢ | o | S
12 | 1421 - 433-009 - 10 | coveRBEARNG rE S
13 | V211 - 260 - 802 — 50 | 20LTS MEX25 1 P

138 | V211 — 260 - 802 — 00 | BOLT,S/M8X20 12 61-

14 | 1444 - 413210 - 30 | CASEFINAL B LH ASSY Al i

14A] 1533413 -200 - 00 | CASEFINAL B/LH ASSY 1| L

15 | 1421 - 433-014 - 10 | BusH/soxs8x30 | 1| | Y

16 | 1444 — 413 - 240 — 00 | CASEFINALB assy | 1| =
16A| 1533 = 413 = 210 — 00 | CASEFINAL B/RH ASSY 1 61-

17 | 1421 -433-014- 10 | BUSHsOXS8X30 1 U

18 | V610 - 115110 - 60 | BEARNGTB/51106 o *

19 | 1488 -413-023-10 | seaLOL 2|

T e R e —




FIG. 61

147

FRONT GEAR CASE SYSTEM (1)

£ S

28---FOR G - U15,61,62

20~26... EXCEPT 61:62+-G TYPE
-1
KEY PART CODE DESCRIPTION ary e OF WODEL_ 11 61 % REMARKS
TU320 | TU320F ¢ | L | P '
21 | 1603 - 145 - 005 ~ 10 | PLATE,STOPPER/RH 1
22 [ 1603 - 434-002-00 | BOLT | 4 0 1
23 | V401 - 160-010~00 | wasHersP M0 | 4 000
24 | V201 - 361 -204-00 | BOLT/Mi2x40 | 7 I A
25 | V304 -460-012-00 | NUTMIZ | 7 I R I
26 | V201 - 361 — 002 - 50 | BOLT/MI0X25 8 199
To8A| V201 - 461 - 002 — 50 | BOLT MIOX2S | 12 IEvEIES I
27 | V401 - 160 - 010 - 00 | wASHERSPAMTO | 3 R A
28 | 1603 - 434-001-00 | swaFT | 7/ A Y




148

FIG. 62 FRONT GEAR CASE SYSTEM (2)

41,43,44,45---FOR G

1603-434
KEY PART CODE DESCRIPTION ary | IPE OF MODEL 01 & 12 REMARKS
TU320 | TUS20F | C P

1 | 1603 — 434 — 200 — 00 | ARM,KNUCKLE/LH  SET 1

"2 | 1421 -433-016 - 10 | BUSH30x34x20 | s
3| 1803 - 434 - 220 - 00 | ARMKNUCKLE/LH  seT | 1| | G Y

"4 | 1421 -433-016 - 10 | BUSH 3ox34x20 | 1| | G I
5 | 15650 — 434 — 200 — 00 | ARMDRAG/L comp I S
6 | 1421 — 433 - 016 — 10 | BUSH,/30X34X20 1

7| 1550 - 434 - 210 - 00 | ARMDRAG/R  cOMP Bt L

8 | 1421 -433-016 - 10 | BUSH,/30x34x20
9 | V763 - 150 — 000 ~ 00 | NIPPLEGREASEPTI/8 o L

10 | V781 - 150 — 000 — 00 | NIPPLEGREASE - 2 L
11 | 1421 ~ 433 = 031 — 00 | SEALOIL/0S30374 2

12 1421 951 008 - 00 | sums 08 ol SO
13 | 1421 -951-009-00 | s4mB/ 10 | o L
14 | V201 — 361 - 002 - 50 | BOLTMIOX25 | 8 | L
15 | V401 — 160 - 010 — 00 | wasHerSP/MIO | g | G N
16 | V520 - 101 — 002 ~ 20 | PIN,ST,/10x22 2

17 | 1444 -413-013- 10 | ctArgEvEL 16T ol L

| 18 | V60O - 110 — 620 - 50 | BEARINGRB/6205 K *

19 | V705 - 140 - 052 — 00 | RINGSNAP,/52 C 2 I

20 | 3625 -701 - 003 - 00 | CAPBLANK/S2 - | 2| S
21 | 1444 - 413 - 014 — 20 | SHAFTWHEEL 2 552
21A] 1504 — 413 ~ 002 — 00 | SHAFT,WHEEL 2 593

22 | 1444 -413-015- 10 | GeamBEVEL (46 | o .
22A| 1504 - 413 — 003 — 00 | GEARBEVEL/44 2 593

23 | 1504 - 413 - 001 - 00 | RNGSTOP Ve St




FIG. 62

149

FRONT GEAR CASE SYSTEM (2)

41,43,44,45--FOR G - U15,61,62
1550 13
KEY PART CODE DESCRIPTION ary | 7E OF MODEL) J 1 &1 8 REMARKS
TU320 | TU320F [ | L | P

23A| 1560 — 434 — 009 ~ 40 | RING 2 o
23| 1560 - 434 - 017-00 | RNG | 4 B
24 | 1421 -433-023-00 | COLLARTHRUST | oA 1 St
24A| 1560 — 434 — 011 ”':;’ib’ """ COLLAR/41x3BX04 | | s (|
5| \?éébm—"”iwb 630 — 70 | BEARINGRB,/6307 2 | R
25| V60O ~ 110 — 630 — 80 | BEARING,RB 2 593-
6 | '\Jé'ddm—m 10 - 620 - 60 éEXF}\Ne Ré}szoe D 2|
27 | 1444 -4-3-022-00 | « COVEQWHEEL sHAFT | 2 v
e e T TR e R —
28 | 1444 - 413 - 023 - 00 | seaLOL | o N
29 | V520 - 100 - 802 — 20 | PIN,ST/ 8x22 4

D e —
31 | V211 - 261 - 002 — 50 BOLT.S,/M10X25 o I
32 | 550 403 20 ------- OO ENDTIE ROD L ASSY . 2 . *
33 | 1550 - 403 - 220 - 00 | END,TIE RODR ASSY 2
34 | 1603 - 434 - 241 - 00 | RODTEE 2 Lo
3A| 1561 - 436 — 003 — 00 | RODTIE/LH 2 1248-
35 | 1421 - 403-001 - 00 | NUTMITPIE | | S
36 | 1421 - 403 -002 - 00 | NUToMiTPIE | o I
37 | v32s-262-112-00 | NUToMi2x125 | 4 | S Y
38 | V500 - 163 = 002 — 00 | PINSPLIT./3 X20 4

BOLT/M1 2)(20 V 12
BOLT/M12x20 12| L Y

s \)40 160 - 012 ~ 00 | WASHERSP MI2 12| S |




150

FIG. 62 FRONT GEAR CASE SYSTEM (2)

41,43,44,45--FOR G - U15,61,62

1550-434

TYPE OF MODEL

i
KEY A aTy T
PART CODE DESCRIPTION TU320 | TUS20F | & REMARKS

el
pviein)]

43 | 1550 — 403 - 202 - 00 | NUT/M17 2

44 | 1550 — 403 — 203 — 00 | NUT/M17 2

45 | 1550 — 434 — 221 - 00 | RODTIE 2 1




FIG. 63 FRONT WHEEL SYSTEM

13 15 14 16
9 1110 '

1603-441

151

TURF TYRE 2WD

T TYPE OF MODEL

|
!
KEY PART CODE DESCRIPTION Y 320 [ TuszoF | &

—o0
T

REMARKS

1| 1481 -441-211-00 | TIRE 600~ 12~ 4P 1 108

11 | 1386 — 241 — 002 - 00 | BULB 1
12 | V999 - 200 - 003 - 00 | CAP.TIRE VALVE a0 L
e e e -
14 | 1603 — 441 - 241 - 00 | TIRE/25X8.50 — 14 - 4 1
15 | 1386 -241-002-00 | BULB o

17 | 15645 - 411 ~ 210 - 00 | RIM,WHEEL/3000X12 2
18 | V888 — 145 - 001 — 20 | TIRE 2l *
19 | V889 — 005 — 001 — 20 | TUBE ol *




152

FIG. 64

DRIVE SHAFT SYSTEM (C TYPE)

1603-431B
KEY PART CODE DESCRIPTION ary e OF MODEL) 2 1 8 12 REMARKS
TU320 | TU320F [ | L | P
1] 1552 - 431 =001 - 00 | SHAFT,DRIVE/A 1 Aéé
""" 1A| 1603 - 431 ~ 002 - 00 | sHaFTORVE | B
""" 18| 1603 — 431 — 230 — 00 | SHAFT,DRIVE /651 COMP g | e
"2 [ 1427431 -220-00 | JONTB ASSY 2| 1281-
T3 | 1427 -431-011-00 | vokeseLNE B | 4 gl
4 | 1427 - 433 - 201 - 00 | JOINT,CROSS 2 1281-
5 | V705 - 140 - 020 — 00 | RNGSNAP 20 ¢ | s | IS
6 | 1427 -431-210-00 | JoNT ASSY |1 | Lt
7| 1427-431-011-00 | vokesPLNeB | 7 S oo L
"8 | 1427 - 433~ 201 - 00 | JONTCROSS al R4 e
9 | V705 - 140 - 020 ~ 00 | RINGSNAP,/20 C 4 1280
PIN.SPRING /6 X32 W 2
T T T
1 K e ———
CASEJONTF comp | 1 | N
BOLT.S/M8X20
17 ] 1386 - 220 ~ 210 - 00 | SHOEBRAKE ASSY i N
18 | 1386 - 220 - 204 - 00 | SPRING 2
19 | 1600 - 431 - 002 — 00 | BUSH,/20X38X26 a0 N B
20 | V411 - 260 - 004 - 00 | wasHERPLAMA | 1] N
21 | 1600 -~ 431 - 003 - 00 | scRew.TAPPING | R S
22 | V742 - 120 - 320 - 50 | SEALOIL/VC20325 | il A R




FIG. 64

153

DRIVE SHAFT SYSTEM (C TYPE)

1603-431B

KEYj PART CODE DESCRIPTION ary TYPE OF MODEL + 8 S REMARKS
A TU320 |TU320F (Cc | L | P

23 BOLT.S/M8X16 4 *




154

FIG.

65

CYLINDER CASE SYSTEM

—_—
KEY PART CODE DESCRIPTION gry LLIPE OF MODEL |21 5 | &8 REMARKS
TU320 | TU320F | ¢ | L | P

1 | 1588 — 501 =200 — 10 | CASECYLINDER  SET |-

2 | 1588 - 501 — 002 — 00 | BUSH, 50X55X37 N o I I
31560 - 501 - 202 - 00 | BUSH4sxs0Xa2 | | * | “rt!rr
"4 | 1588 - 501 - 003 - 00 | GAskETCYLUNDER | 1| | A
T 4A| 1588 - 501 - 003 - 10 | GASKETCYUNDER | 1 e

5 | V211 - 261 — 003 — 50 | BOLT,S/M10X35 3
T e R e

7 | V401 - 160 - 010 - 00
8 | V401 - 160 -010 - 00
9 | V304 -260-010- 00

10 | V304 - 260 - 010 - 00
11 | V251 - 341 - 002 - 50
12 | V251 - 341 - 002 - 50
13 | 3737 - 172011 — 00 | CLAMPHARNESS 2

19 | V201 - 361 — 207 - 00 | BOLT,/M12X70 .

20 | V201 - 361 — 205 ~ 50 | BOLT,/M12X55 .
21 1 V401 - 160 - 012 - 00 | wAsHERSP M2 | s| | S I I
22 1 K250 - 007 — 000 — 00 | VALVERELEF  Assy | i ¢ LI

23 | K231 - 004 — 000 — 20 | VALVEFROCON  Assy | 1| * N
24 | K231 - 004 - 007 - 00 | SEALDUST ' |




FIG.

24

65

CYLINDER CASE SYSTEM

155

S
23
=
34
ﬁg\ 30
o
33 ‘
32 5, 7,9, 12... FOR 21-22 22—5 o228
B&—29
1503-501
KEY PART CODE DESCRIPTION ary TYPE_OF MODEL '}' 8 Slﬁ REMARKS
TU320 | TU320F |c | L | P

25 | V720 - 112 - 402 ~ 20 | 0 -RING/P22 1
26 | V720-112-401-60 | O-RNGP1E il AN
27 [ 1550 -501 - 210 - 10 | pLATESTOPPER  COMP | I
28 | V401 - 160 — 010 — 00 | WASHERSP/MIO . L
20 | V304 - 460 - 010 - 00 | NUT M0 ] P L
| 30 [ 1563 =507 - 221 — 10 | SHAFT,SLOW RETURN |
31 [ 1660-507-007~00 | xvo8 | 1 L
32 | VI11-166-004-00 | screw Mexa0 | 1] * | A I
33 | V401 - 160 — 006 — 00 | WASHERSP M 6 Rl S
3 Tva04 ~ 580 2010 Zoo T T e e
35 | 1564 — 304 — 003 — 00 | GAUGEOIL LEVEL | F




156

FIG. 66

I

33

LIFT ARM AND CYLINDER SYSTEM

1588-302
KEY PART CODE DESCRIPTION ary e OF MODEL |1 8 1 8 REMARKS
TU320 | TU320F [c | L |P
1 | 15688 - 502 — 006 ~ 00 | SHAFT,LIFT 1 *
"""" 2 | 1444 “501 - 004 - 10 | seaLOL Osassse | 2 * | | | | -
3| 1588 -502 - 002 - 00 | CRANKLFT | ] | S .
""" 4] 1588 -502-003-00 | ARMLFT | o *1{ (T
5 | V706 — 140 - 045 — 00 | RNGSNAP 7/ L
6 | V706 — 140 — 050 — 00 | RING,SNAP 1.
7| 1444-503-001 - 20 | PISTON o o
8 | V720 - 115 - 706 - 50 | O-RING,/P65 HSOO i
9 [ 1415 - 505 - 006 ~ 00 | RINGBACK UP 1|
10 | 1850 -503-003-20 | ®ROD o1
11 | 1480 - 503 — 200 - 00 | PIN,ROD COMP | F ¥
12 | V211 -561-002-00 | soLTomiox20 | 1| | o
13 | K211 - 003 - 000 — 00 | VALVECONTROL  AsSY | 1] * | N
14 k2112001 — 006 - 20 | seRNG Al ST
T S o0a —00s o0 T st e T e P
16 | K211 =001 = 007 — 00 | SPRING 1 7
17 | K211 - 003 - 005 - 00 | PLUG K
18 | V720 - 112 - 401 - 20 | O-RING/P12 5
19 [ V211 -260-804-00 L
20 | 1550 ~ 503 — 004 — 00 | SPRING,TENSION,/84 EE T
21 | 1588 — 503 — 200 ~ 00 | LINKSPCOL COMP 1.
22 | 1550 - 503 - 005 - 00 | LINKFEED BACK | 1| * | S
23 | V710 -140 - 004 - 00 | RNGSNAP/A E | L S
24 | 1550 - 503 - 006 - 00 | PINFEED BACK | 1| * A
25 | VB80 - 140 - 301 - 60 | PINSPRNG/3X16 W i|* ]




157

FIG. 66 LIFT ARM AND CYLINDER SYSTEM

2l o 23
1803-503
KEY PART CODE DESCRIPTION arty TYPE OF MODEL| 11 § |8 REMARKS
TU320 |TU320F [Cc | L | P
26 | 1434 - 503 ~ 002 ~ 00 | PIN/5X17 | *
27 | VB00 - 162 - 001 - 50 | PINSPLIT/2 Xi5 | R
28 | V411 - 260 — 005 — 00 | WASHERPL/M 5 | ‘
29 | 1550 - 503 ~ 220 ~ 00 | LINKSUPPORT  COMP 1|
30 | 1550 - 503 — 230 - 00 | PINSUPPORT oM | 1 L
31 [ V720 - 101 =900 - 70 | O=RING/P 7 -
2 | v211-260-801-60 0TS M8 | < (| |
| 33 | 1550 - 503 — 240 - 10 | ARMUNK SHIFT comp | 1| * | U
34 | V742 - 114 - 240 - 60 | seALOILvela2a0 | < < | [
35 | 1608-503-200- 00 | PPepELvERY  come |1 f L 2 b
36 | V211 - 260 -~ 801 - 20 | BOLT,S/M8X12 1
i
|




158

FIG. 67

VALVE COVER SYSTEM

3
%4
7 5
0
0/
,o7 ;K
\ X
-
KEY PART CODE DESCRIPTION a7y e OF MODEL 0151 2 REMARKS
U320 [TUS20F|C | L | P
111602 -504—-001 - 00 | METALBYPASS 1. *
2 |v720-112-401-40 |o-mRNG, P14 |1 * | G
3 | V201 - 260 - 806 - 50 | soLT mexes | 3 * | S
4 | V401 - 160 — 008 — 00 | WASHERSP, /M 8 3t A I
5 | 1602 - 504 — 002 - 00 | METALCOVER/SuBCON | 1| * | S
6 | V720 - 112 - 401 - 40 | O—RING/P14 3
7 V211 - 261 - 003 - 50 | soLT.S/Mi0ox35 . LI
_____ R A e B




FIG.

68

POSITION LEVER SYSTEM

159

1603-503
KEY PART CODE DESCRIPTION ry [oPE OF MODEL) 0} &1 3 REMARKS
U320 [TU320F [c | L | P

1 | 1802 - 505 — 230 -~ 00 | ARMPOSITION  COMP 1 o
1A| 1603 - 505 — 220 — 00 | ARMPOSITION  COMP | (o
2 | V680 - 140 -502- 50 | PNSPRNG Bxa5 W I L Y
3 | V590 — 131 - 007 - 00 W\RE/]OX7O BRI SR
4 1603-505-001-00 | ROD18O |1 | N
5 | 1644 - 505 - 004 ~ 00 | ROD,42 1.

------------------- WTURNBUCKLE/MS e T

V411 - 260 - 008 - 00

9 | V50O — 162 - 002 — 00 | PIN.SPLIT./2 X20 2l *f
10 | 1603 - 505 ~ 200 — 00 | LEVERPOSITION COMP 1.
11 | 1432 ~ 242 ~ 004 - 00 GRIP.3 R T L O
12 | 1560 - 316 — 002 — 40 | TuBE, T I | e I I
13 | 1575 - 505 - 201 - 00 | LEVeR R B
| 14 | v2i1-280-801-60 | BOLT.S MeX18 | 1l * K
16 | 1600 -~ 505 - 007 ~ 00 | LINING,/13X50X3 2

18 | 1404 - 117 — 008 — 00 | SPRING,PRESS, 22 1
18 | V304 - 260 ~ 010 - 00 | NUT v *

20 | 1603 -505-210~ 10 Hélb'éé[é'\}éé """""" cow g I
20A| 1603 - 505 -~ 210 — 20 | HOLDERLEVER comp I | R
| ’\’/’éi"im—wé'éé """" ébé":"ddm BOLTS/MEX20 g

22 | 1603 - 505 - 002 — 00 | ARMPOSITION R




160

FIG.

\~
12
10

a2

68

POSITION LEVER SYSTEM

19 @

1'718

174 °16 [

9115 y

8
1603-5053
KEY PART CODE DESCRIPTION QTy TYPE OF HODEL "IF 8 g REMARKS
TU320 | TU320F|c | L | P

23 | 1603 — 505 — 700 — 10 | HOLDER.LEVER/B COMP 1




FIG. 69

161

HYDRAULIC PIPING SYSTEM (1)

16-16A

2]

20 FOR H

M

18-—5

.
KEY PART CODE DESCRIPTION Ty |IPE OF MODEL |G 1 8 | REMARKS
TU320 | TU320F | c | C | P
1 | 1602 — 508 — 530 — 00 | FILTERSUCTION ASSY o
2 [ v721-103-107-00 | 0-RNG,GTO | i L
3| v211-360-802-50 | BOLT.SEMS | B Y o e
30| V211 - 360 - 803 - 0B | BOLTM8X30 /I I I A
4| 1603 -508- 001 - 00 | HOSESUCTION R G
5 | JOBT ~ 125 — 040 ~ 00 | CLAMP,WORM./25 — 40 2l *
T S D
e B | o L —
e T T2 PO e A
9 | 1588 -508 - 002 - 00 | HosE~140 1Al sy
10 | JOB1 - 125 - 040 - 00 | CLAMP,WORM,/25 - 40
11 | 1588 -508 - 210- 10 | PPESUCTON  comp | 1| | Y[ | |
12 | 1444 -510- 006 - 00 | RUBBERB || <, ¢+
13 | V720 -112-402-00 | o-RNGP20 |1+
14 1 V200 — 260 — 605 ~ 00 | BOLT./MBXSE0 2
15 | V401 ~ 160 — 006 - 00 | WASHERSP/M & 2l F
16 | 1588 - 508 — 220 — 10 | PPEDELIVERY  COMP 1| P
16A| 1588 ~ 508 — 220 — 20 | PIPEDELIVERY COMP | S
e b e
18 | V210 - 260 — 603 - 00 | BOLTS M8X30 | 4 20
19 | V211 = 261 — 004 ~ 50 | BOLT,S/M10X45 1 7 '
2 | 1548 —
21 | 1550 -~ 508 — 260 - 10
22 | 1575 - 508 — 240 - 00
23 7602—508—250“00 PIPE,DELIVERY /A COMP i ’




162

FIG. 69

HYDRAULIC PIPING SYSTEM (1)

16-16A
19

20 FOR H-

M

184

1603-508%
TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION ary — T|Io|R REMARKS
U320 | TUS20F (¢ | L | P
24 | 1602 — 508 = 510 — 20 | PIPE,DELIVERY, /A COMP 1 4
I L
e
26 | V211 ~ 260 — 802 — 50 | BOLT.S/M8X25 2
27 | V211 - 260 — 802 — 50 | BOLT,S/M8X25 1
28 | V211 — 260 — 804 — 00 | BOLT,SEMS,/M8X40 1. *
29 1575 - 508 - 200 - 00 FILTER,SUCTION ASSY 1




FIG. 70

163

HYDRAULIC PIPING SYSTEM (2)
14

%,
17
@D
FOR H
13

|
1
—
KEY PART CODE DESCRIPTION aTyY TYPE OF MODEL + ((Z:) g REMARKS
TU320 |TU320F [c | L |P
1 | K135 - 012 - 000 - 00 | PUMPGEAR ASSY i
e 011 008 00 lemmemans e e —
3 |v744-114-280-70 | seaLot | ] | L
4| V721-113-105-00 | O-RING HS®0 Gs0 | 1 A
5 | v7I20-112-402-20 | 0-RNGP22 | 4 .
6 | V720 -111 - 900 — 60 | O~RING P6 HS90 I
R R S e —
e i e
PACKING,OIL PUMP ot
s b S
NUT/M 8 3l f

15 | V720 - 112 - 402 - 00 | 0 —RING./P20 T
16 | 1603 — 508 — 220 — 00 | PIPEDELIVERY./B COMP 1




164

FIG. 71
g—lo

lé_SA
18

21\

19

Pa

LOWER LINK SYSTEM

AN

1603-514
KEY PART CODE DESCRIPTION Ty e OF MODEL [0 1 5 1 REMARKS
TU320 | TU320F | c | L | P
11603 -514—-200- 00 | LINGLOWER/LH  COMP i
2 | 1803 -514~210 - 00 | LNK.LOWER/RH ¢ c Y T A A (N
3| 1444 -514-002-00 | éi&LéWé’émL’iNk """""""""""""""""""""" o * S I
4| V411 -280 - 022 - 00 | WASHERPLM22 g
5 | VBOO - 1684 - 003 - 50 | PINSPLT 4x35 | | L
6 | 7963 - 611 - 230 ~ 00 | CHAIN,CHECK/A  COMP v{ I
7 [ 1803 -514 - 220 — 00 | CHAINGHECK comp I G I
8 |7963-611-002-00 | BUCKLETURN | o * | L
9 |v304-260-016~00 | NUT MIE | R S Y
0 | 7963-611-003-00 | PN/12x48 | 4 F I
11 | V500 — 163 - 002 — 50 | PINSPLIT/3 X25 4
12 | 7963 -611 - 001 -~ 00 | PNCHAN | 2t L
B e e —
B EO ST "W)&'swgéé'sﬁ}mé ,,,,,,,,,,, R s e R
e Bt ] o e R A
16 | 1800 — 514 — 220 — 00 | LINKRH COMP i 1
16A| 1444 -514-300-00 | LNKTOP ®) comp | 1| | Heop
17 | 1600 - 514 - 230 - 00 | UNK.LH comP | < | Bt
17al 1421511 - 300 - 10 | UNKTOP W4 comp | 4| ¢ p ambop b
18 | 1600 - 514 — 240 — 00 | BUCKLETURN,/M24 COMP ¢ o
18| 1550 ~ 514 — 290 — 00 | TURN - BUCKLE COMP 1. ur
19 | 1402 - 511 - 800 — 00 | NUTTOP LNK LOCK I S
T B e
e e o R —
22 | 1664 -525 - 001 - 00 | PN/ToX122 I S




FIG. 72

LIFT ROD SYSTEM

165

71-1
1603-515
KEY PART CODE DESCRIPTION aty TYPE OF MODEL /1 5|8 REMARKS
TU320 [TU320F ¢ | L |P

111603 ~-515~- 200~ 10 | ROD,LFT./LH COMP .
2 [ 1600-515-210- 10 | scREwRH.M24  comp | 1| * | N
""" 3| 1603 -515-210 - 10 | SCREW/LH/M24  COMP BT
4 | 1600 - 515 - 240 — 00 | BUCKLETURN.M24 coMP | 1| * | AN
5 | V303 -260-024-00 | NUT/M24 BT o Al i A

BA| 1402 =511 — 600 — 00 | NUT,TOP LINK LOCK TR

V304 — 260 — 016 — 00

WASHER, SP/MTG
NUT/M16

600 502 - 003—00

BOLTSM//M08X25

) .
) %
- 2 ,,,,,,, i
2 ........ e
I 2 ,,,,,,,, P
- 4 ,,,,,,,, P




166

FIG.

73

HOOD SYSTEM

——
KEY PART CODE DESCRIPTION Ty P OF MODELY 1§ | & REMARKS
TU320 | TU320F ¢ | L | P
1| 1588 - 601 - 200 — 20 | HOOD COMP 1. *
2 | 1603 -601-210-00 | cover come | 1| ] L
3| 1600 - 601 — 002 — 00 | INSULATOR e LR
4| Vv211-360-801-60 | BOLTSPMEX1S | A A
5 11803 - 601 ~ 200 — 00 | sRACKET come | 9 ¢ | CIN
6 | V211 — 360 — 802 ~ 00 | BOLT (SP) MB8X20 4
7 """" 1575 B 601 — 23'""”' HINGEHOOD """""""""" COMP """""" DI N
8 | V500 - PINSPLIT/2X25
e B s O A
10 | V411 - 260010 - 00 | WASHERM10 | o S
11 | v328 - 262~ 110 - 00 | NUT/M10X1.25 |
12 | v211 -360-801-60 | BOLT.SPMeXTE | . L Y
13 [ 15675-601 — 003 - 00 | seaL 3oxaoxsso | 1] * | A
14 | 1588 - 601 - 320 - 10 | HOLDERHOOD - come | 1 ¢ S
15 Tv211-360-801 -860 | BoLTsp mexie ol L
16 | 15675 - 601 — 002 — 00 | SPRING i
17 | v201 - 260 - 801 - 60 | BOLTM8x1s ot L |
18 | V411 - 260 ~ 008 — 00 | WASHERPL/MS - s
19 | V304-260-008-00 | NUToME | of v A
20 | V401 - 160 - 008 - 00 | WASHERSP M 8 | 7 U
21 | 1575 - 601 — 007 — 00 | INSULATOR vI
22 | 1575 - 601 - 008 — 00 | NSULATOR | 1| * | S
23 | 1603~ 601 — 220 - 10 | PLATESEAL ovMe | 1 f | B
24 | 1603 - 601 — 001 — 00 | INSULATORSEAL/HOOD | 1| * | I
25 | V210 -~ 360 - 601 — 60 | BOLTSP,/M6X16 4 F _;;




167

FIG. 73 HOOD SYSTEM

1603-601A

KEY PART CODE DESCRIPTION aTY TYPE of MGDEL1I‘ 8 g REMARKS
TU320 | TU320F|C | L | P

26 | 1603 - 601 - 230 ~ 10 | COVERLOWER CoMP 1
COVER,UPPER COMP ]




168

FIG. 74

GRILLE AND STEERING COVER SYSTEM

P

1600-602
TYPE OF MODEL| ! [ C [G

KEY PART CODE DESCRIPTION im0 Troaer | & | © | B REMARKS
1] 16800 -602-210 - 00 | GRILLE ASSY I 1058
14| 1800 ~ 602 — 210 — 10 | GRILLE ASSY | 125%-

2 | 1600 - 602 - 220 — 10 | HOLDERLAMP COMP I A
3| v210-360-601-20 | BOLT.SEMS MEXT12 | 4 U
4 | 15875 - 803 - 001 — 00 | covercoLumn.L | 1] 2 <t
5 | 1575 - 603 — 002 — 00 | COVERCOLUMN,R | *




FIG. 75

SIDE COVER SYSTEM

169

R
KEY PART CODE DESCRIPTION ary | 1YPE OF MODEL %IS R REMARKS
TU320 | TU320F | | L | P
1 | 1588 - 604 - 200 - 10 | COVERSDE/LH COMP 1
2 | 1588 - 604 - 210 ~ 20 | COVERUNDER/LH comP | 1| | S N
""" 3 | 1575 - 604 — 250 - 20 | NET/LH  comp | 1
4| 1588 - 604 - 250 — 20 | NET/LH COMP. 1| S Y Y
5 | V411 - 260 - 008 — 00 | WASHERPL/MS - v GO
6 | W296 — 204 — 007 — 40 | RIVET,BLIND,/4X7.5 14
7 | v210-360-601-20 | BOLT.SEMS MBX12 | oA 1 N
""" 8 | VAT — 260 — 006 - 00 | WASHER /M6 2 *
9 | V401 - 160 — 006 — 00 | WASHERSP, M 6 2 ~rrrr
10 | v301 - 260 -006-00 | NUT/ME P L
11 | 1588 -~ 604 — 220 — 10 | COVERSIDE/RH  COMP 1 i
12 | 1588 - 604 - 230 - 20 | COVERUNDER/RH comp | 1| | S
e Rl G e IR
[ rase a0s = 266 - 20 Trermm T o -t
15 | V411 - 260 - 004 - 00 | wasnereLome | o L N
16 | W296 — 204 — 007 — 40 | RIVET,BLIND,/4X7.5 13 *
17 | V210 - 360 - 601 — 20 | BOLT,SEMS MBXT2 | 7 < !rr
18 | V411 - 260 - 006 - 00 | WASHER/M6 o L .
19 | V40T - 160 - 006 — 00 | waSHERSP M 6 | o | N Y
20 | v301 -~ 260 -006-00 | NUT M6 2 N
21 | 1575 =112 - 007 ~ 00 | INSULATOR 2
22 | 1544 - 604 - 208 - 00 | GUMFAN COVER | 4 | P
b S P e e
35 iees T a0a Tame o Toover T i e e
o4 | V211 -360 - 801 - 60 | BOLTSPoMeX1s | Jd T L2 R R




170

FIG. 75

SIDE COVER SYSTEM

1588-604
KEY PART CODE DESCRIPTION ary TYPE OF MODEL | | SR REMARKS
TU320 | TU320F [C | L |P
25 | 1675 - 601 — 002 — 00 | SPRING 8
26 1'V201 — 260 -~ 801 - 60 | BoLToMex1S | & EN
27 |va04-260-008-00 | NUTME 8 L
28 | V401 - 160 - 008 - 00 | WASHERSP, M 8 Y Y
29 | 1588 - 604 - 300 - 20 | sTAYLH  cowe | 1| trrr
30 | v211 - 660 -~ 801 - 60 | BOLT/M8X16 3
31 | 1588 - 604-310-20 | STAY, RH o | U
"2 | v211-660-801-60 | BOLT M8XIE | A




FIG. 76

1603-604

171

SIDE COVER SYSTEM (MUFFLER,LENGTH TYPE)

KEY

DESCRIPTION

TYPE OF MODEL

TU320F

mroon

REMARKS

()

1603 - 604 - 230 - 00

COVER,SIDE/LH SET

NET /LH

V411 - 260 - 004 - 00
W296 — 204 - 008 - 60

V210 - 360 - 601 - 20 |
11 -260-006~-00

1 - 160 - 006 - 00 |

WASHER,PL/ M4

WASHER,SP/M 6

V301 - 260 - 0086 - 00

1588 — 604 — 220 — 10

1588 - 604 - 260 - 20

NUT, /M6

COVER,UNDER/RH COMP

COMP

CCMP

W296 — 204 - 007 — 40

V411 - 260 - 004 - 00

WASHER,SP/M 6

1544 - 604 - 208 —- 00

1600 - 604 — 002 — 00- |

NUT, /M6

GUM,FAN COVER
INSULATOR




172

FIG. 76

SIDE COVER SYSTEM (MUFFLER,LENGTH TYPE)

1503504
KEY| - PART CODE DESCRIPTION ary TYPE OF MODEL + 8 s REMARKS
TU320 | TU320F |C | L | P
25 | 1600 ~ 604 — 002 — 00 | INSULATOR 4
% | 1544 -616-011 - 00 | cumcusion L 2
27 | 1588 - 604 - 240 — 10 | COVER coMp | 1
28 | v211 - 360 - 801 - 680 | BOLT.SP M8X186 | 4
29 | 1575 -601-002- 00 | sPR8G | g 1
30 | V201 — 260 - 801 — 60 | BOLT/M8X16 8
31 | v304-260-008-00 | NUToME | /L
32 | V401 - 160 - 008 - 00 | WASHERSPM 8 | /L
33 | 1588 — 604 - 300 - 20 | STAY/LH cove | 1] |
34 | v211-660-801-60  BOLT/MEXIE | I R N
35 | 15688 — 604 - 310 — 20 | STAY./RH comp 1
,,,,,,,,,,,,,,,, e o

V211 - 660 -801 - 60




FENDER

SYSTEM (E20,E60)

173

~ : ]
26-1 2A 36 + 37 + 38--FOR FE61,FE62,FU15FUES] 65-1
1603-608
KEY PART CODE DESCRIPTION ary TYPE OF MODEL |11 § | & REMARKS
TU320 [ TU320F [C | L | P
1 | 1603 - 606 ~ 300 - 10 | FENDER/E20 COMP 1
2 1 1827-604-002-00 | cup® | a4 1 %6 """""""""""""""""""""""""""""
0| 1444-621-016-00 | cAPRUBBERS | 4 | (A I
3| Va1l -260-008-00 | wasHErPL-ME | 4 | L
4| V211 -360-801-60 | BOLT.SP,M8XIE | 1 L
5 | V211 =361 - 002 ~ 00 | BOLT,SEMS 3
6 | 15675606 - 220 - 00 | GUDE/LH cowe 1 1 L O
"""" 7 | 1603 - 606 - 530 ~ 00 | GUIDECHANGE/LH COMP [T R
8 | 1603 - 606 - 230 — 00 | GUIDECHANGE/RH COMP A A
9 | 1603606 — 540 — 10 | GUDECHANGERH CcOMP | i N N
10 | 1675 -606 ~ 001 - 00 | GUIDEMAIN 1

12 | V120 - 366 - 001 - 60
13 | 3614 - 321 - 001 ~ 00 | RUBBERLOCK 4 L
14 | 1544 - 606 - 018 - 00 | crommET BXIaX2 | A L
15 | V200 - 260 ~ 602 - 50 | BOLT,/M6X25 2
e e T
WASHERWIRE TENSION 4 G I
e : e
e o : e
STOPPER 1 *
BOLTSP MEXIE |
"STOPPER,A
WASHER
24 | v273-260-601-50 | BOLTS 1




174

FENDER SYSTEM (E20,E60)

~26-1

1603-606A

KEY PART CODE DESCRIPTION ary e CF MODEL 016 |8 REMARKS

TU320 [TU320F [ | L | P

25 | 1603 — 606 — 510 — 00 | BRACKET,TANK SET 1

26 | 3640 - 111 - 001 — 10 | BUSH16x18x15 | 7 S
27 | 1588 - 606 — 001 - 00 | GASKET26x40x05 | | | 4
27A| 1427 - 611 - 001 ~ 00 | PACKING RUBBER : 178-
e N N B

29 | V211 - 360 - 801 -~ 60 | BOLT,SP/M8X186 4
30 | v211 -860-801 - 60 | BOLT MBX1E | 4 ]

31 | 7954 - 205 - 101 - 00 | capOIL/20 3

32 | 1603 - 606~ 210 — 10 | BRACKET,FRONT  comp | 1|
33 | V211 - 260 - 802 - 00 | BOLT,S/M8X20 2| S
34 | 2144 - 501 - 008 - 10 | CAP/18 g

35 | 1575 - 616 — 005 — 00 | GROMMET,/20x25x3 B N
3 | 1603 - 606 — 600 - 00 | FENDEREEO  come | |

COMP

A2




FIG. 78

2

9. ..

FOR 42G

35-36--FOR BE22

FENDER SYSTEM (B)

175

1603-606D
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL /21 5 | & REMARKS
TU320 [TU320F | | L | P
1| 1803 - 806 — 700 — 00 | FENDERB '
2| v211-360-802-00 | BOLT (SP) M8x20
"3 | 1444-621-016-00 | caPRUBBER.s |4 | <", ((
"4 2144-501-008-10 | carts 4 <0 (|
"5 | 1600 - 606 - 002 - 00 | BOOT i S
B | 1575 - 6C6 — 220 — 00 | GUIDE/LH comp 1
7| 1603-606-530 - 00 | GUDECHANGE/LH comp | 1| | S R
""" 8 | 1603 - 606 — 230 — 00 | cupECHANGE RH comp | 4 | < {1 (v
B o e st o ot
10 | 1575 - 606 - 001 — 00 | GUDEMAIN | N
11 | 1575 - 606 — 002 — 00 | PLATE,GUIDE 1
R B R e
13 | 3614 -321 - 001 - 00 | RUBBERLOCK | 4 | LI I
14 | 15644-606-018 ~ 00 | GROMMET/8x13x2 | of | S
15 | V200 - 260 — 602 ~ 50 | BOLT/MEX25 A S
16 | V301 - 260 ~ 006 ~ 00 | NUT/M8 6 '
17 | 3560 — 503 — 302 - 00 | WASHERWIRE TENSON o 1
18 | V401 - 160 - 006 - 00 | WASHERSPM 6 g :
19 [ V411 -260-006 - 00 | WASKER/ME 2
20 | 1544 - 606 - 280 — 10 | STOPPERA  COMP | R
21 | 2701 =101 - 052 ~ 00 | WASHER 1
22 | v273-260-8601 -50 | oLt A0 T 2
23 | 1603 - 606 - 070 ~ 00 | INSULATORFENDER A | 1| | A I
24 | 1603 - 606 — 071 - 00 | INSULATORFENDER B | 1| | L
25 | 1603 - 606 — 073 — 00 | INSULATORFENDER D | N Lo




176

F

1G. 78

29. ..

FOR 426G

35« 36---FOR BE22

FENDER SYSTEM (B)

1603-606D
KEY PART CODE DESCRIPTION ary e OF MODEL 41 51 8 REMARKS
TU320 |TU20F | | L | P
26 | 1603 — 806 — 074 — 00 | INSULATORFENDER E 1 i
27 | 1603 — 606 — 075 — 00 | INSULATORFENDER F 1
28 | 1603 - 606 — 072 - 00 | INSULATORFENDER ¢ | 1| | * | |
29 | 1603 - 606 — 730 - 00 | BRACKETTANK B comp | 1| | * | |
30 | 1588 - 606 — 001 — 00 | GASKET/26x40x05 | 1 A
30A| 1427 =611~ 001 — 00 | PACKING,RUBBER 1 178-
31 | 1600 — 606 — 003 — 00 | INSULATORTANK | R R A R
R B e e e
38 | 7954 - 205 - 101 - 00 | caPOIL/30 1 i e
34 | v211 - 360 ~ 801 - 60 | BOLTSPM8X16 | ]
35 | 1603 - 606 — 720 — 00 | FENDERBE20 COMP 1 *
| 36 | 1603 - 606 — 740 - 00 | BRACKET,TANK/BE20SET | Y




77

FENDER SYSTEM (E40,E50,E60)

1603-606
KEY PART CODE DESCRIPTION ary e OF MODEL 01 &1 8 REMARKS
TU320 | TUS20F |G | L | P
1 | 1603 ~606-200- 10 | FENDER COMP 1.
2 | 1444 - 621 ~016 - 00 | cAPRUBBER,9 | R L

3| v4at1-260-008- 00 | wAsHerRPLME | 4 | L

4 [ v211-360-801-60 | BOLTSP M8X1E F I
5 | v211 - 361 -002 - 00 | sOLT.SEMS 3 I I
6 | 1575 - 606 — 220 — 00 | GUIDE/LH COMP 1 *

“““ 7 | 1603 - 606 — 530 — 00 | GUDECHANGE/LH COMP |

8 | 1603 - 606 - 230 - 00 | GUDECHANGE/RH coMP | 1| | A .

9 | 1603 - 606 — 540 — 00 | GUDECHANGE/RH COMP | A o I o

o 1805~ 506 540~ 10 T SUBEGHANGE R comp T AR e

10 | 1575 - 606 - 001 — 00 | GUIDEMAIN i
11 | 15675 - 606 - 002 - 00 | PLATEGUDE | 1 | U
12 | V120 -366-001 - 60 | SCREW.Mex16 | I U
13 [ 3814 -321-001 - 00 | RUBBERLOCK | S

14 | 1544 - 606 - 018 - 00 | GROMMET/8X13x2 | of v 1 A

15 | V200 -~ 260 - 602 — 50 | BOLT/M6X25 v/

16 | V301 - 260 - 006 - 00 | NUT/ME | 5 * | A
17 | 3560 - 503 - 302 - 00 | WASHERWIRE TENSON | 4 | G .
18 | V40T - 160 — 006 — 00 | wasHERSP M 6 | J L
B R B e —

20 | 1544 ~ 606 — 005 — 10 | STOPPER 1

V273 - 260 -601 -50




178

10 12

FENDER SYSTEM (E40,E50,E60)

1602-505
KEY PART CODE DESCRIPTION aTY TYPE OF WODEL "If_ 8 S REMARKS
TU320 | TU320F | Cc | L |P
25 | 1688 — 606 — 220 — 00 | BRACKET,TANK  COMP | *
s N e 1 O
PACKING,RUBBER 1| R B
INSULATORTANK | A Tt
28 | V211 - 660 - 801 — 60 | BOLT M8Xx16 | R A
29 | 7954 - 205 - 101 — 00 | CAP,0IL/30 1




FIG. 80

7A

179

FRONT COVER SYSTEM (E20)

1603-6078
KEY PART CODE DESCRIPTION aTy TYPE OF WODEL | [ 1 & | & REMARKS
TU320 |TU20F [c | C | P
1| 1603 - 607 - 300 — 20 | COVERFRONT,/E20 COMP i
2 | 1603 - 607 - 510 — 20 | COVERFRONT/HE20COMP I T L
el A R L S —
""" 4 | 1550 ~ 607 — 003 - 00 | TRMFENDER 2|
""" 5 | 1600 — 607 — 053 — 00 | INSULATORCOVER/FRON 1
6 | 1575 - 607 — 001 -~ 10 | COVER/LH 1
7 | 1575 -607-002-00 | coverRRH | 1 | =t
"l 1603 -607-001-00 | coversoEmH | | [0 R Y
T8 | v211-360-801 - 20 | BOLTSEMSMex12 § | S
9 | 1603 -607 - 210-0C | COVERREAR/LH comP | 1 | Y
10 | 1588 - 607 — 230 ~ 10 | COVERREAR/RH  COMP 1
11 [ 1603 - 607 - 220 - 00 | PLATE/LH owe | 1| S
12 | 1603 - 607 - 230 - 00 | PLATE/RH COMP FI A
13 | v211-360-801 - 20 | BoLT.SEMS AMBXT2 I L
Pt ee a0t w0 s emme B S —
15 | 1600 - 607 = 003 — 20 | PLATELOCK 1
16 | V304 - 260 -008-00 | \TME | oA | L
T TVa0T T80 Z 008 — 00 Twasaerseom 8 AT P




180

FIG. 81

FOR HBE22

FRONT COVER SYSTEM (B)

FOR HB42G

1603607
KEY PART CODE DESCRIPTION ary TYPE OF MODEL | 1) & 18 REMARKS
TU320 | TU320F [c | L | P
1 | 1603 =607 — 700 — 10 | COVERFRONT/B  COMP 1
2 | 1603 -607-720- 10 | coverFrRONT/HB comMP | 1| S
3| 1603 -607-710- 10 | COVERFRONT,/BE20COMP 1 L Y
4| 1603 -607- 730 - 10 | coverFrONT/BEZOCOMP | 1| | G
5 | 15650 — 607 — 003 — 00 | TRMFENDER of L
6 | 1600 — 807 — 053 — 00 | INSULATORCOVER,/FRON 1 *
7| 1602 - 607 — 070 - 00 | INSULATORCOVER A | I N .
8 | 1802 -607 — 071 - 00 | INSULATORCOVER,B | 1| | L
9 | 1602 - 607 - 072 - 00 | INSULATORCOVER/C ) A
10 | 1602 - 807 — 073 - 00 | INSULATORCOVER/D 1
11 [ 1602 ~ 607 — 074 ~ 00 | INSULATORCOVER/E 1
12 | 1602 -~ 607 - 075 - 00 | INSULATORCOVERF | 1| | S
13 | 1575 - 807 =001 - 10 | COVERLH | N L
14 | 1603 -607-001 - 00 | coverspE,RH | 1] | G I
16 | V211 — 380 — 801 - 20 | BOLT,SEMS,/MEX12 5
16 | 1603 - 807 — 230 — 00 | PLATE/RH COMP 1
B e R e —
18 | 1600 - 607 - 003 - 20 | PLATELOCK g
19 | V304 -260-008-00 | NUT /M8 2
20 | V401 - 160 — 008 - 00 | WASHERSP/M 8 KR
21 | 1600 - 607 — 073 — 00 | INSULATOR,COVER D 1




FIG. 82

181

FRONT COVER SYSTEM (E40,E50,E60)

1603-600
KEY PART CODE DESCRIPTION ary TYPE OF MODEL '}' 8 g REMARKS
TU320 |TU320F|Cc | L |P
1 11603 -607 - 200 — 20 | COVERFRONT comp 1
COVERFRONT/HST COMP gl ~trtrr

1600 - 607 - 053 - 00

BOLT/M8X16

TRIM,FENDER

1575 -607-001 -10

INSULATOR,COVER,”FRON T
COVER,/LH 1.
B (R R %7 ,,,,,
' COVER,SIDE/RH R T -
BOLTSEMS Mex12 of | s
COVERREAR/LH comp I S
COVERREAR/RH  COMP 1| F

| PLATESH comp | I L
e o e
e S
soLTs oMexis 4
PLATE,LOCK | * i




182

FIG. 83

SEAT SYSTEM

-

154
14—
13—
1603-511
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL 1 § | & REMARKS
TU320 | TU320F |C | L | P
1| 1427 =611~ 200 - 00 | SEAT ASSY 1
e B A s
""" 3| 1427 ~ 611 -202 - 00 | seAT8 ) e
BT Ay e = e
4| v200 - 260 -603-00 | BOLTM 6X30 I L
5 | V200 - 260 — 602 — 00 | BOLT/M 6X20 2 i
6 | V413 - 160 — 006 - 00 | wASHERPLLM 6 | 4 | A I
""" 7 | V401 - 160 -006 - 00 | waserseoms |4 | <1 | ||
""" 8 | 1544 — 611210 - 00 | ADJUSTERSEAT/L ASSY | 1| S
R B & e
10 | V401 - 160 — 008 ~ 00 | WASHERSP/M 8 2
e e o
12 | 1544 - 611 - 220 - 00 | ADJUSTERSEAT/R AsSYy | 1| | ST
13 | v304-260-008-00 | NUTMSE | 7 G
14 | V401 - 160 ~ 008 — 00 | WASHERSP, /M 2
15 | V411 - 260 — 008 ~ 00 | WASHERPL/M8 2 i
16 | 1544 - 611 — 200 - 00 | BRACKET.SEAT CoMP | . el
16A| 1600 - 611 - 210 ~ 00 | BRACKET.SEAT  comp i Sl
17 V304-260-008-00 | \UTMB P
18 | V401 - 160 ~ 008 — 00 | WASHERSP,M 8 4
19 | 1488 - 6811 — 001 ~ 00 | RUBBERCUSHION (A) 2
20 | 1488 -611-003-10 | PNseAT ST [ | | |
21 | V500 - 162 - 502 - 00 | PNSPLT 2520 | | || (|
2 [ 1575 -611-001-00 | WsutaToR | o0 [ 1 | [
23 | V304 - 260 - 008 — 00 | NUT/M 8 2 S




1603-611

FIG. 83

29 27

27 §~'

(=]

SEAT SYSTEM

183

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TU320

roo

TIO

REMARKS

1603 - 611 - 071 - 00

V211 -260 -8C1 - 60

V211 - 260 - 802 - 50 |

WASHER,PL /M8

BRACKET,SEAT COMP

BOLT,S/M8X16
PLATE

BOLT,S/M8X25

TU320F

BRACKET,SEAT

BOLT,SEMS,” M8X30

e N R S S




184

FIG

. 84

SEAT SYSTEM (E61,E62)

o
KEY PART CODE DESCRIPTION Ty i OF MODEL |0\ &1 8 REMARKS
TU320 | TUS20F | | L [P

1| 1427 - 611 - 200 - 00 | SEAT ASSY 1

1A| 1427 -611-200-10 | seaT  assy | I wel
,,,,,, e v T I RS B I o I R
e R S S L

e o R T

28| 1560 — 611 — 241 — 10 | SEAT,LOWER i 1188~

3 | 1427 -611-202-00 | seat8 | ] | I e

5 | V200 ~ 260 ~ 602 — 00 | BOLT/M 6X20
6 | V411 — 260 — 008 ~ 00 | WASHER/MS *
"7 | v401 - 160 -006 - 00 | wasHERSP M B S
8 | 1544611210 - 00 | ADJUSTERSEAT /L ASSY gl o
9 | 1544-611-220- 00 | ADJUSTERSEAT/R ASSY R LR R
10 | V304 ~ 280 -008-00 | NUT/M 8 4 7
11 | V401 — 1680 — 008 — 00 | WASHERSP/M 8 4
12 | V411 - 260 - 008 — 00 | WASHERPL/ME | I G
13 [ 1644 - 611 - 200 - 00 | BRACKET.SEAT COMP | 1| * | =l | | |
13A| 1600 - 611 210 — 00 | BRACKET,SEAT  COMP T B
14 | v304-260-008-00 | NUToME | 4 ¢ 1 A
15 | V401 - 160 — 008 — 00 | WASHERSP,/M 8 4
G T e
17 | 1488 =811 - 003 - 10 | PINSEAT ST | N N R
18 | VBOO - 162 ~ 502 — 00 | PINSPLT/25x20 T L
19 | 1516 - 811 -200~ 00 | PLATESET LH cowp | 1] * | S




FIG. 84

SEAT SYSTEM (E61,E62)

185

1603-611C

KEY PART CODE DESCRIPTION ary TYPE OF MODELIT 8 2 REMARKS
TU320 |TU320F |C i L | P

20 | 1516 =611 - 210 - 00 | PLATESET RH COMP 1|

2
24 | 15616 - 611 — 002 — 00 | SPRING,PRESSURE, /65 2l ¢ O
25 | 15616 -611 - 004 - 00 | COVERRUBBER 2
26 | V304 -260-008-00 | NUTME 7R A
27 | V401 - 160 - 008 - 00 | WASHERSP M 8 | L S




186

g—10
5

<
=

FUEL TANK SYSTEM

1588-812
KEY PART CODE DESCRIPTION aTY TYPE OF MODEL) 1§ | R REMARKS
TU320 | TU320F | C | L | P
1 | 1588 - 612 - 200 — 30 | TANKFUEL comP 1| S B
A| 1588 — 612 - 200 — 40 | TANKFUEL < coMP | 1 74 I
"""" 8| 15688 ~ 612 -~ 200 - 50 | TANKFUEL  comp | 1| Aol
B 1 S L
3 | v201-260-803-00 | BOLT/M 8X30 1
4 | 1432 -621-012 - 00 | RUBBER,BUFFER 4
5 | 1376 - 606 - 005 — 00 | WASHER/9x32x2 I o
6 | 1407 -111-001 - 00 | wasHeR/8x12x2 | I N
7 | v201 - 260 - 801 ~ 20 | BOLT M ex12 T L
8§ | V304 -260-008-00 | NUTMSE | of Tt LR
9 | 1518 - 621 -310 - 00 | SWITCH,FUEL ASSY -
10 | V200 - 260 - 501 — 0B | BOLT M %10 | 5, ¢ | N
11 | 1575 - 612 -220-00 | cap AsSY | ] * | S
12 | 1603 -612-700 - 10 | TANKFUEL/B  COMP [ R
124 1603 — 6§12 - 700 ~ 20 | TANK,FUEL/B COMP N
13 | 1675~ 112 - 007 — 00 | INSULATOR 1




FIG. 86

STEP SYSTEM

187

1500615
KEY PART CODE DESCRIPTION ary TYPE OF MODEL | L 8 R REMARKS
TU320 |TU320F|c | L | P
1 ] 1600 -616 - 200 — 00 | STEP,LH COMP 1
2| 1800-616-210 - 00 | STEPAH COMP Al
3 | w201 - 260 - 805 - 50 | sOLToMexxss R L2
Va4 - 200 — 6o - 06 Truromes [ A e B
5 | 1544-616 - 001 - 00 | FLOORCENTER | 1| | S
6 | V210 — 360 - 601 — 60 | BOLT,SP./M6X16 4
""" 7 | v2i1-360-801-60|BOLTSPMBXIE | 4 | || |
8 |v211-360-801-60 | BOLTSP MEXIE | s | S
el ve11 — 660 - 801 —6C | BOLToMEXIS | 4 nae T
9| 1602-616-001-10 | MATFLOOR 1
10 | 1603 -616-210~- 10 | STEPSUB comP 1
11| V211 - 660 - 802 — 50 | BOLT/MBX25 o 4 0 T
12 | 1603 -616-200 - 00 | PANELDASH coMP | S
13 | 1603 - 616 — 300 - 00 | PANELDASH cowe g (O I
14 | v211-660-802 - 00 | BOLT/B%20 | 4 L
15 | 1675 - 616 — 004 ~ 00 | INSULATOR 1
we I B I A ——
RIVET,BLIND 5 114-
17 | 1480 - 604 — 204 — 00 | WasHER 5
18 | 1544 - 616~ 013 — 00 | GROMMETMATER CABLE 1
19 | 1600 - 616 ~ 006 — 00 | INSULATOR,/75 2
20 | 1488 - 541 - 015 - 00 | GROMMET 14x28x2 | 1| S
"""""""" 1560 - 630 — 029 - 00 | capv30 |
"""""""""""""""""""""""" 1 -00 | Gumcusdion
2 | 1544-616-011-00 | sumcusion | 3 20




188

FIG. 86

STEP SYSTEM

wonz-a16
KEY PART CODE DESCRIPTION ary TYPE OF MODEL Tl' 8 g REMARKS
TU320 | TU320F|cCc | L | P
23 | 15644 ~ 616 — 003 — 10 | COVERCENTER i
24 | 1432 - 654 - 007 - 00 | capmusser @ | 1] * | U
25 | 1444 - 621 -017-00 | scRew me12 3 | Sl
SCREW,/SP,/MBX16 3 1228
T e e N O O
27 | 1600 -616 - 001 — 00 | GLASS,STEP z
GUMSEAL sTEP 2| *
INSULATORSTEP FOOD | 7/ L
T e o
B L R
MIRROR ASSY 1 1297
B B e o
B e
I e — .
| BoLT mexis o S




F

IG. 87

. FOR BE42G

STEP SYSTEM (HST)

189

9--EXCEPT H TYPE

1608-0264
TYPE OF MODEL| 1 [ C [G
KEY PART CODE DESCRIPTION WY e Troazor | & | © | B REMARKS
1 (1600 - 616 - 200 — 00 | STEP,LH COMP |
""" 2 1600—616—510—00 STEP/RH COMP ) 1 T ¥ o
3| 1548-616-210- 00 | CENTERFLOOR  COMP R S I
4 V210 - 360 - 601 - 60 | BOLTSP MBX1S 4 | Lo
""" 5 | v211-660-801-60 | BOLT MBXIE | 4 | L
5A| V211 - 360 — 801 — 60 | BOLT,SP/M8X16 4 114-
5| v211-360-801-60|BOLTSP MEX1E | of | e
6A| V211 - 660 - 801 - 60 | BOLT M8X18 | S S Y
7| 1600-616-051 - 00 | MATFLOORHST/LH | 1| * s
8 | 1600~ 616 — 052 — 10 | MATFLOOR/HST/RH G L
9 | 1602 -616-001 — 10 | MATFLOOR 1
10 | v211 - 660 - 802 - 50 | BOLT/Mex2s 4| S
11| 1603 -616-200 - 00 | PANELDASH ¢ oMp 1 (N
12 | 1603 -616 - 300 - 00 | PANELDASH < come |l L2
13 | v211 - 660 -802 - 00 | BOLT/8x20 | 4 7 < rr
14 | 1544 ~616 - 013 — 00 | GROMMET,MATER CABLE 1.
17 | W296 — 204 — 008 — 60 | RIVET 5 =
17A| W296 ~ 134 — 007 ~ 00 | RIVET,BLIND 5 18-
e e -
e o i e —
18A] 1600 - 616 ~ 007 - 00 | GROMMET T L
20 | 1560 -~ 630 - 021 — 50 | INSULATOR | 1| N




190

FIG. 87

. FOR BE42G

STEP SYSTEM (HST)

9--EXCEPT H TYPE
1o03-6160
KEY PART CODE DESCRIPTION ry [LIPE OF MODEL |78 | 8 REMARKS
TU320 | TU320F [c | € | P
21 | 1800 - 616 — 006 — 00 | INSULATOR/75 2l *
22 | 1544-616-011-00 | GUMcUsHON | 4 | A I Y
23 1544 —616— 011 - 00 GUM,CUSH]ON 3 77777777 L L Y
N I I T 1 O
200| V120 - 376 — 001 — 60 | SCREW,/SP,/MBX16 I
25 | 1480 ~ 603 - 002 — 00 3 F
2% | 1600 -616 - 001 — 00 | GLAsSSTEP | of L |
27 | 1544 - 616 - 005 ~ 00 | GUMSEAL sTEP | o * S
28 | 1600 ~ 616 — 005 - 00 | INSULATORSTEP FOOD ol S
29 | 1600 -619 - 200 — 10 | MIRROR SET | 1] * | L
30 | 1600 -619—210 - 00 | MIRROR ASSY | F
31 | 1600 -619-001 - 10 | sTAYMRROR | 1| * | L
32 | v211-260-802-00 | BOLT.S Mex20 | o A Y
"33 | 1803 -616~700— 10 | PANELDASH.B  comp | 1| | L
3 | 1600616 - 007 — 00 | cROMMET | a1 O
35 | 1600 - 616 — 070 — 10 | INSULATOR,PANEL/A 1
1 %
e B
39 | 1603 -616-810 — 10 | BRACKETHOOD,/LH COMP [ L
4 | 1603 - 616 ~ 820 — 10 | BRACKET /RH COMP 1
41| V211 - 261 -002-50 | soLTsomioxes | 2o | S
42 | V211 -261-002-00 | BOLTSEMS/MI0X20 | I A Y
43 | 1603 -616- 720 - 10 | PANELDASH.B  come | i | S
4 | 1544 -616-011-00 | GumcusHon | 3 | N




FIG. 87

43~50. ..

FOR BE42G

STEP SYSTEM (HST)

191

9--EXCEPT H TYPE

1603-616D

KEY PART CODE DESCRIPTION aTY TYPE OF MODEL + 8 S REMARKS

TU320 |TU320F|Cc | L |P

45 | 1603 - 616 — 800 — 10 | BRACKETHOOD ~ COMP 1 *
45 | 1603 -616- 820 - 10 | BRACKET/RH o | <
47 | 1603 - 616 - 830 - 10 | BRACKETHOOD/LH comp | 1 | (| ||
48 | V211 - 261 - 002 - 50 | BOLTS/MIOX25 e L
49 | v211-261-002-00 | BOLTSEMSMIOX20 | 2 | | |

50 | V211 ~ 260 - 802 — 00 | BOLT,S/M8X20 2




192

FIG.

88

STEP SYSTEM (C TYPE)

1600-616 |
KEY PART CODE DESCRIPTION ary e O MODEL 2 6 1 REMARKS
U320 | TUS20F | c | C | P
1| 1600~ 616 ~ 200 — 00 | STEP,LH COMP 1
e B e o e .
""" 311600 -616 - 001 - 00 | GLasssTER | 2 I
T O B o S
5 1660 -616 - 005 - 00 INSULATOR,STEP FOOD ----------------------------------- 2 AR e
6 | V211 - 660 — 801 — 60 | BOLT,/M8X16 2
7 | v211 -360-801 - 60 | s0LT.SP.MEX16 Y S I I
8 | 1600 — 616 — 520 — 00 | BRACKET.LEVER COMP o (N
i It e S O
10 | V401 - 180 — 008 — 00 | WASHERSP, M &8 | T N
11 | 3526 — 704 - 001 — 00 | CAP 1
12 | 1600 - 616 -~ 053 — 00 | MAT.FLOOR/HST/C/LH R G
e g ) e
14 | 1600 — 431 - 590 — 00 | LEVERBRAKE  aAssy | 1| | S Y
15 | V201 — 260 -~ 805 — 00 | BOLT,/M8X50 2
16 | V401 — 160 — 008 — 00 | WASHERSP,/M 8 2
17 | va11 - 260 - 008 - 00 | wAsHERPLAME | 2 L
18 | V363 - 260 - 008 - 00 | NUT.LOCK. M8 | oA S Y
e B S T S S ——
e e SOOI W ot
21 | V411 = 260 = 006 — 00 | WASHER M6 1
22 | V500 " o
23 | 1337 - 401 - 006 - 00 | SPRINGMAIN CLUTCH | 1
24 | 1342 — 402 — 006 —~ 00 | BANDWIRE /250 i A




FIG. 89

METER SYSTEM

193

5
6
1
7o
P4 gror sf-zlg.”)
%__?3 EXCEPT H)
ENGINE
1603-621
KEY PART CODE DESCRIPTION ary e OF MODEL} 1 &1 3 REMARKS
TU320 | TU20F | | L | P

1 1603 - 621 - 200 - 00 PANEL,INSTRUMENTASSY 1 ¥

2 1602 - 8621 — 500 - 00 PANELINSTRUMENTASSY | 1 N

3| 1480 -603-001 - 00 | scewr | 4 F L

4 | 1480 - 603 — 002 ~ 00 | WASHER M8 4 7 O

5 | 1550 - 621 — 001 — 10 | CABLEMETER I T R S

6 | 3728 - 173 - 003 — 00 | BOX,GEAR ASSY 1.

e e s e

8§ | 1802 — 621 — 80O - 00 | PANEL/HEBO assy | | A
9 | 1603 -621 - 300 - 00 | PANEL/EBO assy | 1] | L




164

FIG. 90

BULE SYSTEM

| 2(FOR 51-52)
| 3(FOR G)
o
KEY PART CODE DESCRIPTION ary pre OF MODEL | & 12 REMARKS
TU320 [Tus20F [ | L | P
1| 1594 - 652 - 200~ 10 | LAMPHEAD ASSY 2 A248604
2 pHEADE | 2| SR A Algls
e o g A
4 | 1800 - 622 - 004 — 10 | COVERLAMPFRONTLH | 1| | S o
"5 | 1600 - 622 - 006 - 10 | COVERLAMPFRONT, RH | 1| | L
6 | V211 -~ 360 ~ 801 - 60 | BOLT,SP,/M8X16 2 *
7 |1600-622-230-00 | Lamp SET o | S
8 | 1600 - 622 — 240 - 00 | LAMP ASSY 2 * 2BE003014251
9 | 1600 - 622 — 231 — 00 | HARNESSLAMP/FRONT | 7 T
10 | 1600 - 622 — 232 - 00 | BULB/12v.2lW | 7 * | | |ssao002073121
11 | 1600 - 622 - 233 = 00 | BULB/12V.5W 2 8GM002092121
,,,,,,,,,, S e I | BGMOO20S2121
LAMP LK SET H S I
i5 | 1600 - 622 — 260 — 00 | LAMP LH ASSY a0 “ ) | 2spoosisa0st
16 | 1600 - 622 — 251 — 00 | HARNESS,LAMP,/REAR 1
17 | 1600 - 622 - 232 - 00 | BULB/12v.2tW 7 S 8GA002073121
18 | 1600 -622 - 252 - 00 | BULB/T2VIOW | 1l | S 8GA002071131
19 | 1600 - 622 -~ 003 — 00 | COVER,LAMP,/REAR T A R
e e . e —
21 | V301 - 260 - 006 — 00 | NUT/M6 3
22 | V401 - 160 - 006 — 00 | WASHERSP M 6 ED L]
23 | V411 -260 - 006 - 00 | waskerome | 3 *
24 | v304-260-008-00 | NUTME | o | s
25 | 1600 - 622 - 270 - 00 | LAMP RH sET | 1 A




BULB

FIG. 90

1600-622

SYSTEM

195

é(FOR 51:562)

3(FOR @)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TU320 | TU320F

REMARKS

1600 - 622 - 280 - 00

26

LAMP RH ASSY

x

25D003184041

27 | 1600 — 622 — 251 — 00 | HARNESSLAMP,/REAR
28 | 1600 - 622 - 232 - 00 | BULB/12v.2W | o | | | | 8GA002073121
29 | 1600 -622 - 252 - 00 | BULB/T2viOW | 1 | [ | '8GA002071131
30 | 1600 ~ 622 — 003 ~ 00 | COVERLAMP./REAR R T U S
31 | 1600 — 822 — 321 — 00 | REFLECTOR 1
e e o e e —
33 | V40T - 160 - 006 - OC | WASHERSPM 6 3 A
34 | V411 - 260 - 006 — 00 | wasierovs | 3 N
e B e s S e

LAMP,NO PLATE SET

1600 - 622 - 300 - 00

1600 - 622 - 291 — 00

40 | 1600 -622 - 008 -

41 | V211 - 360 - 801 — 60 | BOLT,SP,/M8X16 2
£2 | V120 - 365 - 002 - 00 | SCREWSEMS 2
43 | V301 -260-005-00 | NUT M8 | 2
44 | V411 -260 - 005 - 00 | WASHERPLAM 5 B/ £
45 | V401 - 160 — 005 - 00 | WASHERSP M 5 | 2
46 | V200 - 260 - 801 — 60 | BOLT./M8X16 2
47 | V301 - 260 - 005 - 00 | NUT/M5 o

WASHER,PL/M 5

V200 - 260 - 801 - 60

WASHER,SP./M 5

BOLT./M8X16

N N ~>




196

FIG. 90

BULB SYSTEM

?(FOR 51+52)

3(FOR @)

1600-622

KEY PART CODE DESCRIPTION ary TYPE OF MODEL | 5 A REMARKS

TU320 | TU320F |c | L | P

51 | V120 — 365 — 002 — 00 | SCREW,SEMS 2
52 | v301 - 260 - 006 ~ 00 | NnUToM8 |1 | S
53 | V401 - 160 - 006 — 00 | wasHerseoms | ([ ||

54 | V411 - 260 - 006 — 00 | wasmerRme |1 | ] |
55 | V304 - 260-008-00 | NUT M8 I L

56 | V401 - 160 — 008 — 00 | WASHERSP/M 8 4

LAMP,FRONT/LH C SET

LAMP,FRONT/LH C ASSY

BULB/12V.BW

LAMP,FRONT/RH C SET

60 | 1600 - 622 - 350 - 00
61 | 1600 -622 - 360 - 00
62 | 1600 - 622 — 231 -~ 00
63 | 1600 - 622 - 232 - 00
64 | 1600 - 622 - 233 - 00
65 | 1600 -622-370-00
66 | 1600 - 622 - 380 ~ 00
67 | 1600 - 622 ~ 231 ~ 00
68 | 1600 - 622 ~ 232 - 00 |
69 | 1600 -~ 622 ~ 233 - 00

LAMP,FRONT /RH C ASSY




FIG

. 91

BULB SYSTEM (E61,E62)

197

1602-522
KEY PART CODE DESCRIPTION aTy T_YPE UF__MODEL 716 |R REMARKS
rUs20 | TU320F |c | C | P
1| 1488 -621 - 270 - 20 | LAMPHEAD ASSY 2l *
2 % %
R e A ——
B BN T
5 | 1564 - 654 - 213 — 00 | BULBLAMP/12v21W I L N
6 | 1566 —~ 656 — 204 — 00 | BULBLAMP,/12V5wW v\
7| Vigs - 164 - 025 - 30 | scREw4x25 I R A e
8 | 1566 - 656 — 205 - 00 | GASKET | 9 * E
o ese D ese 508~ 00 Teoven T e
10 | 3737 - 172-011 - 00 | CLAMPHARNESS | 2 * .
11 | 1426 = 600 — 055 — 00 | LAMP,TAIL ASSY v\
12 | 1505 - 621 — 224 - 00 | BULB/ 12V 238w | Jf S
13| vi13-183-003-00 | screw | 4 ¢ S
14 | V40T - 160 - 005 - 00 | WASHERSP, M 5 RV
15 | V300 - 260 — 005 - 00 | NUT/M 5 4 I
16 | V360 - 260 ~ 005 — 00 | NUT,/M5 4
17 1602 -622 - 061 - 00 | sTAv.LAMP LM | i L
18 | 1602 - 622 - 062 - 00 | sTAv.LAMP RH | ] L e
19 | v201 - 260 - 801 - 60 | BOLT MBX1E 9 N
20 | V411 - 260 - 008 - 00 | WASHERPL/ME 2 F N
21 | V362 — 260 ~ 008 — 00 | NUT/M8 4 F Tty




198

SWITICH SYSTEM

35
236124244
23 -
/

—

-25-25A~ .
>ax 2
& 36~41. ..

51-11A

L

FOR 61+62-15

1600-625
KEY PART CODE DESCRIPTION ary TYPE OF MODEL | S |a REMARKS
TU320 | TU320F L|P

1| 1508 -623-001~-00 | HORN
k) oL vex1s
3 s :
e WASHERSP,/M 8 *
. B R R R -

6 BOLT,SEMS  (S) *
7 |1875-623-210-00 | : SWITCHSTARTER AssY | 1| o i
e e PR — _—
9 | V120 - 264 - 000 - 80 | SCREW,PLUS/M4X8
10 | V411 - 150 -~ 005 - 00 | WASHERPL/M 5 * *

11 | V120 - 265 — 000 ~ 80 | SCREW,PLUS,/MEX0.8X8
12 | 1444-8621-311-00 | cap '
13 | 1444 -621-312-00 | NUTRNG/M28x1.0 | 1 L
‘14 | 1444-621-313-00 | waseern O
15 | 1444 - 821 - 320 - 00 | KEY ASSY | 1 L t

16 | 1544 - 623 — 001 — 00 | SWITCH ASSY *
17 | 1544 -623-232-00 | NUT/M22
18 | 1544-623-233-00 | Lever | 1 L
19 | 1544 - 623 - 234 - 00 | kNOB
20 | 1544 - 623 — 235 - 00 | BOOT

21 | 1600 — 623 — 002 — 00 | FLASHER ASSY 4DM003360001

24 | 1491 - 623 -222 - 00

NUT,/M20

BOLT,SP/M6BX16




FIG. 92

SWITICH SYSTEM

199

. FOR 616215
16G0-623
KEY PART CODE DESCRIPTION ary TYPE OF MODEL | |\ &1 B REMARKS )
TU320 | TU320F |c | C | P
24A| 1491 — 623 — 222 — 00 | NUT,/M20 . 114
25 | 1491 - 623 - 223 - 00 | BOOT 2 0
250 1491 - 623 — 223 - 00 | BoOT | 114~

27 | 1600 - 623 - 200 — 00 | swiTcH ASSY 1
28 | 1600 - 623 — 210 — 00 | SWITCHLAMP ASSY 1
129 | 1600 - 623 - 220 - 00 | SWITCHHAZARD ASSY 1l
30 | 1432 - 621 — 330 - 10 | SWITCHSTOP LIGHT T st
S e o S
32 | 1432 - 621 -006 - 10 | NUTLOCK il S
33 | 1600 ~ 623 ~ 230 — 00 | STAY,SWITCH COMP 1|
34 | V211 - 260 — 801 - 60 BOLT,S/M&@E 2| * o
e S
e L
V210 - 260 - 801 - 60 i

1426 - 621 - 035 - 00




200

FIG

. 93
50716

WIRE HARNESS SYS

TEM

Legend Cescription
8 Black
w White
Y Yellow
R Red
G Green
L Siye
8r Srawn
L9 Light green
[¢] Qrange
L& —=
+—0
. £
11 R
3 3 13Aag
37~42. .. FOR B '
1603-624
KEY PART CODE DESCRIPTION ary TYPE OF MODEL T 5 ] REMARKS
TU320 |TUS20F [c | L | P
1 | 1600 - 624 — 200 — 00 | PLUG7P SET 1
2 | 1600 - 624 — 201 — 00 | PLUG/7? 1 SJB001943001
311800 -624-202 - 00 | HARNESS,SOCKET 1
4 | V111 - 165 —-003 — 00 | SCREW./M5X30 3
5 1 V401 - 160 — 005 — 00 | WASHERSP/M 5 3 *
6 | V411 — 260 — 005 — 00 | WASHERPL/M 5 3 *
7| 3737-172-011 00 | CLAMP,HARNESS 1
8 | 1800 — 624 — 004 — 00 | HARNESSOIL PRESSURE 1 *
9 | 16803 -624-210- 00 | HARNESS0.2 ASSY 1
10 | 1544 - 623 - 008 — 10 | HARNESS,WIRE,/NO.8 1
11 | 1545 - 623 — 003 — 00 | HARNESS,WIRE,/NO.9 1
12 | 1376 — 402 — 003 — 00 | BAND,WIRE/140 5
13 | 1342 - 402 - 006 — 00 | BAND,WIRE,250 5 1288
13A| 1342 ~ 402 — 006 — 00 | BAND,WIRE250 7 1259-
14 | 1600 - 624 - 270 - 10 | cAsEFUSE Assy 1l T P e
14A| 1600 — 624 — 270 — 20 | CASEFUSE/11  ASSY 1 1259-
15 | 1600 — 624 — 290 - 00 | BOXFUSE SET 1 ols
154| 1600 — 624 — 290 — 10 | BASEFUSE SET 1 1ae
158 1600 — 624 — 290 —~ 20 | BASEFUSE SET 1 1259
16 | 1600 — 624 — 291 — 00 | HARNESS,FUSE 1
17 | 1600 - 624 - 300 — 00 | COVERFUSE SET 1 ols
174 1600 - 624 — 300 — 10 | COVERFUSE SET 1 1020-
18 | 1600 - 624 — 301 — 00 | LABELFUSE 1
19 | 1600 - 624 - 271 - 00 | FUSE 3
20 | 1575 -623-010 - 00 | FUSE/32V10A 5




FIG

. 93

Y

WIRE HARNESS SYSTEM

>

T
N

201

22

Legend Qescription
8 Black
W White
Y Yeflow
R Red
G Green
L Blue
8r Brown
Lg Light green
[s] Qrange
Lﬁf? =
= +—0
7 2. 3
& 13-4
1 B 13A
37~42,.. FOR B
1603-624
KEY PART CODE DESCRIPTION ary TYPE OF WODEL T 8 S REMARKS
, TU320 |TU320F ¢ | L | P
21 | 1575 -623 - 011 — 00 | FUSE/15A 2
22 | V210 — 260 — 602 — 00 | BOLT,SEMS (S) 2
23 | V210 - 360 — 601 — 20 | BOLT,SEMS,/MEX 12 1
24 | 1603 — 624 — 200 — 00 | HARNESS./NO.1 ASSY 1
25 | 1544 - 616 — 014 - 00 | GROMMET,HARNESS 1
26 | 3650 — 261 — 261 — 00 | LINK,FUSIBLE 1
27 | 3652 - 261 — 202 — 00 | LINKFUSIBLE 1
28 | 3650 — 262 — 202 ~ 00 | DIODE/3.0A 2
29 | 4319 - 601 — 004 — 00 | FUSE/250V — 2A 1
30 | 1509 - 623 — 242 — 00 | BOX,FUSE 1
31 | 1593 - 623 — 503 — 00 | CAP,FUSE BOX 1
32 | 1560 — 664 — 264 — 00 | FUSE,BLADE./32V05A 4
33 | 1575 - 112 — 007 — 00 | INSULATOR 1
34 | 1376 — 402 — 003 — 00 | BANDWIRE,/140 7
3% | 1425 - 821 — 004 — 00 | cLAMPHARNESS R L
3% | 3737 -172 =011 - 00 | CLAMP,HARNESS 1
37 | 1581 —= 621 — 290 — 00 | RELAY./4P ASSY 2 *
38 | V210 - 360 — 601 — 20 | BOLT,SEMS,/M6X12 1
39 | 1600 — 624 — 280 — 00 | HARNESS,/NO.3 ASSY 1
4 | V211 -360 - 801 = 20 | BOLT,SEMS,/M8X12 1 *
41 | 1342 - 402 — 006 — 00 | BAND,WIRE, 250 ] *
BAND,WIRE./140 2




202

FIG. 94

WIRE HARNESS SYSTEM (E61,E62,U15)

[pos 2ron<Ea)

19
1|8
1503 624
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL "}' 8 S REMARKS
TU320 |TU320F |c | L |P

1| 1603 - 624600 - 00 | HARNESS,/NO.1,/ESOASSY 11 .
2| v210-360-601 - 20 | BOLT.SEMS /Mexi2 | 1| * | P
3| 1603-624-610 - 00 | HARNESS /NO.2/EB0ASSY | 1| * | L O
4 | 1544 - 623 - 008 - 10 | HARNESSWIRE/NO.8 )|
5 | 1545 - 623 ~ 003 — 00 | HARNESSWIRE/NOS 1 S

6 | 1576~ 112 - 007 — 00 | INSULATOR L1

CLAMP,HARNESS

CASE,FUSE /4 SET . '
L e e —
R e e .
B s S S A —
e e A
FUSE /32V30A 1.
R A R .
COVERPANEL T S
e R R L
20 | V300 - 260 - 006 — 00 | NUT M6 | A
21 | V401 - 160 — 006 — 00 | WASHERSP/M 6 2




203

FIG. 95 MARKS

5 ﬂ

!
21 |

SO0 =

32A 33a-3B 37

oEE ] = ]
|

1600-901
KEY PART CODE DESCRIPTION ary prE OF MODEL |3} 5 8 REMARKS
TU320 | TU320F |[Cc | L | P
1 | 1575 -901 —~ 004 - 10 | ORNAMENTGRILLE - ¥
N 2 7777777 575 90 ------ *005— OO"- “ LABEL TYPE/LH - | 1 - L
""" 1575 -901 - 006 — 00 | LABEL TYPE/RH | 1] ¥ ¢
4| V350 - 160 - 006 - 00 | NUT.SPEED.PS | o * | L
5 | 1444 -601 - 015 - 00 | wasHER8x14x3 | o * | A
6 | 1575 - 901 — 008 — 00 | ORNAMENT 1 i
7| 1509 - 901 - 003 - 00 | maARKENGINE STOPE | 1| ¢ | (Y
8 1 1600-901 -002 - 00 | LAgee. ] N L0 N I
"9 11600 - 901 - 003 — 00 | | L‘;g‘gg'g‘,;'zgRD """"""""""""""" T T e
S ras e0T 5 10 T 1 PR
11 | 1588 =901 — 002 — 00 | ORNAMENT/RH 1.
12 | 1588 - 901 - 001 — 00 | ORNAMENT/LH I T S
13 | 1603 - 902 - 001 - 00 | ORNAMENT,/320/LH I R
13 16803 - 902 — 001 — 10 | ORNAMENT/320/LH | | Wy b o)
14| 1603 - 902 - 002 - 00 | ORNAMENT./820/RH | f b TR
144 1603 ~ 902 ~ 002 ~ 10 | ORNAMENT./320,/RH I
15 | 1600 — 902 — 009 — 00 | ORNAMENT/REAR | 1| }0 """" néa """""""""""""""
15A[ 1600 - 902 - 009 - 10 | ORNAMENTREAR I e
16 | 1600 -902 - 011 - 00 | LABELCAUTION/OL/E |1 A
17 “““““ T BOO— 902—07— OO LABEL CAUTION/OIL/D o 1 “1 L
18 | 1600 - 902 — 018 ~ 00 | LABELCAUTION./OIL/F 1
21 | 1600 — 902 — 054 — 10 | LABEL,OIL/HST/F g




204

FIG. 95

MARKS

l— ==K |
P
3
2| [ 1
L )
6 233
32A  33a:333 ¥
MWUSED@D' / = \
| A
—T e 44 |
- 40
13A | e
O ="
=] [ \
——
14A =3
14— SIEmEEE
47
= 5
1603002
KEY PART CODE DESCRIPTION o7y [LVPE OF MODEL | 0| & 18 REMARKS
TU320 | TU320F |C | L | P
22 | 1509 -~ 901 ~ 008 — 00 | MARK,KEY SWITCH () o *
23 | 1600 - 902 — 015 - 00 | LABELSWITCH 0 | 1| | L I Y
24 | 1509 - 901 - 014 — 00 | MARKKEY switeH & | 1] | G
25 | 1594 -904-021-00 | MmaRk | ] * | S
26 | 1594 - 904 — 015 - 00 | MARK T N
27 | 1594 — 904 - 022 — 00 | MARK 1
28 | 1600 - 902 - 029 - 00 | LaBELPTO | ] | .
P B e e
30 | 1602 - 902 - 007 - 00 | LABELGUDE/LH | 1| I
31 | 1603 - 902 - 005 — 00 | LABELGUIDE/LH R T L A
R | 1602 -~ 902 - 008 ~ 00 | LABEL,GUIDE,“RH 1 %7
324| 1602 — 902 —~ 008 — 10 | LABELGUIDE/RH 1 -
33 | 1602 -902~011-00 | LABELGUDE/RH | 1| | =Ty
3| 1602 - 902 - 011 - 10 | LABELGUDE/RH | | o B
338! 1602 ~ 902 — 011 ~ 20 | LABEL,GUIDE,/RH I
34 | 1594 — 904 - 017 — 00 | MARK,DRIVE,/U |t
'35 | 1594 ~ 904 - 016 - 00 | MARKDRIVE/D 1 S I I
3% | 1594 - 904 — 018 — 00 | MARKDRVE I L N
B R T ———
38 | 1600 - 902 - 023 - 00 | LABELFUEL.D | 1] | rrrr
39 | 1427 =934 - 013 — 00 | MARK,FUEL/FR 1
40 | 1603 -902 - 004 - 00 | LaBELSPEED | 1 | S N
41 | 1603 -902-051 - 00 | LaBELSPEED | 1 * | S
R T T O e S —
e B I O




206

FIG. 95 MARKS

1—] A h —
2E=EET 16 U 5
2 == e - =
3 =i 21
=== U 34
N l
L[J@”Q Z TR
i W,
e
6 31 R 33
: 32A  33a-33 37
1 —
==
2
— SR 38 44 '
t 39
— | 40
13A —— ETEIE B4l
3—&] e——— = ==
‘ =
2 EEEE—a
DS EER e
. 1sEK] 47
R ‘
‘ 46
s =0
49
KEY PART CODE DESCRIPTION a7y e OF MODEL | 17 & | 2 REMARKS
TU320 | TU30F|c | L |P
44 | 1435 =905 - 015 — 00 | MARKHST OILNUMBER,/E 1. T
LABEL,MODEL ASSY 1
LABEL/4WD | -
LABEL,MID 1 *
48 | 1602 - 902 — 012 — 00 | LABELFUSE, 4, E60 | ’
49 | 1603 ~ 904 — 002 — 00 | LABEL,MODEL,/320T | *




206

FIG.

96

TOOL

S\

1309-911
KEY PART CODE DESCRIPTION ary TYPE OF MODEL + (C) g REMARKS
TU320 |TUS20F | Cc | L |P

1| 1421 - 906 — 001 — 00 | SPANNER,BOX, 22 .

2 | 1401 - 906 - 005 - 00 | WRENCH.SOCKET /i7x18 | 1| * | A I
3 |Vv936-150-015-00 | PUERS/GIS0 I oy

4| 2130 -931~210-00 | ScRewDRIVER ASSY | 1| * | A Y
"5 | V920 -550-801 - 00 | SPANNER/ 8x10 e e Y

6 | V920 - 551 — 201 — 40 | SPANNER/12X14 1
U B T I e —
8 SPANNER/19X22 | f
9 [ V920 - 552 - 402 - 70 | SPANNER24x27 R

10 | 3560 ~ 702 - 001 - 10 | BAGTOOL gl A I I




207

FIG. 97~ CREEP MISSION SYSTEM (OPTION) (EXCEPT H « M)

~. ~
NP

21
1603-251
KEY PART CODE DESCRIPTION |aTy T_YPE O MODEL 116 | R REMARKS
U320 | TUS20F | c | L | P
1 | 1603 - 251 — 200 — 00 | MISSIONCLEAP  SET 1 T
"2 | 15850 -251 - 001 - 00 | MeETALCLEAP | 1| | L A
3011550 - 201 — 001 - 00 | GASKET.CLEAP | N U T A
R Y B s e
""" 5 | V211 - 260 - 802 - 50 | BOLT.S/M8X25 T i
6 | V211 - 260 — 805 — 00 | BOLT,/M8X50 3 !
71550 -251 - 002 ~ 10 | GEARCLEAP COUNTER | L
8 | 1550 ~ 251 — 004 — 00 | GEARCLEAP COUNTER | 1| | =t
9 | V60O - 110 - 600 — 40 | BEARINGRE/B004 TR L
10 | V704 - 140 - 020 - 00 | RNGSNAP/20 C 2 LA Y
11 | VB0OO - 110 ~ 620 — 20 | BEARING,RB,/6202 1 T
T

12 | V600 - 110 — 620 — 20 | BEARING,RB/6202 1

13 | V60O - 110 - 620 — 20 | BEARING,RB,/620 T . T

14 | V705 -140 - 035-00 | anGoreLe | 2| | T

15 | V705 - 140 - 035 - 00 | RNGCRCLP o1 DT

16 | V704 - 140 — 015 — 00 | RING,SNAP/15 C 1 T
17 | 1602 - 2561 — 001 - 00 | GEARS2OT | 1 | L
18 | 1544 - 251 — 001 — 00 | GEARCLEAP /34T 1

19 | 1544 — 251 — 002 - 00 | STAY.CLEAP SHET | 1

20 | V704 - 140 -014-00 | RNGSNAP/14C | 1

21 | V720 - 102 ~ 401 - 00 | O~ RING,/P10A 1 T
T ee0 L e 0 o0 Tampraiean T N e
23 | 1302 - 225 - 003 - 00 | SPRNG.SHIFTER ! L

24 | V682 - 200 - 001 - 00 | BALLSTEEL 1 B e

25 | 1550 — 251 — 009 - 00 | pLaTESTOPPER | 1| | L




208

FIG. 97

CREEP MISSION SYSTEM (OPTION) (EXCEPT H + M)

1603-251
KEY PART CODE DESCRIPTION Ty (e OF MODEL | 0\ &1 8 REMARKS
TU320 | TU320F | | L | P
26 | V211 - 260 - 801 — 60 | BOLT,S/M8x16 1 T
27 | v211-260-~801 - 60 | BOLTS Mexls | 1 R
28 | 15688 — 251 — 230 — 10 | ARMCLEAP SHIFT COMP E . ety
29 | 1544-218-002-00 | pLaTe |1 | T
30 | V720 - 102~ 401 - 40 | o-RNGPI4 | 1] | T
31 | 1603 - 251 - 210 - 00 | LEVERCREAP comP 1 T
3 | V580 ~ 140 -~ 502 - 50 | PNSPRNG/sx25 w | 1] | LA
"33 | VB80 - 140 - 502 - 50 | PINSPRNG/5x25 w | 1 L
T e B R e
T35 | VB9O — 131 — 007 - 00 | wRe~Lox70 Al IO
36 | 1602 - 251 — 220 — 00 | ARM,LOCK COMP ] T
37 | v201 - 260-802-00 | BOLTM 8x20 | i | T v
55 T V504~ 260 — 008 — 00 [nGrow s R
39 | 1544 - 219 -005 - 00 | knOBLEVER/12 | 1| | L
40 | 1544 - 218 - 005 — 00 | TUBESO | 1 | LA
41 | 1602 — 251 — 002 — 00 | LABEL,CLEAP 1 T




FIG. 98

TRAILER HITCH SYSTEM

209

I~10 FOR C (OPTION)

11~18 FOR 61 -

62

16033361
KEY PART CODE DESCRIPTION ary TYPE OF MODEL 'IF 8 g REMARKS
TU320 | TU320F |C | L | P

1 | 1603 - 336 — 300 — 00 | HITCHL,TRAILER  SET 1 T

2 | 1588 -335-210 - 10 | HITCHITRAILER COMP I L

3| 1603-336-310- 10 | BRACKETHITCHI comp | 1| | ety
4| V201 -261-206-00 | BOLTMIZXEO | Jf | L
5 | V201 -361-203-00 | BOLT Mi2x30 I B

6 | V401 — 160 — 012 — 00 | WASHERSP,/M12 9 T
7 lv304-260-012-00 | NUT/MI2 | 5 N
8 | v211-360-801 - 20 | BOLT.SEMS MBXT2 | o | L
B T B e T —
10 | 1421 —502 -~ 002 — 00 | PNUNK I =t
11 | 1603 - 336 — 600 ~ 00 | HITCH,TRAILER  SET | 7

15 | V401 — 160 — 012 — 00 | WASHERSP,/M12 s F
16 | V303 - 260 - 012 - 00 | NUT/M12 3l f '
17 | 1488 - 247 - 250 - 00 | PN ASSY | * *
18 | 1421 =502 — 002 — 00 | PIN,LINK 1| F g




210

FIG. 99

FOR

G (STD)

VALVE (SUB,1) SET SYSTEM

(EXCEPT H -+ M)

1603-5085
KEY PART CODE DESCRIPTION ary Fe OF MODEL) 2\ &1 8 REMARKS
TU320 [TU0F | c | L |P
1| 1603 -509-200- 10 | VALVE,SUB/IST  SET } ¥
2 | K211 -016-000- 00 | VALVECONTROL  AssYy | 1| | LA
T isos 200 210 50 Tommrar e e R S —
4 | 1603 -509-220-00 | PPEIST/B  COMP T ]
e T 1 T —
6 | 16800 - 509 — 002 — 00 | COVER A 2
7 1Vv211-260-803-50 | BoLT (9 mexas | S S
"8 | 1603 -509 - 001 - 00 | STAY,PLATE IR <t
9 | V211 -360-802-00 | BOLT (5P Msx20 i L I
10 | V304-260-008~00 | NUT M8 1 | G
11 | V401 - 160 — 008 — 00 | WASHERSP,/M 8 1
12 | V411 -260-008-00 | WAsHERPL-MB | 1| L
13 [ V201 - 261 - 203 - 00 | BOLT MI2x30 i 04
B B | B
14 | V401 - 180 - 012 — 00 | WASHERSP/M12 i
15 | 1560 ~ 625 ~ 203 ~ 00 | COLLAR17X26X09 1 ata
15A| 1560 - 625 ~ 104 - 00 | COLLAR/15x25x19 | 1 | e
16 | 1594-517-003-00 | cLp19x3 |1 | S
17 1 1594-517-004~-00 | cLp/19x3a |1 | N
18 | V210 - 260 - 604 - 00 | BOLT.S Mex40 | | S
19 | 1603 - 509 - 230 - 10 | ARMIST COMP 1
20 | 1602-509-001 - 00 | RODBE |
21 | 2130-601-018 - 00 | PINSNAP6 7
e B o P —
23 | 1603 - 509 - 250 - 00 | HOLDERLEVER ~ comp | 1| | G O




FIG. 99

211

VALVE (SUB,”1) SET SYSTEM (EXCEPT H « M)

FOR

G (STD)

1503 5085
KEY PART CODE DESCRIPTION T [ TYPE_OF WODEL e REMARKS
TU320 |TU320F |c | C | P
24 | 1603 - 509 — 003 -~ 00 | PLATE 1
25 | 1337 -721-002-00 | WASHER/T1x24x3 I S
A VA1 - 260 - 012 - 00 | wasHeR 12 | i g
2% | v211 - 260 - 802 - 00 | BOLT.S M8X20 | | N
27 | 1603 —~ 509 — 240 - 00 | LEVERIST cove || B
27A| 1603 - 509 - 260 — 00 | LEVER/1ST SET 1 ni-
28 | V411 -260-010-00 | waskerRomo |1 | S I
29 | V704-140-070-00 | RANGSNAPSTOC i S O
30 | 1444 - 307 - 007 - 00 | o B L3 I
31 | 1560 ~ 316 — 002 — 40 | TUBESTRAIGHT /50 1|
32 | 1518 - 903 — 006 — 00 | MARK,PORT /A 1
"33 | 1518 - 903 — 007 - 00 | MARK.PORTEB il LI
34 | V720 -112-401-20 | 0o-RNGP12 | | S




212

FIG.100

VALVE

(SUB1,H) SET

SYSTEM (H - M)

25A
25
24
FOR G (STD)
16035099
KEY PART CODE DESCRIPTION aTY TYPE OF MODEL| L1 & | R REMARKS
TU320 | TU32F |C | L | P
1| 1603 - 509 - 500 — 00 | VALVESUB,1ST/H SET 1
"2 [k211-016-000-00 | vaLvecoNTROL  ASSY | 1| | G
3| 1603-509-510-00 | PPEIST A owe | 1l | U
4 | 1603 -509 - 520 - 00 | PIPEIST/B CoMP T O
5 | V781 - 160 — 000 - 6B | NIPPLE/PT3,/8 2
6 | 1600 - 509 - 002 — 00 | COVER/A 2
1
9
10 | V304 - 260~ 008 - 00 | NUT/M 8 1
11 | V401 = 160 — 008 — 00 | WASHERSP,/M 8 1
12 [ v4a11 - 260 -008-00 | wasHerPLAME a0 A R
O B e 323 ___________________________________________
13A| V2071 - 261 — 204 - 50 | BOLT,/M12X45 1 8-
14 | V401 - 180 - 012 - 00 | WASHERSP,/M12 1
15 | 1560 — 625 - 203 - 00 | COLLAR,17X26X03 1 a6

V210 - 260 ~ 604 ~ 00 | BOLT,S/M6X40 1
19 | 1603 =509 - 230 ~ 10 | ARM/1ST COMP 1
S e e
e R
22 | V411 - 260 - 006 - 00 | WASHER M6 2
O R [ L R e




FIG.100

VALVE

213

(SUB,”1,H) SET SYSTEM (H M)

1603-509U
KEY PART CODE DESCRIPTION ary TYPE OF MODEL 1§ IR REMARKS
TU320 | TU320F | | L | P
24 | 1603 - 509 — 003 — 00 | PLATE 1
25 | 1337 - 721 - 002 - 00 | WASHER/11X24X3 1 .
50| V4TI - 260 -012 - 00 | WASHER SM12 o sea-]
25 | V211 - 280 - 802 - 00 | BOLTS/M8X20 o A
27 | 1603 - 509 - 240 - 00 | LEVERIST cowe 1 N .
274 | 1603 - 509 — 260 — 00 | LEVER/1ST SET 1 -
28 | V411 -260-010- 00 | wASHER MIO IR S
29 | v704-140-010-00 | RNGSNAP O C 1l L I
30 | 1444-307-007-00 | GRP o il
31 | 1560 - 316 - 002 - 40 | TUBESTRAIGHT,/50 | 1 N
32 | 1518 - 903 — 006 ~ 00 | MARK,PORT/A 1
33 | 1518 - 903 - 007 ~ 00 | MARKPORT,/B 1
a4 | v720-112-2401-20 |o-mRNGoP12 | J L2 I
35 | V780 - 140 - 000 - 2T | PLUGSEAL | 1 | L I




214

FIG.1

01

METAL COVER SYSTEM (G)

1600 509
KEY PART CODE DESCRIPTION ary TYPE OF MODEL| L1 § | R REMARKS
TU320 |TU320F |c | L [P

1| 1600 — 509 — 004 — 00 | METAL.COVER 1 T

2 [ v201 - 261 - 008 - 00 | BOLT MIOXBO | I A A

3| V401 - 160 - 010 - 00 | wasHersPom0 (3 | || ||
P e B I R R N A
5 | V401 - 160-010- 00 | wasHERSP, MI0 | 3 | L




215

FIG.102 VALVE (SUB,”2) SET SYSTEM (OPTION)

1603-509T

TYPE OF MODEL

TU320 | TU320F
T

!
KEY PART CODE DESCRIPTION aTy REMARKS

O
(e]e)
VIO

1 1603 - 508 - 300 — 10 | VALVE,SUB/2ND  SET 1

1603 ~ 509 — 550 — 00 | VALVESUB/2NDH SET w
K211 - 016 — 000 — 00 | VALVECONTROL ~ ASSY |
4| 1603-509-310-00 | PIPE2ND,/A COMP 1o
"""""""" 1603 — 509 - 560 — 00 | PIPE2ND/A  comp | 1|
1603 - 509 ~ 320 — 00 | PIPE,2ND,B COMP 1

5
6
7 | 1603 -508 - 570 — 00 | PIPE,2ND./B COMP 1
3

T
T

V781 - 160 - 000 - 6B | NIPPLE/PT3,/8 2

9 | 1600 - 509 — 002 - 00 | CovER/A 1

10 | 1600 - 509 - 003 - 00 | COVER/B oy
11 | V211 -260-803-50 | BOLT () Mex3s ”

12 | V211 - 360 - 802 - 00 | BOLT (5P) M8x20 :
13 | V304 - 260 - 008 — 00 | NUTM & 1

14 | V401 - 160 — 008 — 00 | WASHERSP, /M 8 i

15 | v411 - 260 - 008 - 00 | WASHERPL/ M8 i

16 | 1594 ~517 - 003 - 00 | CLIP,719X3 2

ARM_72ND COMP 1

‘ROD/88 1

PIN,SNAP,6 2

WASHER, M6 2
LEVER,”2ND SET ]

25 | V704 - 140 - 010 — 00 | RINGSNAP10 C 1




216

FIG.102

VALVE

(SUB.”2) SET

SYSTEM (OPTION)

1 2 (H)
f——’J—l |‘——‘__[
4-6-8 ~ 29 3-5-7 ~ 29
1603-509T
KEY PART CODE DESCRIPTION gty |YPE OF MODEL| 1) &1 2 REMARKS
TU320 |TU320F |c | L | P
% | 1444 - 307 — 007 — 00 | GRIP ] T
27 | 1560 - 316 — 002 ~ 40 | TUBESTRAIGHT /80 | =t
28 | V780 — 140 — 000 - 2T | PLUGSEAL T L
28 | V720 - 112 - 401 - 20 | 0-RNGP12 | 9 T
30 | V201 - 261 - 013 - 00 | BOLT/MIOX130 N B
31 | V401 — 160 — 010 = 00 | WASHERSP,/M10 3 T




FIG.103

106 -102- 98 - 36— e
105-101-97- 35%

217

VALVE (SUB,”1) SET SYSTEM (OPTION)

104

16£3-509R
KEY PART CODE DESCRIPTION ry LLIPE OF MODEL |0 1 € 1 8 REMARKS
TU320 | TU320F [ c | L | P
1| 1603 - 509 - 700 — 10 | VALVESUB/1 SET 1 T
""" 2 | K211 = 016 — 000 ~ 00 | VALVECONTROL  ASSY ST t B
3| 1603-509-210-00 | PIPEIST/A comp | T L
4 01603-509-220-00 | PPEIST,B comp | 1| T | L
5 | V781 - 160 - 000 — 6B | NIPPLE/PT3,8 o T T
6 | 1600 - 509 ~ 002 — 00 | COVER/A 2 T T
7 |vr2o0-112-401-20|0-RNG P12 ol T | T
R e e —
9 | 1603-509-001 - 00 | sTavpLaTE T L
10 | v211-360-802-00 | BOLT (5P Mex20 it B
11 | V304 - 260 - 008 — 00 | NUT/M 8 1 T
12 | v401 - 180 - 008 - 00 | washersPoM 8 | 1] T L
13 | VAT1 - 260 - 008 — 00 | waserpLoMe | 1] T L
14 | voo1 - 261 - 204 — 50 | BOLT MI2X4s5 | 4| T o N N
15 | V401 - 180 - 012 - 00 | wasHersP M2 T T
16 | 1560 — 625 — 104 — 00 | COLLAR/15X25X19 |7 T
T T eed L e T 005 60 cie e [T T
18 | 1594 -517 - 004 - 00 | cupsiaxs | T ] -t r:
| 19 | V210 - 260 - 604 - 00 | BOLT.SMBX40 | T ot
20 | 1603 -509-230-10 | ARMAIST  comp | 1] T | L A
21 | 1602 - 509 - 001 - 00 | ROD./88 T T
22 [ 2130 -601-018-00 | PNSNAPE | 7 LA
23 | VAT1 - 260 - 006 — 00 | wasterR M6 | 2 T L
24 | 1603 - 509 - 250 — 00 | HOLDERLEVER  comp | 1] T B
o o (1 R e —




218

FIG.103

67 68
232

S
106-102-98 -3 - Qg
105-101 -97- 35?

> ’

VALVE (SUB, 1) SET SYSTEM (OPTION)

1603-509R
KEY PART CODE DESCRIPTION vy LLIPE OF MODEL| [} & 12 REMARKS
TU320 [TU320F [ c | L | P
26 | V411 - 260~ 012 ~ 00 | WASHER /M12 i T T
27 | V211 - 260 - 802 - 00 | BOLTS/M8X20 of T | 1T
28 | 1603 - 509 - 260 - 00 | LEVER/IST  SET gl T T
29 | V411 - 260-010- 00 | WASHER/M10 g T E
30 | V704 - 140-010 - 00 | RNGSNARTOC | ] T T
31 | 1444 - 307 - 007 - 00 | GRIP i T f
32 | 1560 - 316 - 002 - 40 | TuBESTRAIGHT, 50 | 1| T | ot
33 | 1518 — 903 — 006 - 00 | MARK,PORT /A '
34 | 151 8 - MARK,PORT/é"
35 | V201 - 261 - 008 - 00 | BOLTMIOX80 B I
36 | VAOT — 160 — 010 = 00 | WASHERSP./M10 3 1 T
37 | 1603 - 509 - 200 — 10 | VALVESUB/IST  SET T T
38 | K211 - 016 - 000 - 00 | VALVECONTROL  ASSY | T T
39 | 1603 -509-210-00 | PPEIST/A COMP g T vy
40 | 1603 - 509 - 220 - 00 | PIPEIST/B  coMP T ol
41 | V781 - 160 — 000 — 6B | NIPPLE/PT3,/8 2 T T
5603 - 509 ~ 001 — 00
46 | V211 - 360 - 802 - 00
47 | V304 - 260 - 008 - 00
48 | V401 - 180 - 008 - 00 | wasHersPoms |1 Lo T |
49 [ v411-260-008-00 | wasserpLoms |1 Lo T
50 | V201 ~ 261 - 204 — 50 | BOLT/MI2x45 T T




FIG.103

106-.102-98

105-101-:97-3

1693-509k

VALVE

219

(SUB,71) SET SYSTEM (OPTION)

100 101 102 104 105 106

-3

Cal

KEY

PART CODE

TYPE OF MODEL
TU320F

DESCRIPTION REMARKS

O~
(a¥ele!
nPdo)

WASHER,SP,/M12

CLIP,/19X3 1

BOLT,S,/M6X40 i

16802 - 509 ~ 001 — 00

2130 - 601 - 018 - 00 |
V411 - 2680 - 006 - 00

1603 - 509 ~ 250 - 00

1803 - 508 -230-10

ARM 18T
ROD, 88 1
PIN,SNAP, 6

VA1l - 260 -010 - 00

~012-00 |
11-260-802 - 00

PLATE

WASHER /M12

BOLT,S/M8X20

V704 - 140-010~00

1444 - 307 - 007 — 00

1560- 31-6 —”002? 40

1518 — 903 — 006 — 00

TUBE,STRAIGHT /50 1
MARK,PORT /A 1

MARK,PORT /B

PIPE,2ND, /B

V780 - 100 - 000 - 20

VALVE,CONTROL  ASSY

PIPE,2ND A

PLUG/PT1,8

PLUGPT1./8




220

FIG.103

1603-509%

<> 'ﬁ‘ \ ‘
W b
106-102-98 -36—\%//'

105-101-97- 35%

80 ™ 8406

44. 8—‘?;3 4.40

VALVE (SUB,1) SET SYSTEM (OPTION)

1 !
100 101 102

f- 1 1
104 105 106

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TU320

TU320F

—ooO

REMARKS

IO

V781 - 160 - 000 - 60

1600 - 508 -003-00

V720 - 112 — 401 - 20

NIPPLEPT3,8
COVER/B

O - RING/P12
BOLT (8) MB8X35

T

T

VATl - 260 - 008 — 00 |

1694 - 517 ~ 003 - 00 |

BOLT (SP) M8X20

WASHER,SP/M 8
WASHER,PL, /M8
CLIP/19X3

V210 - 260 - 604 - 00
1603 - 508 -330-10

1584 - 517 - 004 - 00

1602 — 509 — 001 - 00

2130—601 ..—.0.1:8 - 00

CLIP,718X3
BOLT.S,/MBX40
ARM/2ND
ROD,/88

PINLSNAP 6

COMP

1603 - 509 - 350 — 00

V411 - 260 - 010 - 00 |
V704 - 140-010 - 00
1444 - 307 - 007 - 00

V411 - 260 - 006 - 00

WASHER, M6
LEVER,72ND

WASHERM10
RING,SNAP,”10 C
GRIP

1560 - 316 - 002 - 40

V201 - 261 - 013 - 00

WASHER,SP,/M10

1600 ~ 509 ~ 004 ~ 00

TUBE,STRAIGHT .50
BOLT,/M10X130

METL,B1

METAL,COVER




FIG.103

221

VALVE (SUB,71) SET SYSTEM (OPTION)

100 101 102

16-56DE
47 S8R

‘<\\_": ‘\\\

N

104 105 106
106-102-98 -3 e
105'101'97.35% 104
L603-5088
KEY PART CODE DESCRIPTION qry [ E OF MODEL 4 76| B REMARKS
TUs20 |TUs20F | c | L | P
101 | V201 - 261 — 009 - 00 | BOLT,/M10X90 3 T !
102 | V401 - 160 - 010 - 00 | WASHERSP /M0 g T T
103 | 1602 - 509 - 750 - 00 | mMeTALB 2 seT | 1] T | o
104 | 1600 - 509 — 004 - 00 | METALCOVER | 1 T | L
105 | V201 — 261 - 014 — 00 | BOLT/MIOX140 | A L
106 | V40T — 160 — 010 — 00 | WASHERSP,/M10 3 7 T




222

FIG.104

CONTROL VALVE SYSTEM (OPTION)

19—

1603-5088
KEY PART CODE DESCRIPTION g7y o re OF MODEL 141 51 8 REMARKS
TU320 |TU320F [ | L | P
1 | K211 - 005 - 800 - 10 | VALVECONTROL  ASSY | T T
2 | K211 -005-100-20 | vaLve st |1 T Ty
3| K211 -004-007-00 | SEALOIL/TCA14247 | of T -1
TR T T G0n o0 T T et ao oy T e
5 | v720-111-900 - 60 | O—RING P§ HS9O ST O
6§ | K211 =001 -011 - 00 | PLUG 4 T T
T k211 2005 - 004 - 00 | PLUG Ty A
e e D e
9 [K110-001-108-00 | sPRNG [« {1 ({
B e ! B e —
11 | V780 — 140 — 000 — 2T | PLUGSEAL 3 T T
12 | v705 - 140 - 024 - 00 | RNGSNAP | 4| T O
13 k211 - 005 -006 - 00 | hEAD T (O
14 | K211 - 005-007 - 00 | GUDESPRNG | of T LA
15 1 K211 - 0168 -001 — 00 | SPRING,/HC026 T T
16 | K211 — 005 — 009 — 00 | COLLAR/25X28X10 i T T
e L e T
18 | k211 — 05_01 0-10 | cover ST T
19 | v7e3-108-110-30 | seaL [T S N
20 | v580 - 140-602 - 00 | PNSPRNG | ] T | o
21 { K211 = 005 -012 - 00 | PIN/6X20 | T T
[ 2 | V710 - 140 - 004 - 00 | RNG.SNAP 4 E | T A
23 | V220 - 540 - 601 - 50 | BOLT/Mexi5 L L
T e e —
25 | V720 - 112401 - 40 | O-RNG/Pi4 g T T




223

FIG.104 CONTROL VALVE SYSTEM (OPTION)

1603-509R

KEY PART CODE DESCRIPTION qry LLPE OF MODEL} 01 &1 2 REMARKS
TU320 |TUS20F [c | L | P

2% | V720 - 112 — 401 — 20 | O -RING/P12 2 ! T

27 k2172005 ~-013-00 | cover 4T T 1




224

FIG.105

46‘9—5;?

4.41

VALVE (SUB,1,H) SET SYSTEM (OPTION)

1603-509R
KEY PART CODE DESCRIPTION Ty [P OF MODEL| [ & | & REMARKS
_ TU320 |TU320F |c | L | P
111603 - 509 — 720 — 00 | VALVESUB/1/H  SET 1T T
2 k211 - 016 -000-00 | vaLvEconTROL  Assy | 1] T | T
3| 1603-509-510-00 | PIPEIST A cowe | T T
4| 1603-509-520-00 | PPEAST, B comp | 1] T | L
5 | v780 - 100 - 000 - 20 | PLUGPT1. 8 I Ty
6 | V781 - 160 — 000 ~ 6B | NIPPLE/PT3,/8 ol T T
T T g T —
8 | V720-112-401 - 20 | 0-RING/PI2 g ! T
I s .
CSTAYPLATE | T T
BOLT (SP) MB8X20 i T
e o B S e
| wasnersPoM 8 | 1 L
WASHERPL/MS | T e
e o e —
WASHERSP,/M12 i| T T
560 — 625 — 104 ~ 00 R
18 | 1594 -517 - 003 - 00 | T T
19 | 1594 - 517 — 004 — 00 | CLIP/16X3 1 L
20 | v210 - 260 -604- 00 | BOLTS Mexd0 | 1 Lo T |
21 | 1603 - 509 — 230 — 10 | ARM/1ST COMP T T
"2 | 1602 -509-001 - 00 |ROD,8E |1 T | L Y
23 [ 2130-601-018-00 | PNSNAPS | of T | T
24 | V411 - 260 - 006 - 00 | wasHERME o T L
95 | 1803 - 509 — 250 — 00 | HOLDERLEVER  comMP 1 Y




FIG.105

69

70
33

225

VALVE (SUB,”1H) SET SYSTEM (OPTION)

L60a-50sR
KEY PART CODE DESCRIPTION oty rE OF MODEL Y1 8 1 & REMARKS
TU320 [TU320F |c | L |P
26 | 1603 -~ 509 — 003 — 00 | PLATE | T T
27 | VAT1-260-012 - 00 | wASHER oM12 T =t
28 | V211 - 260 - 802 - 00 | BOLT.S/M8x20 o T R
29 | 1603 ~ 509 — 260 - 00 | Lever1sT SET RRTEE S
ol vant s oo an T = e e
31 | V704 - 140 - 010 — 00 | RING,SNAP10 C i1 T
32 | 1444 - 307 - 007 -00 | orP T (O
33 | 1560 - 316 — 002 — 40 | TUBESTRAIGHT,/50 g T L
34 | 1518 - 903 ~ 006 — 00 | MARK.PORT /A T L
3% | 1518 - 903 —~ 007 — 00 | MARKPORT,8 | 1| T | L
36 | V201 - 261 — 008 — 00 | BOLT,/M10X80 3 ! T
37 | V401 - 160 - 010 — 0C | wAsHERSP MO | 3 T oy
38 | 1603 - 509 — 730 — 00 | VALVESUB/2/H  SET I
39 | K211 - 016 - 000 - 00 | VALVECONTROL ~ ASSY T L
40 | 1803 -508-510 - 00 | ppE1ST/A  comp | 1l T R
41 | 1603 ~ 509 — 520 — 00 | PIPE,1ST/B COMP i T T
42 | V780~ 100 - 000 - 20 | PLUGPTI8 | ] T (N
43 | V781 - 160 - 000 - 60 | NPPLEPT3 8 | of T LA
44 | 1600 - 509 - 002 — 00 | coverRoA | of T | L
45 | V720- 112 -401-20 | 0-RNG P12 | 2 T | (.
46 | V211 - 260 — 803 — 50 | BOLT (S) M8X35 § !
ol isns s0soor oo Temman o B
e e e .
Ny SIS R R T
50 | V401 - 160 — 008 — 00 | WASHERSP,M 8 | 1| T | L




226

FIG.105

VALVE (SUB/1H) SET SYSTEM (OPTION)

Le3-s088
KEY PART CODE DESCRIPTION Ty (e OF MODEL L 15 8 REMARKS
U320 |TU320F (¢ | L | P
51 | V411 - 260 - 008 — 00 | WASHERPL/MS8 i T T
52 | V201 - 261 — 204 — 50 | BOLT Mi2x45 T A
53 | VAOT - 160 - 012 — 00 | WASHERSP M12 R T
54 | 1560 - 625 - 104 — 00 | COLLAR/18x25x18 | 1| T | e
55 | 15604 -517 - 003 -00 | cup/texs |1 T | L
56 | 15694 - 517 — 004 — 00 | CLP./19X3 | T T
57 | V210 - 260 - 604 - 00 | BOLT,SMBX4O T LA
58 | 1603 - 509 - 230 — 10 | ARMIST coMp BT A S e
1 T T
60 | 2130 ~ 601 - 018 — 00 | PINSNAP,6 o T T
61 | V411 — 260 — 006 — 00 | WASHER, /M6 2 T !
62 | 1603 - 509 - 250 — 00 | HOLDERLEVER  COMP T O
63 | 1603 -509 - 003 - 00 | PLATE | T | L
64 | VA1 — 260 - 012 — 00 | wASHER m12 | 1| T | o
65 | V211 -260-1802-00 | BOLTS /MEX20 of T LR
66 | 1603 — 509 — 260 — 00 | LEVER/1ST SET il T !
67 | V411 -260-010- 00 | WASHER-MIO T L
68 | V704 - 140 — 010 - 00 | RING.SNAP,10 C B A Y
69 | 1444 -307-007-00 | GRP gl 7T T
70 | 1560 - 316 — 002 — 40 | TUBESTRAIGHT,/50 | T T
71 | 1518 — 903 ~ 006 — 00 | MARK,PORT /A 1 T
| 72 | 1518 - 903 - 007 - 00 | MARKPOXT,B | - 1 S e e
73 | K211 - 016 - 000 - 00 | VALVECONTROL  Assy | 1] T | L .
74 | 1603 - 509 - 560 ~ 00 | PIPE2ND/A comp | 1] T | L
75 | 1603 - 509 - 570 - 00 | PIPE2ND,/B comp R L




FIG.105

69

1603-509R

VALVE (SUB,1,H) SET SYSTEM (OPTION)

70

57
20 _;'“\~;:\
88-% 1956 DTN A
| FLERF
N
> ] .

227

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TU320F

—o0

REMARKS

V780 - 100 - 000 - 20

PLUGPT1,/8

O —-RING/P12

BOLT-(S) M8X35
BOLT (SP) M8X20

83 | V304 - 260 - 008 — 00 | NUT/M 8 1
84 | V40T — 160 — 008 — 00 | WASHERSP /M 8 |
85 | V411 - 260 — 008 - 00 | waAsHERPL M | 1] T | R
86 | 1594 - 517 — 003 — OC | CLIP,/19X3 2 T T

84 | VAT1 - 260 - 010 - 00 | WASHER/M10 T T
95 | V704 -140-010 - 00 | RNGSNAP 10 C | 1] T T
9% | 1444 - 307 - 007 - 00 | GRIP T T
o T iaes T are o0s - 40 | romsmanie g N O
98 | V201 - 261 - 013 - 00 | BOLT/M10x130 g T T

T T

WASHER,SP,/M10




228

WIRING DIAGRAM

FER oM ovme

PP - a4

A




NUMERICAL

PART CODE

PART CODE

1373-121-001-00
6109-503-003-00
6115-639-008-00

6209-000-010-00

6209-000-011-00
6209-030-001-00
6209-030-002-00
6209-030-004-00
6209-032-001-00

6209-360-011-00
6209-580-006-00
6209-600-002-00
6209-605-001-00
6209-605-002-10

6209-605-004-00

65209-623-001-00
6209-630-005-00
6209-730-001-00

6209-800-001-00
6209-802-002-00
6211-110-004-10
6211-141-044-00
6211-150-004-00

6211-170-002-00
6211-173-001-00
6211-210-005-10
6211-310-001-10
6211-311-002-00

6211-312-010-00
6211-319-001-00
6211-322-002-00
6211-322-004-00
6211-322-005-00

6211-322-006-00
6211-341-004-10
6211-361-005-30
6211-510-004-00
6211-540-004-00

6211-560-004-00
6211-599-002-00

6211-760-001-20

FI1G. KEY

23

15 12

21

21
™ 15
5 2
9 13
4 5
7 4
16 10

22 1

21 13
7

16 8
5 16

12 14
15 13
1 1
1 14
1 2
2 1
2 3
5 1
9 1
9 ZZ
9 23
9 18
9 17
9 19
9 4
9 5
8 1
7 1
5 10
6 1
6 5
5 13
6 4
6 8
T T

6211-777-004-20
6211-777-005-10
6212-111-025-00
6212-114-025-00
6212-116-025-00

6212-121-003-00
6212-124-003-00
6212-126-003-00
6212-141-004-00
6212-141-005-00

6212-144-004-00
6212-144-005-00
6212-146-004-00
6212-146-005-00
6212-230-002-00

6212-264-001-00
6212-266-001-00
6212-300-002-00
6212-330-012-00
6212-363-001-00

6212-370-002-00
6212-511-003-00
6212-520-001-00
5212-521-001-10
6212-522-002-00

6212-523-002-00
6212-524-001-00
6212-525-001-00
6212-530-003-00
6212-531-001-00

6212-531-002-00
6212-533-001-10
6212-535-003-00
6212-535-006-00
6212-616-001-00

6213-100-001-00
6213-212-001-00
6213-213-001-00
6213-240-001-00
6213-311-002-00

6213-610-003-10
6213-611-001-00
6213-612-003-10
6213-613-001-00
6213-614-002-00

 NDE X
FIG. KEY PART CODE
10 2 6213-641-001-00
10 1 6213-660-014-00
13 1 6213-669-006-00
14 1 6213-671-007-00
14 6 6213-674-005-00
13 2 6213-711-004-00
14 2 6213-721-007-00
14 7 6214-111-005-00
13 3 6214-141-009-00
13 4 6214-146-001-00
14 3 6214-310-0€3-00
14 4 6214-319-001-00
14 8 6215-311-018-00
14 9 6215-330-012-00
13 8 6215-332-003-00
6 10 6215-339-003-00
6 9 6215-342-003-00
15 1 6215-343-003-00
15 5 6215-345-054-00
8 8 6215-345-055-00
15 11 6215-345-056-00
12 1 6215-345-057-00
12 9 6215-345-058-00
15 3 6215-345-059-00
12 2 6215-345-060-00
12 12 6215-345-061-00
21 4 6215-345-062-00
9 28 6215-345-063-00
9 27 6215-345-064-00
12 8 6215-345-065-00
12 13 6215-345-065-00
9 29 6215-345-067-00
12 6 6215-355-004-00
1219 6215-359-004-00
11 11 6215-600-056-00
16 1 6215-619-008-00
16 6 6219-711-002-00
16 9 6223-336-001-00
16 4 6281-100-009-10
16 13 6281-111-007-00
17 1 6281-115-009-00
17 2 6281-115-010-00
17 3 6281-115-013-00
17 4 6281-116-006-00
17 8 6281-121-008-00

ENGINE
FIG. KEY
19 2
19 1
19 3
19 4
23 6
18 1

5 15
3 1
4 1
4 2
3 4
3 5
25 1
25 2
25 20
25 19
25 3
25 4
25 5
25 6
25 7
25

25

26 10
25 11
25 12
25 13
25 14
25 15
25 16
25 117
25 18
25 Z1
25 22
21 1
21 10
23 2
21 14
23 9
27 1
27 20
27 23
27 10
271 11
27 2

229



230

ENGINE

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
6281-123-005-00 27 8 6509-000-018-10 15 9 6514-319-314-00 3 11
6281-124-007-00 27 5 6509-000-069-00 12 3 6515-300-110-00 20 1
6281-129-003-00 27 19 6509-000-162-10 12 16 6515-411-809-00 20 )
6281-129-005-00 27 14 6509-000-227-00 8 3 65156-411-810-10 20 7
6281-129-038-00 27 3 6509-030-037-00 9 14 65156-411-811-10 20 8
6281-129-039-00 27 4 1z 11 6515-411-812-00 21 7
6281-129-040-00 27 7 17 11 6515-619-061-00 21
6281-129-041-00 27 9 6509-300-043-00 9 24 6519-751-039-00 21
6281-129~042-00 27 15 6509-360-912-10 22 2 6581-129-092-00 27 11
6281-129-044-00 27 18 6509-503-0569-00 1215 6581-129-099-00 27 6
6281-129-053-00 27 25 6509-605-019-10 5 6 6581-420-033-00 24 4
6281-129-054-00 27 24 6509-523-031-00 17 7 6582-450-014-00 24 b
6281-129-055-00 27 16 6509-623-073-00 9 10 6894-205-986-00 1710
6281-129-056-00 27 12 6509-625-036-00 8 7 6894-221-168-00 13 11
6281-151-013-00 27 13 6509-625-079-00 9 9 6894-253-556-00 11 4
6281-200~-004-00 23 1 6509-740-015-00 9 12 6894-453-344-00 1 16
6281-213-006-00 26 1 6511-319-077-00 21 11 6900-090-679-00 15 7
6281-214-003-00 26 ) 6511-321-094-00 9 2 6901-050-850-00 11 18
6281-214-004-00 26 12 6511-321-0569-00 9 3 6901-900-822-00 9 25
6281-215-001-00 26 9 6511-321-083-00 9 16 6901-900-828-00 17 6
6281-216-001-00 26 10 6511-511-033-00 5 11 6901-910-635-00 19 5
6281-217-001-00 26 8 6511-514-022-00 5 12 6901-910-816-00 12 7
6281-221-001-00 26 19 6511-541-033-00 6 2 6901-910-818-00 10 3
6281-222-002-00 26 22 6511-544-022-00 6 3 6901-910-825-00 1 2
6281-229-002-00 26 13 6511-561-033-00 6 6 6901-910-828-00 18 4
6281-229-003-00 26 23 6511-564-022-00 6 7 6901-910-830-00 9 15
6281-229-004-00 26 21 6511-711-023-00 110 6901-910-845-00 1 3
6281-229-005-00 26 20 6511-715-020-00 1 9 6901-911-020-00 8
6281-229-006-00 26 2 6511-721-013~00 112 23
6281-229-007-00 26 6512-161-052-00 13 5 6901-931-240-00 23 10
6281-229-008-00 26 5 6512-164-052-00 14 5 6901-970-825-00 16 2
6281-229-009-00 26 4 6512-166-052-00 14 10 6901-970-832-00 3 3
6281-229-011-00 26 14 6512-211-021-00 13 b 4
6281-229-012-00 26 16 6512-235-008-00 13 9 6901-970-845-00 17 12
6281-229-013-00 26 26 6512-336-002-00 15 8 6901-971-045-00 23
6281-229-014-00 26 25 6512-519-002-10 12 4 6904-110-822-00 9 7
6281-229-015-00 26 Z4 6512-551-020~10 11 1 6904-110-845-00 3 2
6281-228-016-00 26 17 6512-552-028-20 11 2 6904-110-855-00 9 11
6281-228-017-00 26 15 6512-565-004-00 11 5 6904-411-025-00 4
5281-229-018-00 26 18 6512-563-004~00 113 6308-000-716-00 12
6281-229-029-00 26 7 6512-575-014-00 11 7 6308-150-614-00 15 10
6281-229-041-00 27 22 6513-160-003-00 16 7 6908-151-222-00 15 2
6281-271-002-00 26 11 6513-200-196-40 16 3 6908-161-022-00 8 2
6281-410-001-20 24 2 6513-210-019-30 16 5 6909-110-408-00 3 7
6281-971-001-10 24 1 6513-770-022-10 18 2 g 20




ENGINE
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6909-110-410-00 8 6912-621-127-10 11 13
23 5 | 6912-626-005-00 11 14
6909-110-508-00 11 20 | 6912-628-093-00 1115
6909-111-508-00 11 12 | 6913-312-325-00 16 12
27 21 | 6915-315-026-00 20 2
6909-150-506-00 16 17 | 6915-315-027-00 203
6909-150-508-00 3 8 | 6915-315-028-00 20 4 -
9 21 | 6915-315-074-00 20 5
6909-160-508-00 17 13 | 6915-419-072-00 20 9
6909-164-008-00 11 19 | 6919-732-075-00 24 3
6909-164-508-00 39 | 6981-325-466-00 215
11 21 21 8
6909-180-019-00 11 17 | 6989-112-911-00 g 4
6909-201-318-00 5 8 | J062-076-082-00 22 3
6909-201-356-00 5 7 | V200-260-601-00 16 16
6909-742-063-00 310 | V210-260-601-20 9 6
6909-830-212-00 117 | V211-260-803-00 16 11
6909-840-238-00 13 10 17 5
6909-860-522-00 17 | V211-560-802-00 23 1
6909-902-299-00 5 14 | V520-101-002-20 9 26
6909-906-105-10 16 14 | V600-110-600-70 9 30
6909-913-849-00 21 12 | V723-102-005-50 18 3
6909-920-843-00 16 15 | V781-160-000-60 179
6909-940-607-00 11 16
6909-950-115-00 13 7
6911-129-006-00 13
5 4
5 17
6911-129-081-00 14
6911-129-082-00 15
6911-129-083-00 16
6911-175-011-00 2 4
6911-179-030-00 2 6
6911-179-105-00 2 5
6911-219-195-00 5 3
6911-258-108-00 5 9
6911-312-046-00 9 8
6911-721-113-00 111
6911-750-602-00 2 2
6912-333-036-10 15 6
____________________________________________ O
6912-561-037-00 113
6912-571-801-00 11 6
6912-600-127-10 11 8
6912-611-347-00 119
6912-611-349-00 1110

231



232

NUMERICAL INDEX 1603-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1302-225-003-00 28 19 1404-117-008-00 6 15 1421-403-008-00 53 40
29 2 35 16 1421-433-001-30 61 1
30 2 68 18 1421-433-004-00 37 8
30 7 1404-312-006-00 43 15 61 7
31 4 1404-502-013-00 11 28 1421-433-009-10 61 12
e N R
32 6 12 28 1421-433-014-10 61 15
97 23 26 16 61 17
1305-241-001-00 35 3 28 26 1421-433-016-10 62 2
1325-930-105~00 53 32 28 33 62 4
1326-401-007-00 6 22 29 13 62 6
1326-708-005-00 53 38 29 18 62 8
1329-203-005-00 34 40 30 19 1421-433-023-00 62 24
1330-726-013-00 35 24 30 29 1421-433-031-00 62 11
1337-401-006-00 88 23 30 34 1421-502-002-00 50 11
1337-721-002-00 99 25 30 39 98 10
_______________________________________________________________________ S N DU
100 25 32 16 98 18
1340-253-002-00 25 29 32 21A | 1421-511-300-10 71 17A
1342-402-006-00 17 40 49 9 1421-621-007-00 1 4
88 24 49 18 1421-903-010-00 95 51
93 13 49 19 1421-906-001-00 96 1
93 13A | 1404-503-006-00 57 9 1421-951-006-00 53 42
93 41 70 9 1421-951-007-00 53 43
94 8 1407-111-001-00 85 6 1421-951-008-00 62 12
1364-493-005-10 49 23 1407-403-002-00 53 30 1421-951-009-00 62 13
1365-601-104-00 11 55 1411-401-001-00 53 2 1422-180-207-00 10 20
12 59 1411-411-002-00 53 26 1422-180-208-00 10 21
1376-402-003-00 10- 58 1411-411-003-00 53 29 1422-180-209-00 10 22
11 51 1412-401-004-00 53 3 1422-180-331-00 10 47
12 55 1412-411-001-00 53 21 11 44
26 13 1414-403-004-00 53 25 12 48
93 12 1415-202-008-00 115 1422-180-332-00 10 52
93 34 1415-102-011-00 1 18 11 50
93 42 1415-102-012-00 119 12 54
94 7 1415-102-013-00 120 1422-181-019-00 10 12
1376-606-005-00 85 5 1415-125-025-00 9 24 1422-181-020-00 10 15
1386-220-204-00 64 18 1415-312-500-00 43 11 1422-181-022-00 10 16
1386-220-210-00 64 17 1415-312-600-00 43 12 1422-181-023-00 10 17
1386-241-002-00 63 11 1415-505-006-00 66 9 1422-181-038-00 11 30
63 15 1419-403-001-00 53 22 12 30
1395-224-002-00 25 21 1421-101-313-900 2 6 1422-181-039-00 10 32
1401-906-005-00 96 2 2 12 11 22
1402-511-600-00 7119 1421-301-012-00 38 7 12 22
72 5A | 1421-403-001-00 62 35 1422-181-040-00 10 34
1403-209-006-00 32 21 1421-403-002-00 62 36 11 24
1403-511-500-00 50 9 1421-403-007-00 53 39 12 24




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1422-355-260-00 44 5 1427-432-005-00 59 22 92 32
1422-361-211-00 46 2 1427-433-201-00 58 54 | 1432-621-012-00 85 4

46 6 64 4 1432-621-330-10 92 30

1422-362-213-00 46 11 64 8 1432-654-007-00 86 24
46 15 1427-611-001-00 77 274 | 1434-503-002-00 66 26

1425-431-015-00 38 78 304 | 1434-621-210-20 5 1
1425-431-021-00 38 8 79  26A | 1435-201-004-00 36 17
1425-621-004-00 1 .56 1427-611-200-00 83 1 1435-201-012-10 36 31
19 9 84 1 1435-905-015-00 95 44

26 20 1427-611-200-10 84 14 1440-508-002-00 15 10

93 35 1427-611-201-00 83 1444-101-016-10 17 47

94 9 84 2 1444-102-204-00 1 16

1426-426-306-00 56 43 1427-611-201-10 84 24 | 1444-102-206-00 1 21
1426-506-002-00 57 25 1427-611-202-00 83 3 1444-116-007-00 35 17
1426-600-055-00 91 11 ' 84 3 68 17
1426-621-035-00 92 38 1427-621-002-10 5 2 1444-120-002-00 7 26
1426-621-036-00 92 40 1427-621-008-00 92 36 1444-120-202-00 7 36
1427-111-229-00 5 10 1427-621-012-00 51 29 1444-122-002-00 9 13
1427-130-224-00 10 19 52 29 44 12
1427-130-270-00 10 23 1427-932-012-10 10 59 44 20
1427-201-016-00 37 10 12 66 68 6
ol 8 1427-934-013-00 95 39 1444-307-007-00 99 30

) 52 8 1427-941-016-00 95 37 100 30

1427-204-003-10 23 26 1429-406-202-00 55 19 102 26
1427-210-003-00 28 3 1429-406-205-00 54 14 103 31
28 12 1429-406-207-00 55 6 103 67

1427-210-004-00 20 14 1429-406-208-00 55 7 103 95
1427-212-002-00 T 40 1429-406-209-00 55 8 105 32
1427-301-005-00 38 b) 1429-406-211-00 55 9 105 69
59 20 1429-406-212-00 55 10 105 96

1427-301-021-00 40 15 1429-406-213-00 55 12 1444-314-009-10 12 39
1427-317-004-00 50 20 1429-406-214-00 55 13 13 22
1427-431-003-00 72 13 1429-406-216-00 55 18 15 21
1427-431-009-00 58 b) 1431-566-001-00 50 10 50 21
58 9 1432-217-002-00 33 12 1444-331-220-10 46 1

1427-431-011-00 58 4 1432-242-001-00 9 10 46 )
58 44 1432-242-003-00 35 27 1444-402-004-00 53 14

58 8 1432-242-004-00 68 11 1444-404-001-00 53 35

64 3 1432-406-007-00 54 144 1444-404-200-00 53 20

64 7 1432-406-008-00 54 23 1444-408-005-10 57 15

1427-431-210-00 58 7 1432-406-330-00 54 22 1444-408-312-00 56 22
64 6 1432-616-002-00 9 18 1444-408-323-00 56 494

1427-431-220-00 58 51 27 1444~-408-325-00 56 45
58 34 52 217 1444-411-003-00 59 12

64 2 1432-621-006-10 92 31 1444-411-004-00 59 13

233



234

1603-098-100-10

PART CODE FIiG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1444-411-005-00 59 14 1480-122-001-10 9 20 1491-623-223-00 92 25
1444-411-006-00 59 18 1480-211-005-00 23 9 92 254
1444-411-008-00 59 5 24 10 1504-413-001-00 62 23
1444-411-009-00 99 6 25 10 1504-413-002-00 62  Z1A
1444-411-011-00 59 7 25 16 1504-413-003-00 62  22A
1444-411-012-00 59 8 25 25 1504-413-004-00 62 27A
1444-411-013-00 59 9 48 19 1505-621-224-00 91 12
1444-411-014-00 59 10 1480-301-002-10 38 2 1507-307-003-00 28 7
1444-411-210-00 59 4 1480-301-003-10 38 3 28 16
1444-412-001-00 60 3 1480-304-002-00 40 9 29 2A
1444-413-002-10 61 2 1480-433-001-00 60 4 30 2A
1444-413-004-10 61 8 1480-503-200-00 66 11 47 13
1444-413-005-10 61 10 1480-601-008-00 79 32 48 24
1444-413-013-10 62 17 1480-603-001-00 T4 1509-101-001-00 1 8
1444-413-014-20 62 21 89 1509-130-001-00 10 8
1444-413-015-10 62 22 1480-603-002-00 T4 7 1509-130-003-00 10 37
1444-413-022-00 62 27 86 26 1509-130-005-00 10 51
1444-413-023-00 62 28 87 25 1509-130-250-00 10 27
1444-413-210-30 61 14 89 4 1509-130-260-00 10 31
1444-413-240-00 61 16 1480-604-204-00 86 17 1509-317-311-00 46 10
1444-501-004-10 66 2 87 18 46 14
1444-503-001-20 66 7 1481-441-211-00 63 1 1509-317-341-00 46 18
1444-510-006-00 69 12 63 5 1509-317-342-00 46 19
1444-514-002-00 11 3 1488-247-250-00 98 1509-623-001-00 92 1
1444-514-005-10 50 11A 98 17 1509-623-242-00 93 30

1 21 1488-408-330-10 57 11 1509-901-003-00 95 7
1444-514-300-00 71 16A | 1488-412-006-00 60 13 1509-901-008-00 95 22
1444-601-011-00 34 35 1488-413-023-10 61 19 1509-901-014-00 95 24
34 44 1488-541-015-00 86 20 1510-103-360-00 4 2A
1444-601-015-00 95 5 87 15 1510-317-005-10 18 13
1444-621-016-00 17 2A | 1488-607-003-00 51  46A 1513-408-217-00 56 21
18 3 51 48 1514-248-002-00 50 104
79 2 52 46 1515-623-201-00 1 2
1444-621-017-00 86 25 1488-611-001-00 83 19 1516-611-001-00 84 23
87 24 g4 16 1516-611-002-00 g4 24
1444-621-260-00 92 35 1488-611-003-10 83 20 1516-611-004-00 84 25
1444-621-311-00 92 12 gd 17 1516-611-200-00 g4 19
1444-621-312-00 92 13 1488-621-270-20 91 1516-611-210~00 84 20
1444-621-313-00 92 14 1488-621-272-00 91 2 1518-306-200-00 60 25
1444-621-320~00 92 15 1491-203-006-10 8 1518-306-203-00 60 26
1444-904-012-00 95 50 1491-623-220-10 92 23 1518-621-310-00 85 9
1444-952-201-00 46 22 92  23A 1518-621-560-00 38 15
1480-112-003-10 5 7 1491-623-222-00 92 24 1518-903-006-00 99 32
1480-112-200-10 5 13 92 24A 100 32
1480-117-002-00 6 28 92 26 103 33




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F16. KEY
103 69 | 1544-218-001-10 28 18 | 1544-321-002-00 47 2
105 34 | 1544-218-001-20 28 184 47 16
105 71 | 1544-218-002-00 28 22 48
1518-903-007-00 99 33 29 8 | 1544-322-002-00 23
100 33 30 10 24 4
103 34 30 15 25 4
103 70 31 7 | 1544-401-001-00 51 17
105 35 32 11 52 17
105 72 49 3 | 1544-406-002-00 54 25
1518-938-018-00 18 26 97 29 | 1544-406-003-00 54 26
1527-604-002-00 7T 2 | 1544-218-005-00 28 37 | 1544-406-005-00 54 39
1533-413-200-00 61 144 29 23 | 1544-406-007-00 54 41
1533-413-210-00 61 164 30 44 | 1544-407-260-00 55 1
1541-621-210-00 86 31 31 14 | 1544-407-261-00 55
87 30 32 24 | 1544-407-262-00 55
1544-104~204-00 44 49 27 | 1544-407-263-00 55 11
1544-104~205-00 4 5 97 40 | 1544-407-264-00 55 14
1544-116-001-30 6 1 | 1544-219-001-00 31 1 | 1544-407-270-00 55 2
1544-117~005-10 6 13 | 1544-219-002-00 31 3 | 1544-407-280-00 55 5
1544-120~007-10 72 | 1544-219-005-00 28 36 | 1544-505-004-00 68 5
5 5 U O
1544-120-008-10 717 29 224 | 1544-603-004-00 48
1544-120-009-00 718 30 31 | 1544-604-208-00 5 22
1544-122-004-10 748 31 13 76 24
g 11 32 23 | 1544-606-005-10 7720
1544-123~003-00 9 21 43 26 79 20
1544-123-005-00 9 16 97 39 | 1544-606-018-00 1714
1544-201~002-00 19 6 | 1544-219-006-00 29 22 78 14
1544-201~003-00 15 7 30 43 79 14
1544-201~004-10 19 10 | 1544-219-200-20 31 6 | 1544-606-280-10 1722
1544-205-001-00 21 8 | 1544-251-001-00 97 18 78 20
1544-208-002-00 23 12 | 1544-251-002-00 97 19 19 22
1544-208-004-00 23 17 | 1544-304-006-10 59 26 | 1544-611-200-00 83 16
1544-208-005-00 23 21 | 1544-304-007-00 38 10 84 13
1544-209~001-20 23 22 | 1544-310-282-00 41 3 | 1544-611-210-00 83 8
1544-215-001-20 26 1 42 3 84 8
1544-215~004-00 26 15 | 1544-310-283-00 41 4 | 1544-611-220-00 83 12
1544-215-013-00 26 3 iz 4 84 9
1544-215-014-00 26 11 | 1544-310-284-00 41 5 | 1544-616-001-00 86 5
1544-215-015-00 2 6 42 5 | 1544-616-003-10 86 23
1544-215-016-00 26 12 | 1544-310-283-00 41 6 | 1544-616-005-00 86 28
1544-215-260-20 26 5 2 6 87 27
1544-215-270-00 26 10 | 1544-310-286-00 417 88 4
1544-216~002-20 28 6 427 | 1544-616-011-00 76 26
1544-216-003-10 28 10 | 1544-310-290-00 419 86 21
1544-216-004-20 28 15 2 9 86 22

235



236

1603-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
87 22 1550~307-002-00 39 24 1550-408-300-00 56 8
87 23 1550-307-003-00 39 25 1550-408-301-00 56 9
87 44 1550-307-004-10 39 26 1550-408-302-00 56 10
1544-616-013-00 86 18 1550-307-005-00 39 27 1550-408-310-00 56 11
87 14 1550-308-200-00 40 1 1550-408-312-00 56 12
______________________________________________________________________ L e
1544-616-014-00 93 25 1550-308-220-00 40 4 1550-408-313-00 56 15
1544-623-001-00 92 16 1550-310-003-10 41 12 1550-408-320-10 56 16
1544-623-008-10 93 10 42 12 1550-408-321-00 56 17
94 4 1550~325-002-20 48 23 1550-408-322-00 56 18
1544-623-232-00 92 17 1550~325-002-30 48 23A | 1550-408-323-00 56 19
1544-623-233-00 92 18 1550-402-002-00 53 6 1550-408-324-00 56 20
1544-623-234-00- 92 19 1550-402-003-00 53 13 1550-408-325-00 56 23
1544-623-235-00 92 20 1550-402-200-00 - 53 1 1550-408-326-00 56 24
1545-411-210-00 63 17 1550-403-001-00 53 36 1550-408-327-00 56 25
1545-623-003-00 93 11 1550~403-002-00 53 37 1550-408-333-00 56 28
94 5 1550-403-201-00 53 46 1550-408-340-00 56 31
1548-120-302-10 7 45 1550-403-202-00 53 47 1550-408-342-00 56 32
1548-120-303-10 747 62 43 1550-408-343-00 56 33
1548-312-001~00 43 8 1550-403-203-00 53 48 1550-408-344-00 56 34
1548-503-003-00 69 20 62 44 1550-408-350-00 56 35
1548-503-005-00 17 46 1550-403-210-00 53 44 1550-408-352-00 56 36
17 52 62 32 1550-408-353-00 56 37
1548-616-210-00 87 3 1550-403-220-00 53 45 1550-432-001-20 59 2
1550-104-202-00 42 62 33 1550-432-002-00 59 17
1550-120-001-00 21 1550-406-004-00 54 28 1550-432-003-00 59 25
1550-120-002-00 T 28 1550-406-220-10 54 38 1550-432-004-00 59 24
1550-122-203-10 8 10 1550-408-211-00 56 38 1550-432-200-00 59 1
1550-201-001-00 19 7A | 1550-408-212-00 56 39 1550-433-004-00 60 21
97 3 1550-408-213-00 56 41 1550-433-200-10 60 1
1550-215-200-20 26 14 1550-408-214-00 56 44 1550-433-212~00 60 8
1550-251-001-00 97 2 1550-408-215-00 56 46 1550-433-220-00 60 10
1550-251-002-10 - 97 7 1550-408-216-00 56 47 1550-433-222-00 60 11
1550~251-004-00 97 8 1550-498-217-00 56 48 1550-434-200-00 62 5
1550-251-009-00 97 25 1550-408-218-00 56 49 1550-434-210-00 62 7
1550-251-013-00 97 22 1550-408-221-00 56 50 1550-434-221-00 62 45
1550-301-002-00 37 11 1550-408-222-00 56 51 1550-501-210-10 65 27
1550-301-003-00 7 12 1550-408-230-00 56 2 1550-503-003-20 66 10
1550-301-004-00 37 13 1550-408-232-00 56 3 1550-503-004-00 66 20
1550-301-005-00 37 14 1550-408-233-00 56 4 1550-503-005-00 66 22
L 1550-301-006-30 37 16 1550-408-234-00 56 5 1550-503-006-00 66 24
1550-301-007-00 37 17 1550-408-235-00 56 6 1550-503-220-00 66 29
1550-304-001-10 38 1 56 13 1550-503-230-00 66 30
1550-304-002-00 38 6 1550-408-236-00 56 7 1550-503-240-10 66 33
1550-304-007-00 38 11 56 14 1550-508-260-10 69 21
1550-306-003-00 39 3 56 30 1550-514-290-00 71 18A




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
1550-607-003-00 80 4 1560-611-240-10 84 1B | 1575-112-004-00 5 4
81 5 1560-611-241-10 84 2B | 1575-112-007-00 5 11

82 4 1560-625-104-00 99 154 75 21

1550-621-001-10 89 5 100 154 76 23
1552-397-001-00 39 23 103 16 85 13
1552-407-201-00 55 20 103 52 93 33
1552-431~001-00 58 24 105 17 94 6
64 1 105 54 1575-112-210-00 5 134

1560-104-009-00 2 21 1560-625-203-00 99 15 1575-117-001-00 6 25
1560-105-251-00 317 100 15 1575-117-220-00 6 19
}_ _________________________________________________________________________________________________________________________________

1560-116-008-30 88 20 1560-630-021-50 87 20 1575-120-002-10 721
1560-132-007-30 9 14 1560-630-029-00 86 204 | 1575-120-003-10 7 184
35 7 87 154 | 1575-120-200-00 71

35 24 1560-664-264-00 93 32 1575-123-002-00 9 5

43 14 1560-695-021-00 35 8A 43 18

44 14 35 20A | 1575-123-200-10 9 1

44 22 1560-695-022-00 35 94 | 1575-123-230-00 9 23

1560-287-002-30 34 30 35  21A | 1575-201-001-20 19 1
1560-316-002-40 35 28 1561-436-003-00 62  34A | 1575-208-001-00 23 16
68 12 1563-507-221-10 65 30 1575-218-001-00 28 39

99 31 1564-141-001-00 18 25 1575-218-002-00 28 35

100 31 1564-141-002-00 17 34 29 20

102 27 18 27 30 41

103 32 1564-304-003-00 65 35 1575-218-230-10 28 21

103 68 1564-407-220-00 57 114 | 1575-301-007-00 379

103 96 1564-522-001-10 71 20 1575-308-200-00 40 10

105 33 1564-525-001-00 71 22 1575-308-230-10 40 6

105 70 1564-525-002-00 1312 1575-308-250-10 40 8

105 97 1564-654-213-00 91 5 1575-312-200-00 43 1

1560-432-002-30 59 19 1566-656-200-30 91 4 1575-312-220-00 43 6
1560-432-003-30 59 21 1566-656-204-00 91 6 1575-313-001-10 45 1
1560-434-009-40 62 234 | 1566-656-205-00 91 8 1575-313-201-00 45 10
1560-434-011-40 62 24A | 1566-656-206-00 91 9 1575-326-001-00 49 16
1560-434-017-00 62  23B | 1568-116-210-00 6 4 1575-401-003-00 51 39
1560-435-001-30 61 4 1568-270-002-00 23 34 52 39
1560-501-202-00 65 3 24 3A | 1575-401-005-00 51 38
1560-507-007-00 65 31 25 34 52 38
1560-511-012-00 35 15 1568-302-001-00 48 9 1575-401-270-00 51 13
68 16 1568-541-901-00 17 20 52 13

1560-515-004-40 70 13 1572-102-003-00 1 194 | 1575-401-280-00 51 14
1560-515-270-00 36 26 1575-102-006-00 2 32 52 14
1560-515-270-20 36 26A | 1575-102-203-00 2 4 1575-401-290-10 51 36
1560-515-272-00 36 27 2 10 52 36
1560-515-273-00 36 28 1575-105-001-00 1 24 1575-401-320-00 51 19
1560-525-001-40 71 15 1575-105-002-00 1 28 52 19

237



238

1603-098-100-10

PART CODE FIG. KEY PART CODE F16. KEY PART CODE F16. KEY
1575-401-330-00 51 18 1575-623-010-00 93 20 1588-301-001-20 37 1A
52 18 | 1575-623-011-00 93 21 | 1588-304-001-00 38 14
1575-401-340-00 51 20 1575-623-210-00 92 7 1588-304-002-00 38 15
52 20 | 1575-901-004-10 95 1 | 1588-304-003-00 38 16
1575-406-001-10 54 12 | 1575-901-005-00 95 2 | 1588-304-004-00 38 19
1575-406-230-00 54 20 1575-901-006-00 95 3 1588-306-001-20 39 1
1575-505-201-00 68 13 1575-901-008-00 95 6 1588-306-002-10 39 2
1575-508-200-00 69 29 | 1576-408-003-00 56 564 | 1588-308-200-00 0 2
1575-508-240-00 69 22 1577-218-001-00 28 32 1588-308-210-00 40 12
1575-511-001-00 72 6 1577-218-200-10 28 30 1588-310-001-00 41 10
1575-601-001-00 73 9 1578-308-240-00 40 104 42 10
1575-601-002-00 73 16 1578-326-002-10 49  16A 1588-310-002-00 41 11
7% 25 1579-112-003-00 5 3 42 11
%6 29 1579-112-230-00 5 8 1588-310-220-00 42 17
1575-601-003-00 73 13 1579-401-272-10 51 34 1588-310-230-00 42 18
1575-601-007-00 73 21 52 34 1588-335-210-10 98 2
1575-601-008-00 73 22 1581-621-290-00 93 37 98 12
1575-601-230-00 73 7 1588-102-001-00 2 15 1588-401-002-00 56 57
1575-603-001-00 74 4 1588-102-002-00 2 16 1588-401-230-00 51 9
1575-603-002-00 74 5 1588-102-003-00 2 29 52 9
1575-604-250-20 75 3 1588-102-004-00 2 30 1588-401-240-00 51 10
76 4 1588-102-005-00 2 13 52 10
1575-604-260-20 75 13 1588-102-006-00 2 31 1588-402-001-00 53 5
76 14 1588-102-202-00 2 2 1588-406-200-10 54 7
1575-606-001-00 77 10 2 8 1588-406-201-00 54 8
78 10 1588-102-203-00 2 3 1588-408-001-00 571 27
79 10 2 9 1588-408-002-00 57 28
1575-606-002-00 77 11 1588-102-204-00 2 5 1588-408-210-00 56 1
78 11 2 1 1588-408-210-10 56 1A
79 11 1588-103-220-00 3 24 1588-408-220-00 5T 22
1575-606-220-00 77 6 | 1588-103-310-10 3 1A | 1588-408-230-00 56 26
78 6 1588-104-001-00 4 6 1588-408-232-00 56 27
79 6 1588-104-002-00 4 7 1588-408-233-00 56 29
1575-607-001-10 80 6 1588~104-003-00 4 10 1588-408-240-10 57 10
81 13 1588-104-200-10 4 1 1588-408-260-00 57 19
82 6 | 1588-104-210-20 4 13 | 1588-408-270-00 57 23
1575-607-002-00 80 7 1583-105-200-00 11t 1588-408-280-00 0T 26
82 1 1588-105-210-00 1 26 1588-408-290-00 57 33
1575-611-001-00 83 22 1588-105-220-00 113 1588-408-330-00 56 16A
1575-612-220-00 85 11 1588-117-001-00 6 10 1588-501-002-00 65 2
1575-616-004-00 86 15 1588-123-200-00 9 2 1588-501-003-00 65 4
g7 16 1588-216-002-00 28 154 1588-501-003-10 65 44
1575-616-005-00 77 35 1588-219-200-00 31 10 1588-501-200-10 65 1
87 19 1588-251-230-10 97 28 1588-502-002-00 66 3
1575-623-009-00 94 14 1588-301-001-10 37 1 1588-502-003-00 66 4




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1588-502-006-00 66 1 102 16 1600-130-240-10 10 40
1588-503-200-00 66 21 103 17 1600-130-250-10 10 41
1588-508-002-00 69 9 103 83 11 38
1588-508-210-10 69 11 103 85 12 42
1588-508-220-10 69 16 105 18 1600-130-260-10 10 44
1588-508-220-20 69 164 105 5% 11 41
1588-601-200-20 73 1 105 86 12 45
1588-601-320-10 73 14 1594-517-004-00 99 17 1600-130-270-10 10 45
1588-604-200-10 75 1 100 17 11 42
1588-604-210-20 75 2 102 17 12 46
1588-604-220-10 7% 11 103 18 1600-130-280-10 10 48

76 12 103 54 11 46

1588-604-230-20 % 12 103 - 86 12 50
76 13 106 19 1600-135-004-00 11 13

1588-604-240-10 7% 23 105 56 12 13
76 27 105 87 1600-135-005-00 11 19

1588-604-250-20 75 4 1594-652-200-10 90 1 1600-135-006-00 11 18
1588-604-260-20 7% 14 1594-652-220-00 90 12 18
76 15 1594-652-230-00 90 2 1600-135-240-00 11 27

1588-604-300-20 7% 29 1594-9504-015-00 95 26 1227
7% 33 1594-904-016-00 95 35 1600-135-250-00 11 15

1588-604-310-20 7% 31 1594-9504-017-00 95 34 12 15
76 35 1594-904-018-00 95 36 1600-135-280-00 11 34

15688-606-001-00 7217 1594-904-021-00 95 25 12 34
L 78 30 1594-9504-022-00 95 27 1600-138-001-00 1219
79 26 1594-904-024-00 95 42 1600-138~002-00 1z 37

1588-606-220-00 77 31 1594-904-025-00 95 43 1600-140-002-00 13 4
79 25 1596-664-200-00 94 11 15 4

1588-607-230-10 80 10 1596-664-210-00 94 12 1600-140-003-00 1310
§z2 10 1596-664-213-00 94 13 15 8

1688-612-200-30 85 1 1600-103-006-00 3 7 1600-140-004-00 13 11
1588-612-200-40 85 14 3 10 15 9
1588-612-200-50 85 1B 1600-103-310-00 3 12 1600-140-005-00 1320
1588-901-001-00 95 12 1600-103-310-10 3 12A | 1600-140-210-00 13 2
1588-901-002-00 95 11 1600-103-320-00 3 16 14 1
1590-407-201-00 21 1600-117-002-00 6 14 1600-140-211-00 14 3
1530-408-201-00 56 52 1600-117-200-00 6 11 16 3
15693-623-203-00 94 15 1600-120-500-00 7 44 1600-140-212-00 14 4
1593-623-503-00 93 31 1600-120-501-00 7 46 16 4
1594-105-001-00 3 4 1600~-123-210-10 9 8 1600-140-213-00 14 11
1594-147-270-00 1728 1600-123-220-10 9 9 1600-140-214-00 14 12
1594-221-001-00 21 3 1600-130-002-00 12 31 1600-140-230-00 13 16
21 9 1600-130-003-00 10 18 1600-140-410-00 15 2

1594-517-003-00 99 16 13 5 16 1
100 16 15 5 1600-145-041-00 17 35

239



240

1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
1600-145-042-00 17 36 1600-313-004-00 44 18 1600-514-240-00 71 18
1600-145-045-00 17 8 1600-313-070-00 45 18 1600-515-001-00 72 12
1600-145-046-00 17 9 1600-313-071-00 45 18 1600-515-210-10 12 2
1600-145-047-00 17 38 1600-313-200-00 45 1 1600-515-240-00 12 4
1600~145-049-00 17 12 1600-313-220-00 44 1 1600-601-002-00 73 3

___________________________________________ S S O NSO
1600-145-430-00 11 1600-313-260-00 44 6 1600-602-210-00 74 1
1600-145-440-00 17 13 1600-401-070-00 52 48 1600-602-210-10 74 1A
1600-145-450-00 17 17 1600-401-270-10 sl 37 1600-602-220-10 14 2
1600-145-460-00 17 18 52 317 1600-604-001-00 6 22
1600-145-450-00 17 10 1600-406-001-00 54 6 1600-604-002-00 75 224

SN VU UUOUD DI P SO RSOy ISRy S 0 S S Y
1600-148-004-00 18 9 1600-406-002-00 54 16 76 24A
1600-148-005-00 18 11 1600-406-003-00 54 40 76 25
1600-148-006-00 18 28 1600-406-070-00 54 43 1600-606-002-00 18 5
1600-148-210-00 18 7 1600-406-071-00 54 45 1600-606-003-00 7 28
1600-148-220-00 18 1600-406-230-00 54 13 78 31
1600-148-250-00 18 15 1600-431-001-00 58 1A 79 27
1600-148-260-10 18 20 1600-431-002-00 58 15 1600-607-003-20 80 15
1600-148-270-00 18 21 58 20 81 18
1600-201-004-00 37 3 64 19 82 15
1600-203-006-00 47 23A | 1600-431-003-00 58 18 1600-607-053-00 80 5
1600-216-510-00 29 11 58 22 81 6

30 32 64 21 82 5
1600-240-051-00 34 16 1600-431-230-00 58 1B | 1600-607-073-00 81 21
1600-240-051-10 34 16A | 1600-431-580-10 88 18 1600-611-004-20 83 30
1600-240-052-00 34 19 1600-431-590-00 88 14 1600-611-210-00 83  16A
1600-240-053-00 34 11 1600-502-003-00 7210 84 134
1600-240-054-00 34 14 | 1600-305-007-00 35 14 1600-616-001-00 86 27
1600-240-055-00 34 15 68 15 87 26
1600-240-550-10 34 25 1600-509-002-00 99 6 88 3
1600-241-550-10 34 36 100 6 1600-616-005-00 86 29
1600-241-550-20 34 36A 1 102 9 87 28
1600-242-051-00 35 1 103 6 88 5
1600-243-051-00 36 20 103 42 1600-616-006-00 86 19
1600-243-055-10 36 12 103 11 87 21
1600~243-056-10 36 13 105 7 1600-616-007-00 86 34
1600-243-057-10 36 14 105 44 87 194
1600-243-500-00 36 I 165 78 87 34
1600-312-200-00 43 2 1600-508-003-00 0z 10 1600-616-051-00 87 7
1600-322-500-00 43 3 103 178 1600-616-052-10 87 8
1600-312-510-00 43 4 106 79 88 13
1600-312-700-00 43 19 1600-509-004-00 101 1 1600-616-053-00 88 12
1600-312-720-00 43 20 103 100 1600-616-070-10 87 35
1600-313~001-00 45 4 103 104 1600-616-071~-00 87 36
1600-313-002-00 45 15 1600-514-220-00 71 16 1600-616-072-00 87 37
1600-313-003-00 44 10 1600-514-230-00 T 17 1600-616-200-00 86 1-




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
87 1 1600-622-370-00 90 65 1602-201-053-00 20 12
88 1 1600-622-380-00 90 66 1602-201-061-00 200 19
1600-616-210-00 86 2 1600-623-001-00 92 5 1602-201-062-00 20 23
1600-616-510-00 87 2 1600-623-002-00 92 21 1602-203-003-00 21 17
88 2 L 1600-623-200-00 92 217 1602-203-051-00 22
1600-616-520-00 88 8 1600-623-210-00 92 28 1602-205-002-00 21 12
1600-619-001-10 86 32 1600-623-220-00 92 29 1602-205-003-00 21 13
87 31 1600-623-230-00 92 33 1602-205-094-00 21 14
1600-619-200-10 86 30 1600-624-004-00 93 8 1602-205-051-00 22 4
87 29 1600-624-200-00 93 1 1602-205-052-00 22 9
1600-619-210-00 86 314 1600-624-201-00 93 2 1602-205-054-00 22 11
1600-622-003-00 90. 19 1600-624-202-00 93 3 1602-205-055-00 22 5
90 30 1600-624-270-10 93 14 1602-205-056-00 22 15
1600-622-004-10 90 4 1600-624-270-20 93 144 48 21
1600-€22-005-10 90 5 1600-624-271-00 93 19 1602-207-001-00 23 17
1600-622-006-00 90 40 94 16 1602-207-002-00 23 10
1600-622-230-00 90 17 1600-624-280-00 93 39 1602-207-003-00 23 3
1600-622-231-00 90 9 1600-624-290-00 93 15 24 3
90 62 1600-624-290-10 93 154 25 3
90 67 1600-624-290-20 J 93 15B 1602-207-052-00 24 8
1600-622~-232-00 g0 10 1600-624-281-00 93 16 25 8
90 17 1600-624-300-00 93 17 1602-208-052-00 24 13
90 28 1600-624-300-10 93 174 1602-208-061-00 25 13
90 63 1600-624-301-00 93 18 1602-208-063-00 25 15
90 68 1600-901-002-00 95 8 25 24
1600-622-233-00 90 11 1600-901-003-00 95 9 1602-209-001-00 23 24
90 39 1600-302-009-00 95 15 1602-215-001-00 26 18
90 64 1600-902-009-10 95 154 1602~215-002-00 26 19
90 69 1600-902~011-00 95 16 1602-215-051-00 27 1
1600-622-240-00 90 8 1600-902-015-00 95 23 1602-215-051-10 27 1A
1600-622~250-00 90 14 1600-902-017-00 95 17 1602-216-001-00 28 1
1600-622-251-00 90 16 1600-902-018-00 95 18 1602-218-051-10 29 1
90 27 1600-902-018-00 95 29 1602-218-051-20 29 1A
1600-622-252-00 90 18 1600-902-023-00 95 38 30 1
30 29 1600-902-029-00 95 28 1602-218-051-30 29 1B
1600-622-260-00 90 1% 1600-502-051-00 95 19 30 1A
1600-622-270-060 96 25 1600-962-053-00 35 20 1602-218-052-06 29 4
1600-622-280-00 90 26 1600-902-053-10 95 204 1602-218-052-10 29 44
1600-622-290-00 90 36 1600-902-054-10 95 21 1602-218-056-00 29 17
1600-622-291-00 90 38 1600-904-051-00 95 46 1602-218-061-00 30 4
1600-622-300-00 90 37 1602-122-001-10 8 4 1602-218-061-10 30 44
1600-622-321-00 90 20 1602-201-051-00 20 1 1602-218-062-00 30 6
90 31 1602-201-051-10 20 1A 1602-218-200-10 28 25
1600-622-350-00 30 60 1602-201-052-00 20 6 1602-218-500-00 29 6
1600-622-360-00 90 6l 1602-201-052-10 20 6A 1602-218-500-10 29 6A

241



242

1603-098-100-10

PART CODE FIG. KEY PART CODE F16G. KEY PART CODE FI1G. KEY
1602-218-500-20 29 6B 1602-251-001-00 97 17 105 59
30 9 1602-251-002-00 97 41 105 90
1602-218-520-00 29 15 1602-251-003-00 97 42 1602-509-740-00 103 99
30 36 1602-251-220-00 97 36 1602-509-750-00 103 103
1602-218-600-00 30 13 1602-310-201-00 41 2 1602-607-070-00 g1l 1
1602-218-610-00 30 17 42 2 1602-607-071-00 81 8
1602-218-620-00 30 24 1602-310-202-00 41 oA 1602-607-072-00 81 9
1602-218-640-00 30 26 42 5A 1602-607-073-00 8§1 10
1602-219-051-00 32 1 1602-313-002-00 44 2 1602-607-074-00 81 11
1602-219-052-00 32 5 1602-313-211-00 44 19 1602-607-075-00 g1 12
1602-219-500-00 32 4 1602-317-250-00 46zl 1602-616-001-10 86 9
1602-219-510-00 3z 10 1602-321-051-00 48 1 87 9
1602-219-520-10 32 14 1602-321-051-10 48 1A 1602-621-500-00 89 2
1602-219-561-00 31 15 1602-321-054-10 48 10 1602-621-600-00 89 8
1602-230-061-00 33 1 1602-321-200-00 47 20 1602-622-061-00 91 17
1602-230-062-10 33 2 1602-322-003-00 47 7 1602-622-062-00 91 18
1602-230-063-00 33 5 48 14 1602-902-007-00 95 30
1602-230-064-00 33 7 1602-326-200-00 49 1 1602-902-008-00 95 32
1602-230-065-00 33 9 1602-326-210-00 49 1 1602-902-008-10 95 324
1602-230-066-00 3310 1602-326-210-40 43 11A 1602-302-011-00 95 33
1602-230-067-00 33 14 1602-326-230-00 49 6 1602-902-011-10 95 334
1602-230-068-00 33 15 1602-326-580-00 49 13 1602-902-011-20 95 33B
1602-240-051-00 34 2 1602-326-580-10 43 134 1602-902-012-00 95 48
1602-240-500-00 34 1 1602-326-580-30 49  13B 1602-902-061-00 95 47
1602-240-500-20 34 1A 1602-401-001-00 51 3 1603-101-200-00 1 1
1602-240-510-10 34 10 52 3 1603-102-200-00 2 1
1602-240-520-10 34 28 1602-401-002-00 51 5 1603-102-200-10 2 1A
1602-240-520-20 34 284 52 5 1603-102-202-00 2 24
1602-240-530-30 34 31 1602-401-070-00 52 49 2 8A
1602-240-530-40 34 314 1602-504-001-00 27 0 1603-102-500-00 2 7
1602-240-540-10 34 9 67 1 1603-102-500-10 2 TA
1602-240-550-00 34 29 1602-504-002-00 27 9 1603-102-510-20 2 23
1602-241-500-20 34 33 67 9 1603-103-001-00 3 6
1602-241-500-30 34 334 1602-505-230-00 68 1 1603-103-210-00 3 1
1602-241-580-00 34 42 1602-508-250-00 63 23 1603-103-220-00 3 2
1602-242-052-10 35 31 1602-508-510-20 69 24 1603-103-240-00 3 8
1602-242-500-10 35 29 1602-508-510-30 69 244 1603-103-260-00 3 9
1602-242-551-10 35 19 1602-508-530-00 69 1 1603-103-260-10 3 94
1602-243-051-10 36 8 1602-509-001-00 99 20 1603-103-310-00 3 11
36 35 100 20 1603-103-310-10 3 11A
1602-243-510-10 36 5 102 20 1603-103-310-20 3 11B
1602-243-530-20 36 194 103 21 1603-104-210-00 4 16
1602-243-590-10 36 34 103 87 1603-112-200-10 5 9
36 34A 103 89 1603-116-200-00 6 7
1602-243-610-00 36 41 105 22 1603-117-200-00 6 12




1603-098-100-10

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1603-117-210-00 6 30 12 41 25 11
1603~117-220-00 6 29 1603-135-340-00 11 52 1603-208-052-00 24 14
1603-120-052-00 7 29 12 56 1603-208-061-00 25 14
1603-120-053-00 T 38 1603-138-200-10 12 1603-208-063-00 25 23
1603-120-200-10 T 34 1603-138-210-00 12 o 1603-218-053-00 29 24
1603-120-210-10 7 35 1603-138-220-00 12 6 30 21
1603-121-001-10 8 1 1603-138-230-00 12 32 30 45
1603-122-200-00 8 8 1603-140-001-00 13 3 1603-218-054-00 29 17
1603-122-210-00 8 9 15 3 30 38
1603-130-001-00 10 26 1603-140-002-00 15 14 1603-218-061-10 30 28
1603-130-002-00 10 11 1603-140-003-00 15 15 1603-219-051-00 32 25
1603-130-003-00 10 33 1603-140-004-00 15 16 1603-219-052-00 32 20

1123 1603-140-200-00 13 1 1603-219-500-10 32 18
12 23 1603-140-220-00 13 8 1603-241-510-00 34 41
1603-130-200-10 10 2 1603-140-400-00 15 1 1603-241-510-10 34 41A
1603~130-220-00 10 3 1603-145-004-10 17 48 1603-242-500-10 35 12
1603-130-230-00 10 4 61 20 1603-242-500-20 35 12A
1603-130-240-00 10 o 1603-145-005-10 17 49 1603-242-511-10 35 6
1603-130-250-00 10 29 61 21 1603-242-520-10 35 32
1603-130-260-00 10 60 1603-145-042-00 17 7 1603-242-520-30 35  3ZA
1603-130-270-10 10 1 1603-145-043-00 T 17 1603-242-700-00 35 30
1603-135-001-00 11 12 1603-145-044-00 17 o 1603-243-052-00 36 42
: 12 12 1603-145-045-00 17 39 1603-243-520-30 36 11
1603-135-002-00 1117 1603-145-400-00 17 2 1603-243-530-10 36 1§
1217 1603-145-410-00 17 1 1603-243-560-20 36 30
1603-135-003-00 11 49 1603-148-001-00 18 2 1603-251-200-00 97 1
12 53 1603-148-002-00 18 3 1603-251-210-00 97 31
1603-135-004-00 11 56 1603-148-003-00 18 4 1603-304-001-00 38 13
12 60 1603-148-200-00 18 1 1603-306-200-00 39 18
1603-135-200-00 11 3 1603-148-220-00 18 12 1603-306-202-00 39 33
12 3 1603-203-001-00 21 1 1603-306-210-00 39 19
1603-135-210-00 11 6 1603-205-001-00 21 10 1603-306-220-00 39 13
1603-135-220-00 11 32 1603-205-051-00 22 10 1603-306-230-00 39 14
1603-135-230-00 11 21 1603-207-001-00 21 5 1603-310-200-00 41 1
12 21 23 2 42 1
1603-135-240-00 11 353 24 2 1603-310-210-00 41 17
12 57 5 2 1603-310-220-00 119
1603-135-250-00 11 54 1603-207-051-10 24 7 1603-312-001-00 43 10
12 58 25 7 1603-313-001-00 44 11
1603-135-260-00 11 31 1603-207-200-00 23 1 1603-313-001-10 44  11A
1603-135-300-10 11 1 1603-207-500-00 24 1 1603-313-200-00 44 17
1603-135-310-00 11 2 1603-207-600-00 25 1 1603-317-230-00 46 9
12 2 1603-208-001-00 23 11 46 13
1603-135-320-00 11 5 1603-208-002-00 23 20 46 17
1603-135-330-10 11 37 1603-208-051-00 24 12 1603-321-001-00 47 1

243



244

1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1603-321-002-00 47 11 58 23 100 24
1603-321-003-00 47 18 1603-431-200-10 58  13A 103 25
1603-321-004-00 47 19 1603-431-210-00 58 19 103 61
1603-321-051-00 48 1603-431-230-00 58 2C 105 26
1603-321-052-00 48 7 64 1B 105 63
1603-321-053-00 48 8 1603-431-500-00 64 13 1603-509-200-10 99 1
48 18 1603-431-510-00 64 15 103 37

1603-322-001-00 47 5 1603-431-510-10 64  15A 1603-509-210-00 99 3
1603-322-002-00 47 9 1603-431-511-00 64 16 103 3
L 1603-322-003-00 47 10 1603~433-210-00 60 7 103 39

48 20 1603-433-220-00 60 24 1603-509-220-00 99

1603-322-051-00 48 12 1603-434-001-00 61 28 103 4
1603-322-052-00 48 16 1603-434-002-00 17 4l 103 40
1603-322-053-00 48 17 61 22 1603-509-230-10 99 19
1603-325-001-00 47 11 1603-434-003-00 61 1A 100 19
1603-325-002-00 47 12 1603-434-200-00 62 103 20
1603-325-051-00 48 22 1603-434-220-00 62 3 103 56
1603-326-001-10 43 28 1603-434-241-00 62 34 105 21
1603-326-220-10 43 21 1603-441-201-00 63 1A 105 58
1603-326-520-20 49 22 63 5A 1603-509-240-00 98 27
1803-326-520-30 43 22A 1603-441-210-00 63 4 1060 27
1603-335-002-00 50 6) 63 8 1603-509-250-00 99 23
1603-335-200-00 50 16 1603-441-241-00 63 10 100 23
1603-3356-211-00 50 24 63 14 103 24
1603-335-220-00 50 1 1603-441-260-00 63 9 103 60
1603-335-230-00 50 4 63 13 105 25
1603-335-240-00 50 12 1603-501-001-10 65 14 105 62

1603-~335-250-00 50 26 1603-503-200-00 66 35 1603-509-260-00 99  27A

1603-336-300-00 98 1 1603-505-001-00 68 4 100 27A
1603-336-310-10 98 3 1603-505-002-00 68 22 103 28
1603-336-600-00 98 11 1603-505-200-00 68 10 103 64
1603-4C1-001-00 51 30 1603-505-210-10 68 20 105 29
52 30 1603-505-210-20 68  20A 105 66

1603-401-210-10 51 1 1603-505-220-00 68 1A 1603-509-300-10 102 1
1603-401-210-20 51 1A 1603-505-700-10 68 23 1603-509-310-00 102 4
1603-401-510-10 51 2 1603-508-001-00 69 4 103 72
1603-401-510-20 51 24 1603-508-200-10 69 6 1603-509-320-00 102 g
1603-401-700-10 52 1 1603-508~220-00 70 16 103 173
1603-401-720-10 52 2 1603-508-500-00 70 17 1603-508-330-10 102 19
1603-406-700-10 54 44 1603-508-001-00 99 8 103 88
1603-431-001-00 58 1 100 8 105 89
1603-431-002-00 58 2B 103 9 1603-509-350-00 102 23
64 1A 105 10 103 92

1603-431-051-00 08 2 105 47 105 93
1603-431-200-00 58 13 1603-509-003-00 99 24 1603-509-500-00 100 1




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1603-509-510-00 100 3 79 7 87 46
105 3 1603-606-540-00 79 9 1603-616-830-10 87 47
105 40 1603-606-540-10 7 9 1603-621-200-00 89 1
1603-509-520~00 100 4 78 9 1603-621-300-00 89 9
105~ 4 79 94 1603-624-001-00 94 18
105 41 1603-606-600-00 77 36 1603-624-200-00 93 24
1603-509-550-00 102 2 79 33 1603-624-210-00 93 9
1603-509-560-00 102 ) 1603-606-700~-00 78 1 1603-624-600-00 94 1
105 74 1603-606-720-00 78 35 1603-624-610-00 94 3
1603-509-570-00 102 7 1603-606-730-00 78 29 1603-902-001-00 95 13
105 75 1603-606-740-00 78 36 1603-902-0€1-10 95  13A
1603-509-700-10 103 1 1603-607-001-00 80 TA 1603-902-002-00 95 14
1603-509-720-00 105 1 81 14 1603-902-002-10 95  14A
1603-509-730-00 106 38 82 TA 1603-902-004-00 95 40
1603-514-200-00 71 1 1603-607-200-20 82 1 1603-902-005-00 95 31
1603-514-210-00 71 2 1603-607-210-00 80 9 1603-902-051-00 95 41
1603-514-220-00 71 7 82 9 1603-904-002-00 95 49
1603-515-200-10 72 1 1603-607-220-00 80 11 2100-217-002-00 6 26
1603-515-210-10 12 3 gz 11 2101-230-001-00 10 46
1603-601-001-00 73 24 1603-607-230-00 80 12 11 43
1603-601-200-00 73 b) 8l 16 12 47
1603-601-210-00 73 2 82 12 2130-601-018-00 99 21
1603-601-220-10 73 23 1603-607-30C-20 80 1 100 21
1603-601-230-10 73 26 ~1603-607-500-20 82 2 . 102 21
1603-601-240-00 73217 1603-607-510-20 80 2 103 22
1603-604-200-10 % 1 1603-607-700-10 81 1 103 58
1603-604-210-10 76 2 1603-607-710-10 81 3 103 90
1603-604-220-00 76 3 1603-607-720-10 81 2 105 23
1603-604-230-00 76 ) 1603-607-730-10 81 4 105 60
1603-606-070-00 78 23 1603-611-071-00 83 27 105 91
1603-606-071-00 78 24 1603-611-200-00 83 25 2130-931-210-00 96 4
1603-606-072-00 78 28 1603-612-700-10 85 12 2132-901-007-10 95 10
1603-606-073-00 78 25 1603-612-700-20 85  12A | 2142-331-210-00 54 1
1603-606-074-00 78 26 1603-612-710-00 85 15 2142-331-212-00 54 2
1603-606-075-00 78 27 1603-616-200-00 86 12 2144-501-008-10 7 34
1603-606-200-10 79 1 87 11 78 4
1603-606-210-1¢0 77 32 1603-616-210-10 g6 10 2504-135-006-00 45 124
79 30 1603-616-300-00 86 13 2701-101-052-00 77 23
1603-606-230-00 117 8 87 12 78 21
78 8 1603-616-700-10 87 33 79 23
79 8 1603-616-720-10 87 43 3526-704-001-00 88 11
1603-606-300-10 7 1 1603-616-800-10 87 38 3560-203-002-00 45 12
1603-606-510~-00 77 25 87 45 3560-503-302-00 45 11
1603-606-530-00 11 7 1603-616-810-10 87 39 711
78 7 1603-616-820-10 87 40 78 17




246

1603-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
79 17 16 8 K185-012-000-00 17 22
3560-702-001-10 96 10 7927-101-204-00 14 15 K185-012-001-00 17 25
3614-321-001-00 7 13 7927-101-205-00 14 13 K185-012-100-00 17 23
78 13 7927-601-001-00 18 23 K185-012-200-00 17 24
79 13 7954-205-101-00 77 31 K185-012-300-00 17 26
3621-304-003-00 4 9 78 33 K185-013-000-00 1810
3625-701-003-00 62 20 79 29 K186-003-003-00 17 32
3631-170-006-10 18 16 7955-201-026-00 7 15 K186-003-005-00 17 33
3640-111-001-00 49 14 39 11 K211-001-006-20 66 14
3640-111-001-10 29 16 7963-201-003-00 56 96 K211-001-007-00 66 16
30 25 7963-208-004-00 7T 14 K211-001-011-00 104 6
30 37 7963-611-001-00 71 12 K211-003-000-00 66 13
32 19 7963-611-002-00 71 8 K211-003-002-00 66 15
40 7 7963-611-003-00 71 10 K211-003-005-00 66 17
49 12 7963-611-230-00 71 6 K211-004-006-00 104 17
726 7982-101-230-00 14 14 K211-004-007-00 104 3
3640-220-004-00 35 8 8592-011-201-00 14 2 K211-005-003-10 104 4
35 20 16 2 K211-005-004-00 104 7
3640-220-005-00 39 9 8592-011-204-00 14 5 K211-005-005-00 104 8
35 21 16 5 K211-005-0C6-00 104 13
3650-204-412-00 | 83 3A | J061-114-024-00 36 324 | K211-005-007-00 104 14
84 3A 36 43 K211-005-009-00 104 16
3650-261-261-00 93 26 57 24 K211-005-010-10 104 18
3650-262-202-00 93 28 57 31 K211-005-012-00 104 21
3652-261-202-00 93 27 J061-116-025-00 57 32A | K211-005-013-00 104 27
3656-565-006-00 34 404 | J061-125-040-00 69 5 K211-005-100-20 104 2
3662-223-005-00 28 31 69 10 K211-005-800-10 104 1
3728-173-003-00 89 6 J061-210-012-00 112 K211-016-000-00 99 z
3728-173-005-00 89 7 1 29 100 2
3737-172-011-00 T 19 J061-210-015-00 2 14 102 3
{ T 24 J061-224-032-00 2 20 103 2
65 13 J061-230-038-00 2 103 38
91 10 J061-238~046-00 2 18 103 71
93 7 2 19 105 2
93 36 J061-247-055-00 4 94 105 39
94 10 J061-252-063-00 4 8 105 73
3748-185-003-00 57 32 J062-111-120-00 1 25 K211-016-001-00 104 15
3768-185-016-00 36 32 J910-000-200-00 95 45 K231-004-000-20 65 23
4101-102-038-00 54 37 K110-001-106-00 104 9 K231-004-007-00 65 24
4319-601-004-00 93 28 K135-002-009-00 57 7 K250-007-000-00 65 22
4335-121-245-00 34 37 70 7 K250-018-000-00 70 14
5603-509-001-00 103 45 K135-012-000-00 70 1 V111-164-000-60 9z 39
7918-101-240-00 14 7 K135-017-006-00 57 2 V111-165-003-00 93 4
16 7 70 2 V111-166-004-00 65 32
7918-101-242-00 14 8 K135-020-000-00 57 1 V113-163-003-00 91 13




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG.KEY
V120-264-000-80 92 9 1139 18 5
V120-265-000-80 92 11 11 59 V201-261-204-00 11 7
V120-266-001-60 6 b 12 43 12 7
V120-364-001-20 90 12 12 863 17 6
V120-365-002-00 90 42 V201-261-004-50 7 7 V201-261-204-50 99  13A

90 51 V201-261-005-00 36 24 100 134
V120-356-001-60 7 12 V201-261-005-50 34 6 103 14
78 12 V201-261-006-00 34 1 103 50
79 12 V201-261-006-50 20 8 105 15
V120-376-001-60 86  25A | V201-261-007-00 39 10 105 52
87 244 | V201-261-008-00 20 11 V201-261-2065-50 13 13
V195-164-025-30 91 7 101 2 15 11
V200-260-501-0B 85 10 103 35 V201-261-2C6-00 98 4
V200-260-601-20 53 27 105 36 98 13
V200-260-602-00 83 5] V201-261-009-00 20 20 V201-261-212-50 13 18
84 5 101 4 V201-261-405-00 15 17
V200-260-602-50 15 103 101 V201-261-603-00 39 31
78 15 V201-261-013-00 102 30 V201-360-801-20 2 26
79 15 103 97 V201-360-802-50 1 9
V200-260-603-00 83 4 105 98 V201-360-803-50 54 35
84 4 V201-261-013-50 41 14 V201-360-804-00 34 45
V200-260-605-00 69 14 4z 14 88 9
V200-260-801-60 90 46 V201-261-014-00 102 32 V201-360-804-50 34 22
90 50 103 105 V201-361-002-50 51 23
V201-260-801-20 85 7 V201-261-202-00 50 14 52 23
V201-260-801-60 3 17 V201-261-202-50 3 13 61 5
7% 26 10 6 61 26
76 30 51 31 6z 14
91 19 52 31 V201-361-003-00 51 24
92 2 53 52 52 24
V201-260-802-00 53 15 V201-261-203-00 13 14 V201-361-202-00 62 40
97 37 3 1 V201-361-202-50 17 44
V201-260-802-50 9 6 15 12 V201-361-203-00 50 6
V201-260-803-00 58 24 15 18 98 5
85 3 17 3 98 14
85 14 7 43 V201-361-203-50 17 45
V201-260-604-50 54 29 50 17 V201-361-204-00 17 50
V201-260-805-00 88 15 50 27 61 24
V201-260-806-50 21 7 51 32 V201-361-204-50 50 7
67 52 32 V201-361-205-50 65 20
V201-260-807-00 1 22 99 13 V201-361-207-00 65 19
54 30 100 13 V201-361-216-00 38 20
V201-260-808-00 3 18 v201-261-203-50 7 11 v201-361-403-50 60 17
V201-261-003-00 10 42 11 8 v201-361-605-00 46 23
10 54 12 8 V201-461-002-50 61 54

247



248

_

1603-098-100-10
PART CODE F16. KEY PART CODE F16. KEY PART CODE FIG. KEY
61 26A 2 22 20 25
V201-461-202-00 62 41 57 174 26
V201-461-203-50 53 8 73 25 32 9
65 18 8 6 36 25
V201-461-204-00 | 60 15 87 4 54 15
V201-461-403-50 53 10 92 22 58 14
V203-261-003-50 706 92 41 61  13A
V203-261-010-00 75 | Vv211-260-801-20 10 28 64 14
V203-461-002-50 51 11 12 38 68 21
52 11 13 21 77 33
V210-260-601-20 11 57 66 36 79 31
12 61 | V211-260-801-60 4 12 86 33
50 22 19 8 87 32
57 17 20 13 87 50
V210-260-601-60 92 6 26 9 99 26
, 92 37 28 23 100 26
V210-260-602-00 93 22 29 9 103 27
94 17 30 11 103 63
V210-260-602-50 57 20 30 16 105 28
57 29 31 8 105 65
V210-260-603-00 59 18 32 1 V211-260-802-50 737
V210-260-604~00 99 18 33 13 10 25
100 18 35 13 40 11
102 18 36 4 61 13
103 19 36 18 69 26
____________________________________________ SRR SNSRI SRS S
103 55 36 33 69 27
103 87 40 9 7019
105 20 49 4 83 28
105 57 54 21 97 5
105 88 64 23 | V211-260-803-00 36 10
V210-360-601-20 2 25 66 32 83 29
12 40 68 14 | V211-260-803-50 36 38
139 80 14 70 20
13 23 81 17 99 7
15 22 82 14 100 7
43 83 26 102 11
75 7 85 16 103 8
75 17 92 34 103 44
7% 8 97 26 103 80
76 18 97 27 105 9
O I Nt SN S
93 23 | V211-260-802-00 7 30 105 46
93 38 10 24 105 81
94 2 11 16 | V211-260-804-00 36 9
94 19 12 16 66 19
V210-360-601-60 121 17 14 69




1603-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V211-260-805-00 97 6 79 4 V211-361-004-50 T 22
V211-261-002-00 51 35 79 21 V211-560-802-00 44 3
52 35 86 V211-560-802-50 g 214
87 42 86 40 114
87 49 87 5A 54 34
V211-261-002-50 7 31 87 6 V211-560-803-00 54 9
37 15 88 7 V211-561-002-00 18 19
6z 31 90 6 ‘ 66 12
87 4l 950 41 ¥211-660-801-60 2 24
87 48 91 3 7% 30
V211-261-003-00 41 13 V211-360-802-00 34 34 7% 32
42 13 69 T 7% 34
V211-261~003-50 39 5 73 6 76 36
65 D 78 2 77 30
65 6 99 9 77 38
67 T 100 9 78 32
V211-261-004-00 27 11 102 12 79 28
V211-261-004-50 39 6 103 10 80 3
69 19 103 46 82 3
V211-360-801-20 80 8 103 81 86 8A
80 13 105 11 86 35
81 15 105 48 87 5
82 8 105 82 87 6A
g2 13 V211-360-802-50 19 11 88 6
93 40 27 2 V211-660-802-00 2 33
98 8 34 43 86 14
V211-360-801-60 3 3 69 3 87 13
11 V211-360-803-00 26 2 V211-660-802-50 g6 11
5 12 V211-360-803-0B 69 3A 87 10
26 21 V211-360-804-00 27 3 V220-540-601-50 104 23
34 32 V211-360-804-50 27 4 V251-261-002-80 37
44 4 ¥211-361-001-60 10 30 V251-261-003-50 37 4
50 13 11 33 37 21
50 25 12 33 V251-261-004-50 37 5
54 24 V211-361-002-00 7 10 V251-341-002-00 55 22
57 16 17 57 56 53
7 4 7 5 V251-341-002-50 65 11
73 12 79 5 65 12
73 15 85 2 V251-341-202-80 10 10
75 24 V211-361-003-00 19 5 V251-341-604-00 39 4
76 28 20 5 V252-261-002-00 7 4
1 4 36 23 V252-261-002-50 7 3
7 21 V211-361-003-50 18 4 V252-261-003-20 20 15
77 29 20 V252-261-202-5C 37 2
78 34 20 V252-261-205-50 37 20

249



250

1603-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V252-341-003-20 55 26 28 34 97 38
V271-160-602-50 4 3 29 14 99 10
V273-260-601-50 77 24 29 19 100 10
78 22 30 20 102 13
79 24 30 30 103 11
V300-260-004-00 90 13 30 35 103 47
V300-260-005-00 91 15 30 40 103 82
¥300-260-006-00 94 20 32 117 105 12
V300-260-012-00 53 41 32 22 105 49
V301-260-005-00 1 3 34 27 105 83
90 43 35 10 V304-260~010-00 10 56
90 47 35 22 11 61
V301-260-006-00 5 6 35 25 12 65
34 12 43 13 20 16
L 39 16 44 13 35 18
75 10 44 21 37 18
75 20 43 10 39 1
76 11 49 20 51 15
76 21 51 45 51 25
77 16 52 45 52 15
78 16 54 32 52 25
79 16 58 25 60 6
90 21 69 8 65 9
90 32 0 11 66 10
90 52 72 11 65 34
90 o7 7319 68 18
V303-260-008-00 11 35 % 217 V304-260-012-00 50 2
12 3% 76 31 50 18
V303-260-012-00 11 9 80 16 50 28
12 81 19 98 1
98 16 82 16 V304-260-016-00 17 16
V303-260-024-00 12 5] 83 9 18 18
V303-400-010-00 55 24 83 13 51 1
V303-460-010-00 55 25 83 17 52 1
% V303-460-012-00 72 14 83 23 71 9
V304-200-008-00 35 5 84 10 71 13
86 4 84 14 12 9
V304-260-008-00 3 21 84 21 V304-260-020-00 1719
4 14 84 26 18 22
6 34 85 8 V304-460-008-00 34 24
9 1 85 17 V304-460-010-00 56 55
9 15 90 24 65 29
1129 90 35 V304-460-012-00 10 9
1229 90 55 17 51
28 27 92 3 39 21




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
61 25 90 22 88 10
¥305-260-008-00 68 7 90 33 88 16
V305-260-010-00 10 43 90 53 90 56
10 55 90 58 92 4
11 40 94 21 99 11
11 60 104 24 100 11
12 44 V401-160-008-00 1 10 102 14
12 64 1 23 103 12
V305-260-012-00 60 20 2 27 103 48
V326-262-108-00 51 43 3 20 103 &3
52 43 4 15 105 13
V327-261-220-00 53 16 T 49 105 50
V327-262-112-00 53 33 § 12 105 384
V328-262-110-00 6 17 11 36 V401-160-010-00 7 8
54 3 12 36 10 67
73 11 27 8 11 45
V328-262-112-00 53 49 28 4 12 49
6z 37 28 13 17 42
V332-460-020-00 59 15 34 23 20 9
V333-500-010-00 3 5 34 26 20 17
V334-260-012-00 51 21 35 11 20 21
52 21 35 23 34 8
V350-160-006-00 95 4 35 26 34 17
¥360-260-005-00 91 16 ol 47 36 39
V362-260-008-00 91 21 02 47 37 19
V363-260-008-00 1 b) 54 33 38 12
88 18 54 36 39 8
V401-160-005-00 90 45 55 16 41 15
90 49 59 16 42 15
91 14 59 23 51 12
93 5 67 4 51 16
V401-160-006-00 34 13 70 12 51 26
39 17 73 20 52 12
53 28 7% 28 52 16
65 33 76 32 52 26
69 15 80 17 55 23
15 ) g1 20 56 40
7% 19 8z 17 56 54
76 10 83 10 60 b)

76 20 83 14 61
718 83 18 61 23
78 18 84 11 61 27
79 18 84 15 62 15
83 7 84 22 65 7
84 7 84 217 65 8

251



252

1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FiG. KEY

65 28 100 14 75 18

101 103 15 7% 9

101 5 103 51 76 19

102 31 105 16 77 19

102 33 L 105 53 78 19

103 36 | V401-160-014-00 15 19 7% 19

103 98 60 18 84 8

103 102 | V401-160-016-00 17 15 g8 21

103 106 18 17 90 23

L 105 37 39 32 90 34

105 99 46 24 90 54

V401-160-012-00 3 14 51 6 90 59

712 52 6 99 22

0 7 53 11 100 22

10 53 71 14 102 22

1110 72 8 103 23

1210 | V401-160-018-00 51 4 103 59

1315 52 4 103 91

13 19 | V401-160-020-00 55 17 105 24

15 13 | V401-170-008-00 57 8 105 61
____________________________________________ e . O

15 20 70 8 105 92

17 53 | V411-150-004-00 92 8§ | V411-260-008-00 2 28

17 54 | V411-150-005-00 92 10 319

17 55 | V411-260-004-00 58 17 6 20

18 6 58 21 6 31
______________________________________________________________________ e R

39 22 64 20 9 11

50 3 75 15 10 49

50 8 76 11 47

50 15 76 16 12 51

50 19 | v411-260-005-00 1 14 9

50 29 66 28 16 9

51 22 90 44 28 5

51 33 90 48 28 14

52 22 93 28 40

52 33 | V411-260-006-00 5 5 29 25

53 9 6 3 30 22

53 51 6§ 6 30 46

53 53 6 8 32 26

60 16 6 23 34 21

l 62 39 6 33 40 13

62 42 9 17 43 16

65 21 45 5 44 15

98 8 45 18 44 23

98 15 50 23 45 2

99 14 75 8 458




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
45 13 105 94 45 9
49 29 V411-260-012-00 3 15 45 14
51 42 7 13 45 17
51 46 11 11 68 9
52 42 1z 11 V500-162-002-50 32 8
54 31 34 38 47 15
68 8 35 2 54 4
70 10 49 24 73 8
73 18 49 31 ¥500-162-501-50 6 2
75 5 51 41 6 9
17 3 52 ~ 41 14 10
79 3 99 254 16 10
83 11 100 254 | V500-162-502-00 6 21
83 15 103 26 6 27
83 24 103 62 28 41
84 12 1056 27 44 16
88 17 105 64 44 24
91 20 V411-260-014-00 49 2 49 30
99 12 V411-260-016-00 10 38 83 21
100 12 72 7 84 18
102 15 V411-260-020-00 53 17 ¥500-162-502-50 6 18
103 13 V411-260-022-00 71 4 40 14
103 49 V413-160-006-00 83 6 48 26

103 84 ¥500-152-501-50 10 50 ¥500-163-002-00 53 34A
106 14 11 48 53 50
105 51 12 52 62 38
105 85 ¥500-153-002-50 53 34 y500-163-002-50 10 39
V411-260-010-00 6 16 ¥500-161-601-00 1 6 ’ 71 11
7 9 ¥500-162-001-50 6 24 y500-163-003-50 17 21
20 10 9 18 18 14

___________________________ L T R R
20 18 51 44 ¥500-164-003-50 71 5
20 22 52 44 y500-164-004-00 53 18
34 18 66 27 ¥500-165-003-50 18 24
36 40 88 22 ¥500-165-004-00 17 37
54 5 ¥500-162-002-00 6 32 ¥511-100-805-00 41 18
68 174 12 41 20
75 10 23 26 42 13
99 28 30 23 ¥520-100-801-60 7T 25
100 28 30 47 19

102 24 32 27 20 2
103 29 41 8 20 24
103 65 42 8 317 7
103 93 43 17 38 9
105 30 45 3 39 9
106 67 45 6 97 4

253



254

1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
¥520-100-802-20 62 29 V600-110-600-20 22 8 V607-110-620-40 23 15
v520-101-001-60 53 12 V600-110-600-40 8 5 V607-110-620-60 47 22
60 14 22 3 V607-110-630-50 24 6

V520-101-001-80 7 20 97 9 25 )
V520-101-002-20 62 16 V600-110-600-50 23 6 47 3
V521-101-002-00 60 2 V600-110-600-70 W 21 16 48 6
V530-160-804-00 9 3 22 13 V610-115-110-60 61 18
43 7 V600-110-600-80 59 27 V653-418-241-20 54 42

V530-240-602-80 40 54 | V600-110-600-90 33 V654-420-262-40 33 8
V580-140-301-60 66 256 ¥600-110-601-00 61 9 V654-422-272-00 23 25
V580-140-502-50 28 28 V600-110-620-20 87 11 V654-422-272-60 47 23
29 12 97 12 V654-425-301-70 23 8

30 18 97 13 V654-425-312-00 25 17

30 33 V600-110-620-40 21 4 25 26

31 11 2l 11 V654-425-321-60 24 9

32 2 23 18 25 9

32 19 24 15 V654-425-352-50 22 14

44 7 25 18 V682-200-001-00 28 8

49 7 25 217 28 17

49 25 33 6 28 20

68 2 48 3 29 3

97 32 53 24 30 3

97 33 ¥600-110-620-50 8 6 30 8

V580-140-601-60 23 23 21 15 31 6]
V580-140-602-00 104 20 22 7 32 1
V580-140-602-50 54 10 33 16 47 14
V580-140-603-20 34 3 53 23 48 25
58 11 62 18 97 24

64 10 V600-110-620-60 62 26 V704-140-010-00 99 29

V580-140-604-50 64 12 V600-110-620-70 47 8 ' 100 29
V580-140-802-50 44 8 48 15 102 25
¥590~131-007-00 28 29 61 3 103 30
31 12 V600-110-620-90 39 29 103 66

32 3 V600-110-630-40 22 2 103 94

34 4 47 105 31

44 9 47 24 105 68

49 8 48 2 105 5

68 3 48 11 V704-140-012-00 34 39

97 34 V600-110-630-50 33 17 V704-140-014-00 28 9

J 97 35 v600-110-630-70 38 17 29

¥590-131-012-00 26 17 39 28 30 o
54 11 62 25 31 2

58 12 V600-110-630-80 62 254 97 20

64 11 V600-130-600-30 54 17 V704-140-015-00 10 36

V590-131-015-00 9 22 V600-150-600-40 T 42 11 26




1603-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY

12 26 V705-140-028-00 26 17 36 37

97 16 V705-140-035-00 10 35 54 27

V704-140-016-00 28 38 11 25 V720-102-402-00 36 21
29 21 1225 V720-102-402-10 53 15

30 27 54 19 V720-103-502-20 36 22

30 42 97 14 V720-103-502-40 36 6

49 17 97 15 36 36

V704-140-017-00 54 18 V705~140-042-00 T 43 V720~-103-502-80 36 2
V704-140-020-00 739 V705-140-052-00 13 7 V720-103-503-00 36 3
23 14 15 17 V720-103-503-10 57 13

23 19 62 19 V720-105-705-20 7 33

97 10 V706-140-045-00 22 12 y720-105-707-00 60 12

V704-140-022-00 23 21 33 3 V720-111-900-60 57 )
V704-140-025-00 8 3 66 b) 70 )
11 4 V706-140-050-00 66 6 104 5

12 4 V706-140-060-00 11 14 V720-112-401-20 51 40

13 6 11 58 52 40

15 6 12 14 65 16

24 11 12 62 66 18

25 12 V707-140-055-00 16 13 99 34

25 19 V707-140-056-00 59 11 100 34

25 22 V707-140-080-00 38 18 102 29

25 28 V707-140-085-00 39 30 103 7

43 9 y710-140-004-00 66 23 103 43

47 21 104 22 103 79

61 11 V710-140-007-00 34 20 104 26

¥704-140-030-00 10 14 V720-101-004-40 17 105 8
11 20 V720-101-900-70 66 31 105 45

1220 V720-101-906C-80 56 42 105 80

21 6 V720-102-401-00 1 14 V720-112-401-40 217 6

21 11 28 2 27 10

22 6 28 11 67 2

23 5 36 29 67 6

24 5 97 21 69 25

25 b) V720-102-401-20 57 12 70 18

38 20 V720-102-401-40 28 24 104 25

V705-140-015-00 36 15 5 16 V720-112-461-60 65 26
V705-140-020-00 14 6 30 12 104 10
16 6 30 14 V720-112-402-00 57 21

58 6 31 9 57 30

58 6A 32 13 69 13

58 10 49 5 69 17

64 b) 97 30 70 15

64 9 V720-102-401-80 36 7 V720-112-402-20 57 5

V705-140-024-00 104 12 36 16 65 25

255



256

1603-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
70 5 V761-150-000-00 53 4 v889-005-001-20 63 19
V720-113-502-90 17 30 53 19 V920-550-801-00 96 )
V720-115-706-50 66 8 62 10 V920-551-201-40 96 6
V721-103-103-00 33 11 V762-150-000-00 9 4 v920-551-301-70 96 7
V721-103-106-50 34 5 9 25 V920-551-902-20 96 8
V721-103-107-00 69 2 43 5 V920-552-402-70 96 9
V721-113-105-00 57 4 49 15 V936-150-015-00 96 3
70 4 51 28 V999-200-003-00 46 12
V721-113-107-00 65 17 52 28 46 16
V723-101-501-20 40 3 V763-150-000-00 60 23 63 3
V723-102-003-00 26 8 62 9 63 7
V723-102-003-80 17 27 V780-100-000-20 103 74 63 12
V723-111-501-20 17 29 103 75 63 16
V730-103-502-90 17 31 105 5 63 20
V730-103-703-10 57 14 105 42 v999-300-001-00 46 4
V742-114-240-60 66 34 105 76 46 8
V742-120-320-50 58 16 V780-140-000-2T 100 35 46 20
64 22 102 28 W201-260-805-50 6 35
V742-140-550-50 53 7 104 11 35
V742-150-720-60 60 22 V780-140-000-40 7 16 86 3
( V742-170-950-70 60 9 V781-100-000-20 27 12 #201-461-205-50 60 19
V744-114-280-70 57 3 V781-160-000-20 T 23 W296-134-007-00 86 164
70 3 65 15 87 17A
V744-120-350-70 23 13A 67 8 W296-204-007-40 15 6
24 16A | V781-160-000-4B 57 18 75 16
25  20A | V781-160-000-60 20 3 76 17
59 3A 20 26 W296-204-008-60 76 7
V744-120-350~80 23 13 103 76 86 16
24 16 105 43 87 17
25 20 105 77
59 3 -V781-160-000-6B 6z 30
V744-120-420-80 T 4 99 )
V744-125-350-60 41 164 100 5
42 164 102 8
V744-125-350-70 41 16 103 5
42 16 103 41
V744-125-400-70 8 TA 105 8
21 2A | V781-160-000-80 19 3
V744-125-400-80 8 7 39 12
21 V793-108-110-30 104 19
V744-125-470-80 T 32 V883-000-061-20 63 2
33 18 63 6
V744